





B

TABLE

e snawms HOW TO CONVERT “INCHES” INTO ) MILLIMETERS

- INCHES - METRIC
1 Inch (") | = 26,4 mm
1 Foot (*) or 12 Inches = 304,8 mm
_ 393 Inches ' o= 1 Meter
HE _ |10
e | =1 | Fregtions of Full Inches
':.'E Z":—"' 20 Inoh] wmm {nches _mm Inches} mm  |[incher] mm
1] ——HE 1 ea 1| ssalar| sasalar| tos14
AE— |30 :f; 0.8 2! 50,8]22| 568,842 | 1066,8
HE ¥ 16 3| 7e3|123| b58a,2]43| 1092,2
e | =5 | 4| 101,6]2¢| 609,6)44| 1237,5
B | = g0 1% 32 5| 127.0 |25| 636,045 | 1143,0
=HE— T 21 a8 a| 1524 | 26| 660,446 | 1168,4
= | !l 63 71 177.8|27| €858 | 47 | 1193,8
E 0 |&| 79 8| 203,2]28| 711,248 | 1219,2
= 13l ek 9| 228,629 | 736,6] 49 | 12446
HE }’x 11,1 10| 264,0 {30 | 762,01 60| 1270,0
- HE 161 127 11| 27194 31| 787,451 1296,4 |
HE x| 13 12| s04,8|32| 812,8] 62| 13208
dE— %1 18 131 830,2 | 33| 8382153 1345,2
HE ;2 17,6 14| 3556 |34 863,664 13716
R = 70 ' 19,0 - p16| 381,01}36 889,(} b8 139’! 0
2 B _3.; 20,8 16 4064136 914,41 56 14224
HE 15 223 17| 43181387 | 939,8 | 57 1447,8
3l ——E 80 - 19| 482,639 990,6 | 659 | 1498,6
1 3E- - 20 | 08,0} 40 1o1so 60 | 1524.0
| FE |j0 The oconversion of longths from inches into
sl —HE " millimeters can be made by simple addition.
1 F3E e For example, a certain part is 10}¢” long:
- = 10" = 264,0 mm
SE_ |120 3" = 23,8mm
HE Total 1013” = 277,8 mm
8l —HE 1180
: HE— - Oonversmn table as shown above is not figured
—E- {,.. upto the ,{; mm, but will prove sufficient for
HE— |10 measurements as contained in this book
HE e
aE 160
3 S -




121

[V AR EO N
E A BN TRO N0
o =
&8
@<
. N
o® > oow>NM~naNd
w e MAHDDIDHNNY
o4 CTODVLROLANNT
d
& aooMAN AN
O E R A S A "
m:m . h A . .
. » - ARMACND AT ADRAW NN MR A 0D T MR
4= ® » o OFNCDIAIIODDDND Beird OCDANND LD 75rwwwuswwww 76%51
ks Al - e e e
N . < - =
- : o s o o o fow e o o o o o o s o o o o
. o - @ NUOADALV DDA DT NHRANND NG THMEND DN \
cw - < ™ e L L AL R R RN ) OO HNNNYH zsaaawwssﬂwm%wQszz
o e < M o Pa e O ~p0voVeBVCVOVEWNN N cexramnwn B oounmnoreannaqona oo
Y [ Y ey R e R R R T R R R R B R R} ha HNNNRNAEE NS n @A
-g - £ N
= = 2002322 IIIIIIBICT oo e e o b fon 4
& nonO®Bs 0
@ v AHARD 2002000222202222252 N i 3732&578575131791119 ¥ o~
#2 | pevoD aaaaeaasaauuuaaaa7n -~ o AOARIANADARDAN NN OO SN w
<" - Lol ,
e : » <
aceld < b u FETTIXTTIZERITTTITZIL TSI v
. . .
S | nowman NCLCEHNBNTANNNTRETO ~ ® 0 O HNHNON O T HOONE DN N e ,
o2 | 38335 BN AROIN AL AN OSSR [ ° o o™ H AN HNG NS et NS N ADIHNYINM K M
me | omen M sccencamnanamananann » &~ o MO LD DO MM TI T T IR O NN MW R b
0L e -l 3 "N TEANNOVeirrHriNOAMeTDOee . -
[ S i A RRRVRANRAOMNADOY -
44444444‘3“Ak.~“ﬁh G,G x
WY WwwWHWUTeeT eI ¢ T ;
W d tad W
4555%551911?1915531113%65%5h5§568113137?77991844 NADBAN NGBS EDEHAN AN ANAIAIANRANAANARND
v 3 11111111(0;9174691))9?1111111111853a9u5566449ub6 FRVOVOEHDVITADELOXEEAIDDIIVINDIADICY
DR | s e B xR aka k] - . . i -
. ot :
. < *x X - XXXXXXXX o 2 x
P T L EE L AMOASASRCoNACDS0TASS RS2 02026R003ARCeS0RSRRaRDSA30ARA2ADDI2I2AAD
el
Lz COMANTOEONORNDANND AN ARG DRONN AL AN NI MW ¢nD 386?0145436329012357)945345675901z3a5751?
=4 zzaaza911155511396(73&58999999311491333& AN AT DA A A ANTOANDOESANOOID DO it wi ol O ot
- B R R R iSOt 0111111111155/131111111434499J999999999999995444uoouoouuuuuouozo
e dazzzzzzzzz..,243&435:5555555535555Jj44444444444#44a444444444¢44455356b6666666oaﬁcﬁeo
ABOODHDH NN AAANBBADHOHHDAADDDEDHNDNNAN N LN BABANDANANNNBNBADNHDNNNODALDNAADNINAANADD DA DN




133?53355311111&111177175557911153353152?75555563353551283

IHEC
page No.

o , : . HEAANSAMNAN DR OO N BN s
2o x99456w5565655555555779?555a377?551867587577?75065666671830077554557?58666M6Lw1mmmwmw
b i . , - >~ Ll it el et

] PEYEE R A R R < ! k.3 - oW

usuununaﬂnﬁﬂnﬂDDGUGuDDDDDDDDDBDGQDDDuDDuDDUDDnGGDDuUUDBDDDBBHD&DGDDDDWDBDMMHﬁanﬁuuanu
92370‘7894677890112}1234801361230225bﬂ7445123434470154123,

. v NAOATNBVOO TN ND R . .
6447163990555556666500222337733346377376991111406855551999883333mw7wssrﬁw“wnnnmwuwmwu
365ovv6997?777?777778388999112222225}445669999013344447000112233444557699002225555530
aos5656667?7777777??77777778aaseaaae5838838888999993999000000000000000000111111111x13
444446444644444444444444444444444444444444444444444444455555555555555555555555555555&

333313375751111111.

IHC
part No.

@ 4 :
800 . 56697?7777?57?55555517975777777??7777??77?7?99999573333333333 NN
o= 777?777a7?7566666616096666677655777?7?5458683saasseseas&&auas355555951966556655M5wsu9
) “ w : ) . o Cod
. : . ® X .
™ > S T ¢ X » €« axa X «¢ «NN«

»
< -
DDODDDDDDDUUDDDODUUUUDQDnnunuonnDUGDDBDDDDunuuDDDDDBDDDuoouoouDuonnouuuouuuBuDDDODDDD
3739901422275901235912345618323466789034302357u912673023545?73690134584345576673341
: 3 B2
666677712225}34444557?777739900003333414899999990000011111114466?776879000000?7555566
uau5353999999999999999999999900000000011111111112222222222222253j33625799999999000533
23222222223222232223322222z3a535333333335335533353ﬁ3333333555:33533355555555555666666
4444444444444444444444444444444444444444444444444444444444444444444444444444444444444

Page
No.

111111333337733553555555555555555555599777777777? 799755537333337777?797f
£y

" part Wo.

™~ N ki

555555555555555555555555555555555555544666666666£664466667677?776666665.55555555?6?77
> 5 . x . , T . : 2 - x

> = ” X - Dx X = -] » w ek > <

. o <
BUDSQDDUDUDQDDDDUUDDDDBUDDDQDUDDDDDDOODDDDDDDD“DDDGDDDDDDDHDDQ“DODDDDUDDDDOUDDDUDDU00

7604567893455782346?89012345679901356789013456789012345679012345677890236900134579354
9990001111112222223333333333344444544555555555666665666777777777773888899999999334
666777?7777777777777777777777777777?7?77777777777777777777777777777777777777777838
.,2222232223222238322222322332223222223332222222322222232222222222222322222222222222

44444444444444444444444444444&4444444§444444444444444444444444444444‘4444444444444

page
No.

11111511111117777777?5115575557777777777399999999299899892329999999999999999999999911
99999799999991h4444447117748884444444444QOU000000100755756665555555555555555555555565
el e e e e v e e . : '

part HNo.

EU@'

» E € w ES H . i

“oq Iy ' < o= < < S % 2 . % L
DUDDDDDDODBBDODDDDBDuuuﬂnﬂunnnDDGDDDHDDuhDDDDOﬁDDDOBnDODUDDQODDuDDDﬁDDDDuDDDDDDDDDQDD
66661223456?8é467?845782309455901501334523456?690356011124567890123456890123456?89067
990011111111133353354éd556899990&0t1111i2222222233335555555555566ﬁ6666667777?7?777888

4455555555555555555555555555355 LYo d L 55@666&566666666665666666666666356666565556666
z3zzzazzazazeazzzza222222232223322£22 2222232222222222232322223222222222323223zzazzz

444444&4444444544444444444444¢14444iﬁ &5%&444&‘4544444¢44144441444&14444444444444444




RH DN RO DVANDVEBOANDRON RN T SO
B A e e S Al ab bl R b
o R L ] ' N wi 11:L1£ﬁ1

DA 7%%#11111778&388888572111199911111111221
4955.9939111Q18366ﬁ66660?127??77667?7?777711?
, 3 ol el e s o e C et

ERF A
Ro.

A » 3 .
o O3 e M G 2 2 K

> « ‘ T ™ yi S « S
DBDDDDBDDDDUBGDBDDBDDDﬂDﬂﬂDDﬂDODﬂDDDﬂBODﬂDBOGBﬂODDDDDGDﬁDSSDDBDBOGQUDGBDQDDGDDBG&DDQO
. .

33578901234566830l566903‘551739012456856908903396378366739136333457378990466891345

<
3355555556666666667999999000 o

o
~
4,,

0222333333571123343889999956666777&88888999990000001999
1111111111113222222223222253153533333333333334444444444
2222322322222232233323322222222232222222222322228322223
444444444@44%64444444446644444§444d44444646444444444444

o
part No.

0
00
11111111111111111111111112s22

4444444‘¢4444444444444444444£

666?77733778777ﬂ8777779775
00099999999339999999???7?7
111. .

rape
Ho.

311111111111111111111111111111111171888?2§3h97999
599999999999999999999999999999999939666990097???7

CAMMNLLTW
[=R-EnReNeReR=gege)
e et e el el v

106

. , A = i T " .
B« » L3 o2 e o« » -« o < »
UDODDGDDDDDODDQBDDUDDDBODBODDDBDUBDDDOUBDDODﬁDDDBDDUDBDQDDDDDDUDDDUDDDDDBDﬂBﬁDDDuD

g

44444555555666666666?777??788899944466001223334444556566566777?388833999900006001}
666666666666666666666666566666666777??8888uBa838838888888888868388&588888999999999
1111111111111111111&111111111111111111111111111111111111111111111111111111111111111
44444444444444444444444444444444444444444444444444444444444644444444444444444444444

x
co
15456?591334?69123456780125739012334567580?56?012235533r2567896?390124690334012633964
L

000

-
<%

Bage
No.

NUR BNV AN X
QDODVDITANAN
et ety

77?75555555555555855555555555555555991?777?755121111777?7?778888533333
9999999999999999y99999999999999999007000u00?7991111999999999999666666
o s e e wre e ol et el . : )

] ’ PRI RYEIE RS « ' ' PL L]

OﬂaﬂﬂﬂuﬂDDDBDDﬂnDBBBDGﬂDDUﬂﬂDDDB&DD&ﬁBﬂuouSBUDDBBDDBDDuuaUDDBDﬂODunoauﬁﬂﬂunonﬂusunuﬂﬂ
1334557690123467812789034123456769015902457890123456491234577?78590456390234590237890
5555555556666666677?775889999999990000111111122222337899999999999900000011111123}3334
4444444444444444444&444444444‘4444555555555555555555555555555555556666666666666666666
1111111111111111111111111i11111111111111111111111111111111111111111111111111111111111
4444444444444£44444$44444i4444444444444444444444444644444#644444‘4441444444n4£4444444

H
Part No.

o
-~

93333331111175555555555555
90000000000090000000000000
11111111111.1111111111111

858189833333313777777777788 LLTTPHILROO
58893389999991988388883880000000000000
R B P R et aka Rl o k]

29

g olin Y
-

Page
Reo.
B4

< o . . : : « <« & > « @ X B : )
ﬂﬂDDQDUUﬁﬂﬁDﬁDﬂﬂﬂﬂﬂDDDUDﬂﬂDQDUQG“QDQQDﬂ Uﬂﬂﬂﬂﬁﬂﬂﬂﬂﬂﬂﬂ“ﬂﬂﬂﬂﬂﬁﬂﬂﬂ

DA

=3

1 X
A
DA

©g NAED AN MBCDROARATHOEDRO
= x .

-~

omensd
1561901338123456734678901234567&012233578930
bl 113335533344444444445

o

]

= 222233333444444#47??7733538335599999999996000 ’ q
3699999999999999999999999999 444444444444A444444444
0600&@000000006090000000000000030000000000011111111111111111111111111111111111
o E k,44k44‘#4.44,44:44,44;44Aq4.4¢g«4.qi.44,44,44.0#.44,4A}44.44.44144;94‘44,&4.Qé.aé .l

8y

40877 UA
40880 U .
40BBL DA
avssz o |
40883 DA
40888 D

4008

444444444444444444444

a~




iie

Page
Ra.

5

823

H2
7Y
71
71

79355}1115283333333333,.}56#;.38}3553333333331105655660666655553666hﬁ.-dﬁh"h»b_b.ﬁrabﬁ.b.ﬁ}
7537555555ﬁblilllll.,lll1577?955555515?1,11991111111111111111111111111111111113b
e R R e R R R R ) L2 e B e e e E e L e i R R R R R R R R R R

71
11z
5

H
part ¥o.

T

X

4]
R

39663 U

34
DX

39659 O
39661

0
4
U
3]
)]
H
3
DA
0
1]
i3
]

-

U

b
k. . <
AT TMOSOoTCRDARCCDDODNDOOT2O2282 =2

1
3]
U
(18§
3]
]
¢ ]
B
3]
DA

O

-~

o
[}

nNe e
SR
NN g
Lt

NETOHTLOHANERINDIANMNTN Y dMEDONT kN
SNNMNMNCTTCLTTLCNANNNNORARNDD O rirted
FOVOYLVLEDLVULERVIVOLOVE OV ORI
000000000000000000000000000000000
LTI AT CLC TR T LIRS REIT YT CT Y

¥

N
N

24
75

Y
SN [ &>

B
oy
t~

38026 DMX
58026 DMX

340
39875 DX

38041 D
38100
38433 b
38609 DA
38767
384814 OX
39580 D
39401 O
39422
3%423 0
39482 O
3985856 O
39877
39651
39652
39653
34654 O
39655
39656
396632
39665
39762
39763
39764 U
39800
39868 O
39870 O
404685

39810
39826

3
3
3
3
3

4037208 0DA

43725
408

Page
Ho.

?13333333333333533333333333333313033933321333541943493113333665551110689&51
56?777?7777?777777777?u77?7777?6d33647771573863068765§66555511666?7700?9767
: , : - - , - o ot

3%

b » o » < = » o - . -
o BDUBUUOBUDUQBGQDBHQGUDEUDQDDDHDD&DDQ?QUDDDHDODUHDDQDUDDDDQ80DDDDDUBHBDD”
NACHNNGINOO ™ 3456?81256789027901236789045641312356712880589291926556789678025550013933
990000006012777777888388899990000000011112771119994‘435783519194999999444556669999122
4#55b555555555555555555555555666666666666666777888999112702367027?77?7991111112232555
22232332232323323222333323222223222222232222Z222222235535535556ﬁ6666666677777?7???77?
3333533333335333335333}3333333}333333333333333333333333333333333333333333533333335333

Page
Ho.

S R Y gy B Y e R b R LA AN
BHAMBNIDNAHNOOELLLLOVVVVCHEVONDTONNDONNTT TS

49

51
51
£3

H
Part Ko.

X »® >
E ] o LE ¥ 38 » « L] < < o HHKHK X & Ve X

DDUBDD“QDDHO&HGDDDQUODDDDDBDBQDDBﬂDDDUﬂDDUDDUDDBDDODDDDDDDDDUUD ODDDUODDUDUUDﬁunDUQ
654159166691901234656?789012923012356?90123456?012678014577 o«
6._0225545332873888880000001111334444444455555555666666776444
45811444567132222223333333333553333533333333533335§333)4444
0001111111122223323222322322222232222322323232223232222222&
33333333333333333333333333333335533333333333333333353333333.

page
¥o.

13391399933}4135994553223}119937?8333333y81548223
555455555555u555463651117555443??77777775?668?8538
. o S e - :

#
Part No.

" X . “X. . e S T £ B B < -
< @ « < < - S , < < <o bl L SR

oauﬂuunsunﬂuuoUBDﬂnaaouuuuvnﬂouoonnnnuanﬂnﬂuunoounuuuuuuﬂuB CAEONODNASRA0RRDO0RRRD
. . ‘ AN CITDAOARCANEE VDA
550466999907?3}351?796
ADTNAINODDOMNMAY
ARARANAARRRARROIOOOD2D2
s NN NN

A RDOE D NOGOEE=DRAOADAD
AEHEANDIRDHAAENAND A0
&0 8 0 NIV AN GG T D 03

=

A A NN K
Brige e s 0 R TV RO VB DXL D DDLD
[SESRCR ST

667031355012248039248236845601156?56
?86992222}35353422556666451144168833
000u011111111111533514449999115553#4
5555555555555&55555555555566??????7? ¢ TR .
232222222223223223232322232222222222%23222222&22&222«,,

N Tl D bR




Lt

ICAAS LIRS LY LS dadn.

Page
NG.

x d11945151113333333533317719939993
88899886767?685dBBGﬂﬁdB??ﬁﬁﬁ4444445

6 6
oK » wn >

- N TN
v » N R ] ) » & Xx -« 3 < o € -«
UUDBDDU&DOBDDBBBDOﬁUﬂQDBDDDDDDDDDDﬁUD

<
90030000DQDOGDUBDDDUGDQDDBEBQHDDQDDHDDDHUDDDDDDU

566654174a9334739013023?u9301263334834?9192013403468922965 0 o : N .

6633384311122222233344444456666678569999002444466666677613%NW%1MMM%WMMMUMM&MH31lmmwsa
555566uu}5:335}3333553535355533333333}354444444444444559701699066666666665BQQM%%99 M%
00&00000111111111111111111111111111111111111111111111111235}3544444444444444444444wss
2228222223222222222832222222223222322222233222222222222222222222222222232222322222222

page
Ko.

222722322229221111111112
111611111l15116666666669
em MeldEdrel o e

- e NN
ADREOND
L] i

14591226833121221779333913143
68559666677717669665777494605
R ~ -

vy
92
92
9

NWIVAL

PRI S8 8 1 -~ -« A e < -« < 'y : <
DDDBUDBDDﬂDDUﬂDUDDUDDDDDDﬂDUDDDDDBﬁUBHDDDDDDBHBDDDDODDDDDDDDDDDBDDDDDDDDDUDDDDDDDUDBD

44982902346239123912113300115233550053{9111558450001777956?88912634567393679036803532
353277suausa4338530256754002563333991993487441650334777384653899022222226558999900003

.555556666667744456?7993avooooooooooo111885944755?77?5}355773922233333353911222223)333

838838388888300000000011233333333333555534466677??77888888888999999999999000000000000
11111111111111111111111111111111111i111111111111111111111111223232222322

Page
Ho.

7935777751113873

67?5555417517777741223991119759999
nees e 6475555566666745

55555?75377311111111533333666
<

67
49

et ol oo o ol vl

0O
999?90079996999999997000000000099977?70147944444866655555545
et e .
%

w¥ XX > % XK » > B
< = £ Wy MM awxX MDD DRmN & N KX W KexD X KM KD LRI NI X KX K€ ¥ X » >
DDDDﬁBDﬂDDDDDGDDDBDDDDDDDDD”DDDDDDDDDDODDDDBODDDBGODDDBDDGDDDDDDDDBDDDHHDDDDQDDQQBBUﬁ

567u60182346?8912356534567903456?867007038801245?018345?78036??8890122356123467890222
11111}33333333344444566666677??7?7389990133444444555555555666666667777?778ﬁ8388889944
88886&8886688883888868888868886368868889999999999999999999999999999999999999999999945
5555555555555555555555555555555555555555555555555555555555555555555555555555555555566

Page
"o,

5&99111155555577786?75851555
ARRNOOOOODDOODARANDAARARARNE
Ardddddeed . o

115&95511197999993331188838833?

93
80

et MANNDN
W0 NDLD
. L

.
part No.

RS
s961466666464444577866888&389980099
- ) vl
»

. {

» LR » » »

D B RBw MK anvaAd < P MR R - ¥ %< »
o

" »
-« DO X o B « =<2
] ﬂﬂﬁﬂUﬂDQDOUOOUﬂDﬂﬂDDODDDDOUOﬂBﬂDﬂDDﬂDDDDDUDDDDDUSODDB

I3
CC. AnoohdcoceRtIR 3

0N ﬂu. 26781330269685659004578969160112344590356739345789023456712345672313235
ﬂu R-Rad 44445013291230000122322244532311111112222222333666777777788883359900111
(O R 2555527925799DUOOOOOUOUOUUUO4477777777777777777777777777777777777753BBB

“ N 1?3323354¢4445355555555555555555555555555555555355555555555555555555555

e,




HOSE ASSEMBLY AND COUPLER
FOR BUCKET LUBRICATOR

Ref.] I HC e is
No. Part No. Description

.o 36947 D Swivel.

40728 DA Giant coupler.
53192 D Hose assembly, complete with coupler.
1 | 40649 D Nozzle body plug.
2 40657 D Gasket.
% | 40648 D Giant nozzle body.
4 53187 D Coupler adapter.
1) 40642 D swivel collar.
8 40641 D Swivel stud.
7 40631 D Cup leather.
8 40703 D Swivel washer.
9 40713 D Spring.
b 40646 D Swivel body.
L1 | 40725 D Hose fitting.
L2 36946 D Hose (5 ft.).
L3 40693 D Washer.
14 | 40661 D Giant packing
15 40636 D Check seat.
18 40712 D Spring.
17 40644 D Plunger.
18 | 40711 D Plunger spring.
19 40700 D. Packing washer.
20 40628 D Packing.
21 40656 D Gasket.
22 40640 D Packing gland.
23 53196 D Handle.
24 40725 D Hose fitting.
25 40647 D Pin.

When ordering, always use I H C Part Nos.




BUCKET LUBRICATOR - Continued

ef. IHC

o, Part No. Description

- 51613 D Bucket lubricator, ceo i

o 53190 D bucs assembly. complete with hose and coupler.

1 {62122 D Pin.

2 52124 D Pin.

3 | 53193 D Lever handle.

4 | 52124 D Pin.

5 51275 D Latch spring.

53 53194 D Cover.

7 52126 D Wing nut.

g | 53185 D Container, complete.

9 | 51512 D Bucket lubricator (less hose and coupler).
10 | 53188 D Foot step. ,
11 53186 D Foot step stud.

12 { 53188 D Handle.
12 | 51274 D Handle latch.
14 | 40655 D Pump outlet.
15 | 40634 D Toggle support.
16 | 40654 D Bushing.
17 | 40704 D Washer.
18 | 52121 D Tube adapter.
19 | 52076 D Container tube.
20 | 52120 D Piston.
21 40698 D piston disc.
g2 40719 D Ball.
o3 | 40652 D piston.
o4 | 40630 D Packing.
o5 | 40687 D valve disc.
26 | 40722 D Ball.
D

Foot valve.

57 I 40653

Wﬂwnonkwﬁw;ahmqptweIif(iPmdth.




BUCKET LUBRICATOR

@4:_,‘__,_,_-—-18

O omm e _ 26




LINCOLN HAND LUBRICATOR

by
1 )

1’ ‘\ \ \
10 11 12 13
16
At
14
When ordering, always use I H C Part Nos.
Ref. IHC .
No. Part No. Description
.o ¢ 3794 Lubricator, complete (9 ounce capacity).
1 39875 BX Adapter with gasket.
2 39655 D Gasket.
3 398706 D Check spring.
41 396598 D Check ball.
5| 398638 D Pump body.
6| 39665 D Packing.
7 39651 D. Packing screw.
8| 39654 D Gasket.
9| 39663 D Plunger assembly.
10| 39656 DX | Washer (set of two).
11 39653 D Nozzle cap.
12 39652 D Nozzle body.
13 ceeenna Standard pipe, 6%.
14 39661 D Tube assembly.
15 39682 D Head assembly.
ie 33800 D Nozzle, complete.




Bucket lubricator with hose, complete (Lincoln) (50 1b. capacity)
(see Detall List on pages 114 to 118).

art No. Description

5969 D Steering clutch compressor tool.

1858 DA Water pump wrench.

9289 D Hexagon socket wrench, g/16".

9291 D Hexagon socket wrench, 5/8".

9292 D Hexagon socket wrench, 3/4n.

9323 D Socket wrench handle (combination offset and tee) .

9324 D Hexagon socket wrench, 7/8".

9325 D Hexagon socket wrench, 13/1en,

8326 D Hexagon socket wrench, 1".

9327 D Hexagon socket wrench, 1-1/8".

9328 D Socket wrench set carrying case.

9329 D Socket wrench set, complete {in carrying case).

30156 D Square drain plug socket wrench, 1/2n.

30157 D Square drain plug socket wrench, 11/16".

5462 DA| Stem handled socket wrench, 1-1/32n".

35463 D Stem handled socket wrench handle.

15466 D Spark plug wrench handle.

32941 D Spark plug wrench, 31/32".

12633 D Tool box assembly, complete.

19958 D Steering clutch compressor toocl capscrew.

15578 DA| Breaker point and spark plug gauge, complete.

30092 g Steering clutch pilot bearing retainer bolt wrench.
E

End wrench, 3/4%" - 7/8". .

H 156 01l can.
Q 3794 Hand lubricator (9 oz.) (Lincolmn).
2583 T Hammer {1-1/2 1b.).
2584 T Monkey wrench, 21".
26587 T Combination slip ioint pliers, 8".
2588 T Screw driver, 5% {(wood handles.

MISCELLANEOUS

HC
Pért No. Description
GAUGES AND INDICATORS

16445 D 0il pressure indicator tube clip felt.
29898 D 0il pressure indicator coupling nut (in oil indicator).
20898 D 01l pressure indicator coupling elbow nut.
41934 D 01l pressure indicator.
42383 D Ammeter.
42493 DX 0il pressure indicator tube coupling elbow {(in engine crankcase) .
42494 DX | 0il pressure indicator tube (indicator to engine).
48282 D 0il pressure indicator tube clip.
ceccsnee Round head slotted screw, No. 10 - 24 x 1/2" N.C.
PO R HeX. nut, NOQ 10 b 24 N-C-
ceseense Lockwasher, No. 10.

CHOKE AND PRIMER, CONTROLS
37596 D Choke rod holder spring clip.
41953 D Choke control rod and button assembly, complete.
41996 D Primer control rod and button assembly, complete.
3058 TA | Choke rod holder spring.

GASKET PACKAGES

52055 D Chassis gasket package, complete.
52725 D Engine gasket package, complete.




VIALIN AL AND UV VLD - woiunueu

*SnTd dno 3Jeus 3oard eymag a 29TT¥ v3
‘gn7d urwap 49400 uOTAodSUT 8¥RIq Sutaselg | VO 986Y 2t
atm\.ﬁ ﬁhmﬁmgxooq L N ] LI
.:m\-ﬁl.ﬁ X Sm\.ﬂ hgwﬂomnm.mo IR e
« 18400 UOTA00dsut exeaq Sutaee3zs | ¥Q 208% a2
spnys ©8wd Julassq IBSE Taasg a 3¢60% 12
+3ntd qJeys fursszedo sxelq 2UTISdlg a 0081¥ 03
»JUTYSTQ JI93N0 JOADT 8)BIY BUTIL8]g a 66S1v 81
*PN3S JSAOCD PUQ UOTESTUWSUBI] d LS8 TP 8T
*u8/1~T ‘Sutd eodtd peay 3eyoog | ettt A
-Jutysnq 3JBYS 958OTAI yoanTd FuTISAlg a 0003¥ 9T
- SUTYSNQ 3JBUS 95¥OTSI YOINTO euUTSuy d 8881V eT
*3q99T7dmod fa9a00 3204 BUTIBOTIQUT YoInIod FuTIeey a Le3s® ¥1
5K —»ﬁ\m AQ..D.AN Eﬁﬁ -unmm ever s vey
*49J08 388 1J8Ys 30ATd swely NomiIy | VJ 86607 2T
-:m\& nH@ﬂﬂmd»PuHOQaH sas0 et »a e
. szﬁ\mu.un =W\ﬁ ngwﬁomgﬁo srsvad e e
+ I5A00 UOTA08dSUT J¥AJI eWBIT UTBY qd 0633% a1
o——ﬁ\ﬁ Q.Hmnm.@EOQ«H s e s e e s to
otﬁ\ﬁi.ﬁ X tﬂ‘\m «BMHOWQ@U tass e e e "
_ *I9A00 JJO-9XBY JI9MO4 d 88337 1T
*q19ysed 18400 JJO-8XBY JIOMOJ d 6833y 01
+guysng 3J8YS 9SVOTSI UYOINTO SUTIUF g e6sTvy 8
© eutd TeMoOp JI8A0D 8WBIY a evesy 8
*3nTd 3J8Us JATPT S818A8Y a 69¢9% 4
«gntd 3J8ys Sutisaedo sxelq 3utasesg aq 008ty 9
<FUTYSTQ 19300 I8A8T o¥eaq utieeng a 8881 ]
*JuTysng 1JeUs O5BITOL YOINTO AUTISNIG a ooozdy k4
.ZN\HRH qm.nﬂ.ﬂnm OAHHQ pBROY 39¥008 sese v e
vaqeTdmoo ‘emeaj UTEW | XDd Q06§ ¢
*18¥s88 J9400 SWBIYL m pAsle 5 2
.:N\H A.Hm.ﬂ.m.mguﬂuog “x ser s e s e
.O-z EN\H Q.&gﬁﬂ ..uﬁmm \..o.-.w,:a.co L)
.O'Z =¢\H‘4ﬂ < :m\,ﬂ Q;O-HO‘MQ“O . ) ,o,...umtt-oco s e
‘gpoTdmod ‘I9acn emBEI UTEBW | XA 00TLS T
uotadrIossq ow ngm h.mmw

4

+,




MAIN RAME AND COVERS

=
(o iltingite  SHES

Unnumbered parts in the illustrations are the same as corvesponding parts shown with numbers.




SEAT AND FENDERS

numbered parts in the illusiralions are the same as corresponding paris shown with numbe
X Ly ¥S.

Wﬂmnonﬁw&u,aﬁ&uptmcll?(fi%wihhm

iefdy IHC -
0. | Part No. Description ggf‘ Pir?; g o Description
1 | 42635 D {Cushion (back) 7
: N 42624 D | Bracket, f
2 | 42628 DX|Beat i > front.
hand?ide Sheet’ Tlght ten vasmesnss gapscrew, 5/8“x1ﬂ N‘F .
oot uiii....l Capscrew, 3/8"x5/8" N.C. SN DERRRR Hapscrew, 3/2211—1/4“ N.C.
bttt Hew nut, /8% H.C. Caseans Lex. nut, 3/8%" N.F.
vvol eeseesos| Lockwasher, 3/8". DR DO L°§§Wa3§er’ 3/8%.
5 | 21536 DX |Side sheet, right hand il Copserow. 3 12t
(fender). ' 536 D pscrew, 1/20 N.C.x3/4"
8 | 42636 D | Cushion (bottom)
veelevessses] Hex. nut, 3/8" N.C.. 9 | 42627 Dxf Seat side sheet, left
Svil..eus...| Lockwasher, 3/8". hand. » -8
L PR N A n
nggfré_é"j/f’z 1.D. x R FRRTEREE gapscre:, 5/8"x5/8" N.C.
bl capscrew, s/em m.c.xs/and L1l LIillL e Sy
i+ | 42623 D |Fender, right hand. 16" | 42622 D'| Fender, left hand.
ere | esenaasa Cgﬁgiaﬁecbolt, 3/8" x v leeeea..d cCarriage bolt, 3/87x5/8T
.C. N.C.
oo b iiessese] Capscrew, 3/87x3/4" NF. floee [aveoeces Capscrew, 3/87x3/4"
St .......| Hex. nut, 3/8" H.C. vee | neeaesesd Hex. nat, séak'x{é, N.E
oo R ERE R EEX{{ nu;’;, 3/2;8§~Fa N eavwessaes Hex: nut’ 3/8“ N.F.
P I A ockwas er’ . >0 RN E LOCkwaShéI'~38“.
vee b asoinane w$?ggr6 %5/52“ I.D. x vee } savseaea-s] Washer, 13?32/I.D. x 7/8%
«De G.D.
5 42626 D |Brackeit, rear. 111 42629 DX| Seat support, front.
ool iiaea.e| Capscrew, z/8uxim N.F. iees § eacseessl Capscrew, z/8nx3/4" N.F.
uu il esessens| Capscrew, l;zﬂxl"FE.F. oo banveseses Hex. nut, 3/8" H.F.

Tl e.e.e..] Hex. mut, 3 8" N.F. veadoeeeaswsss Lockwasher 3/8v.
il Hex. mug, 1/2" NWF. 15" | 25650 0’| seat support angle, rear.
ol ...e...s | Lockwasher, 3/8". o1 .o.0...] capscrew, 3/8"x3/4" N.F.

1 ....e...| Lockwasher, 1/en. ol ........ Hex. nut, 3/8" H.F.
& |asees D |Bracket, center. vee boeesseest Lockwasher, /8.
vis b aeoecsan) Copscrew, 3/8" x 1" N.F. {13 | 52390 D | Seat cushion side.
.l eenassas} Uapscrew, 152“x3/4" N.F. |14 |41535 DX} Fender side sheset, left
Hex. nut, 3/8" N.F. hand.

acowe e
PR I A
.....
PSR R

22 ¥ ac s

Hex. nmut, 1/2" N.F.
Lockwasher, 3/8".

Lockwasher, 1/2".
Capscrew, 1/2" N.C.x3/4".

L3R

s %

o > ¥

PSS

asenwes

FTE RN

Hex. nut, /8" N.C.
Lockwasher, &/8".

washer, 13/32% I.L. =
7/8% 0.E.

fanenrow /AN N wRiav.




108

TRACK LINK PIN AND SHOE ASSEMBLY

Unnumbered parts in the illustralions are the same as corresponding parts shown with numbers.

et IME
SN §0983 D Track, complete.

%0984 D Track with 18" track shoes, complete.
1 40977 D Link, R.H.

2 40878 D Master link.

3 40980 D Lock wire.

4 40986 D Capscrew.

5 emsene Lockwasher, 5/8".

6 42376 D Nut.

7 409882 D Pin.

8 40981 D Bushing.

9 40976 D Link, L.H.
10 40978 D Master link pin.
11 40885 D Shoe, 18".

When ordering, always use I H C Part Nos.




DRAWBAR

When ordering, always use | HC Part Nos.

Unnumbered parts in the illusirations are

the same as corresponding parts shown with numbers.

ggf' Pifz %Da Description
1 41589 D Pivot pin.
2 5831 D Bracket.
cen rcsoas Capscrew, 1" X 3n N.C.
PN cosovan Lockwasher, 1".
3 41585 D Drawbar. ,
- ceasane Round head rivet, 1-1/4" x 5-1/2%.
4 5830 DB Guide bracket.
5 41591 DA Guide.
vor | emoees . Capscrew, 1" X z-3/4" N.C.
13 41592 D Plate.
T 41593 D Clevis pin.
R Cotter, 1/2 x 3".
8 1 41594 D Stop pin-
veel eessess Cotter, 1/4 x 2-1/4%.




LIVJIN L AUJLMLIN ADSLVIDL)X

"SON 10d O | | 251 sAompp ‘Supiopio uay 4

o —— o
—

* (8 Jo 3es) *38¥s e a 6981¥ 6

greTdwod ‘3UTYSNQ ISTJIIB) | XA TLEEY AR *uB/G ‘IsUsEMNOOT resseees vee
*I8ano ‘any | g $98TY 8T “d'N u8/S ‘Inu -xeg cereeee tet

QSW\M A.ngm.mguaooq ts e e v a e -m.z Cﬂ\ml¢ X :m\nm ﬁbP@aHUWQﬁU R .

‘0N w3/T-2 X ub/2 ‘mexosdm) ceveren cee *J9TIIB) |XYQ GLBS 8
ro3uTd gs0a) | d @LBS LT *IBUSBM | YO L98T% L

AN w8/T-T X 8/8 ‘atog | e o1 *1BeS a 2981¥% 9

*u8/G ‘asyuseaMooT pejerd uniwpw)d vesesere | e * %007 a vo18% G
-xo3snfpy | vq 298TH 8T *I'N uP/2-T X uB/G ‘mexosde) Crereree e

*30380TaqNT | 08348 T *I9UTBIBY a 1981y ¥

*3Jeus | Q 898T¥ eTll*g*7 ‘xe3no pus *H*y ‘aeuUUT ‘OpInH | XA 0LES ¢

*doy | GTBE VS aTll*g°7 ‘aeuut pue *H-y ‘a93no ‘8pIn) | Xq 6989

*I9TPI | q PLBS TT *¥00T 30N q 9981¥ g

*Ioyuses 1snayy | Xa OV Iv 0T *q'N u/T-T fanu wel sxeyg | ‘et T
, *ON 2I8d | *ON ; *ON 33ed *ON
uotadTasseq m S B uotadTaoseq 5 a1 | 3oy

e srmrmmene

——

*SASQUINU Y umoys s34vd Fuipuodsasiod Sp WDS Sy} 24D SUCHDAEN]]L dyp U} spand passquinuu)

==
=
ped
m




A ©
!

1 20

AP

i7 1%

Unnumbered parls in the illusirations are the same as corresponding parts shown with numbers.
When ordering, always ase I H C Part Nos.

Ref.

IHC Part No.

No. | Standard | Wide Tread Description
e {438 D 41439 D Spring, complete (6 Jeaves).
1 41442 D 41442 D Nut.
2 5772 DaX 5773 DAX | Saddle, upper.
3 41458 DX 41458 DX | Center bolt, complete.
.o eseennn canavne Hex. nut, 1/2" N.F.
4 41441 D 41441 D | Bolt. ,
5 41440 D 41440 D Wearing pad.
vow taescos cessmee Ctsk. head rivet, 3/8" x 1-1/2".
6 e hreeane Lockwasher, 5/8".
i 41444 D 41444 D Dowel bolt, upper.
8 41443 D 41443 D Pad, upper-
9 41451 D 41457 D No. 6 leaf.
10 41450 D 41456 D Bo. 5 leaf with clip.
il 41449 D 41455 D No. 4 leaf.
i2 41448 D 41454 D No. & leaf.
13 41447 D 41453 D No. 2 leaf.
14 41446 D 41452 D No. 1 leaf.
15 577 D 5777 D Guide pad.
i8 5774 DA 5775 DA | Saddle, lower.
17 41445 D 41445 D Dowel bolt.
18 | eesens . asasenn Lockwasher, 7/8%.
19 5776 D 5776 DA | Frame pad, lower.
JEPR T weacsen Capscrew, 7/8" x 4" N.C.
ves pecsave ceenans Capscrew, 7/8% x 4-1/4% N.C.
R B caesaes Lockwasher, 7/8%.
20 41445 D 41445 D Dowel bolt.
eee ] eessves coseans Lockwasher, 7/8".
21 8572 b 8364 D Bumper pad bracket.

Capscrew, 7/8% x &%.
Lockwasher, 7/8%.




24

i

4

TRACK FRAME DIAGONAL BRACE

Unnumbered parts in the illustrations are the same as corresponding parts shown with numbers.

When ordering, always use { H C Part Nos.

af. IHC Part No.

5. | “Btandard | wide Tread Description
i1 5897 D 5897 D Clamp.

e eresena cressese Capscrew, 3/4% x 2" N.C.

. N ceacees Capscrew, 3/4" x 4-1/2" N.C.
e ceasaue cesenas Lockwasher, 3/4".

2 Bolt, 1/2 x 4" N.F.

3 18868 D 18868 D Lockwasher, 1/27%.

P B Nut, 1/2" N.F.

5 42134 D 42134 D - Felt.

5 42136 DA 42136 DA Bushing, complete (set of 2).
7 Q 3615 Q 3615 Lubricator.

3 42135 D 42135 D Bearing, complete (set of 2).
3 42130 D 42130 D Shim, outer (extra heavy).

B 42131 D 42131 D Shim, outer (heavy).

L 42132 D 42132 D Shim, outer (medium).

2 42127 D 42127 D Shim, inner (extra heavy).

3 42128 D 42128 D Shim, inner (heavy).

4 42129 D 42129 D Shim, inner (medium).

x 42003 D 42005 D Brace, L.H., complete.

- 42004 D 42006 D Brace, R.H., complete.

5 41842 D 41842 D Nut. ,

‘s cesever 1 eseve e Lockwasher, 7/8".

7 41815 U 41815 D Stud.,




TRACK FRAME AND KULLLKS - vonunuea

*u8/L ‘I8YUsemxooT]
“up /9 ‘I9UsBMROOT
*d°N uB8/L faunu °x8H
‘AN WB/2 ‘Inu *XOH

sqnu XooT poa Butasnfpe Jutadg | q LBBOY o1 cqN ub/2-2 X 48/ fsexosde)
. zoysem¥ooT pod Juiisnfpe Sutadg | q TIPS aT cI'N uw@/T-T X u8/L ‘mezosde) cevene sue
“up/T-8 ¥ 49T/8 103300 c AN ub/T-v X up/2 ‘moxosde) ERRERN sue
*d'N w/T-1 €9nu -Xey 9T3SED vertrrrtoypo e sgey ‘asea ‘xoutelsy|Ydd $98S 3
pox Jurjsnfpe Sutads | q 6299S iae ‘H'7 ‘asea ‘IouTsley|Xaq £989
*u8/8 fasuseaxoo] seerre s il ug/g €I8USBMNOOT pejeTd umtwpe)’ EEEREES v
*d°N u8/g fanu -xem swerercopott "d°N u3/1-T X uB/8
*o'N ub/8-T X u8/9 ‘mexosds) AR I ‘mososdes pejeTd umTWPBD EERRRR e
gy ‘xeuut ‘prOTUS | Q BTPIRL| o s Tegsnlpe I9TPI| V4 968TH %
cge1 ‘asuuy ‘pretug | 4 TIPTP) *48/¢ ‘I9USBANO0T caverse | e
*u8/9 ‘a8yUsemyoo] sttt "t sn*N u8/S ¥ u8/2 ‘msaosde) EEEREE ves
*I°N w8/4 ‘anu Xef SERLRANE BN coqe7d JsA0p| @ 9¥SIY g
"d'N wb/2-T X uB/S ‘mexosds) et e *48/L € I9USBANOOT R IR
‘geyg ‘desno PIATUS | A OTPIP]| gt ‘up/g I9USBMHOOT EEEEEEN BRER
*ge1 ‘aejno ‘pTBTUS | d 60V TH vd*N u8/L fanu -xey ceesnen | oen
.A¢ pus g .mOZv *A°N :#\W fanu *X8H eve v P
or9Tdmod fIeTTOL HOBLL | VA FIFTIV 1T ‘N wb/2-2 X u8/L ‘mexosde) seenece con
* (g pus ¢ AH .MOZV ‘NN :N\H'H X< :m\ﬁ__ q?@.HOmQ.WU ssess e e
9197 mov Q.HWHHO.H uHU.m’H_H. Yva 1 TP 0T cJ'N :@\Hl@ X u»¢\w mgmhomgﬁo sesrnn ho s
R AT 272- B A 8 *g*y ‘opind 3utadgiXad L9SS 3
" :.v\m..» ﬁﬂmgm.ﬂmguﬁDO‘H ses v oo veeo ‘mc«H nm,mu.ﬂﬁ.m w.ﬂHH.HQm ng @@wm
‘AN wb/1-¢ X ub/2 ‘mexosdep vessese | wee cd*N uT X 48/1 ‘megosde RN IR
1quoly freutesey | ( 9963 8 '@*0 4T X *Q'I 489/4T ‘ISUSBM AN O
‘y'y ‘e3otdmoo ‘ewexg | g T08T¥ L *43/T ‘I9USBANOOT rerer T
*H*T ‘e3erdmod ‘ewmay | q 008TY | 'o'N uT X u@/T ‘mexosde) REEEELIN SRR
*8utadg | q ¢¥81Y 9 ‘pxsun|  J 98TV T
. . TON 3X® *ON
uotT3dyaoseq % Wme « 700 woradiaosed e e

%ﬁ"t{!“r

— -

'SON] 14D ) H ] osn shomjp ‘Sursapio Uy 44




TRACK FRAME AND ROLLERS

‘SAPQUUINU Y1M UMOYS s14Dd Suipuodsalod SD JUIDS dy} 24D SUOHDISMYE Y] U] sppd paisquinuun)

Y
e 0 g M 1

i

e AR S
T

i O )



" {nnumbered parts in the illastrations are the same as corresponding parts shown with numbers.

When ordering, always use I H C Part Nos.

Ref .
No.

1HC Part No.

Standard

Wide Tread

Description

.o
.o
ces
.o
iz
e
13
P

.o »

42293 D
52415 D

52416 D
"5767 DX

arneweas

41435 DA

PEREERER]

35089 D
41431 D
41430 D
Q 3615
41432 DX
5768 DX

.......
-----

PRI Y

50181 D

as 3T ea0

42293 D
52415 D

sses e
sease s

.......

cs o

cewanenw

.......

50180 D

sesec e

50181 D

.......

Channel, L.H.
Capscrew, 7/8" x 2-1/4" N.C.
Lockwasher, 7/8".
Capscrew, 3/4" x 2" N.C.

- Lockwasher, 3/4".

Channel, R.H.

Capscrew, 7/8" x 2-1/4" N.C.
Lockwasher, 7/8%.

Capscrew, 3/4" x 2" H.C.
Lockwasher, 3/4%.

Bracket, complete, L.H.
Capscrew, 3/4" x 2-5/8" N.F.
Capscrew, 3/4" x 2" N.F.
Hex. nut, 3/4" N.F.
Lockwasher, 3/4".

Guide.

Capscrew, 7/8" x 2" H.F.
Lockwasher, 7/8%.

Capscrew lock.

Washer.

Roller.

Lubricator.

Bracket brace.
Capscrew, 3/4" x 27
Hex. nut, 3/4" N.F.
Lockwasher, 3/4".

Bracket, complete, R.H.
Capscrew, 3/4" x 2-5/8" N.F.
Capscrew, 3/4" x 2" N.F.

Hex. put, 3/4" N.F.
Lockwasher, 3/4%.

Starting crank support plate.
Capscrew, 1/2" N.F. x 1-3/8".
Hex. nut, 1/2%.

Starting crank support clami.
Capscrew, 3/8" N.F. x 1-1/8%.
Hex. nut, 3/8% N.F.
Lockwasher. 3/8%.

N.F.



ui

TRACK IDLER ASSEMBLY

Ref. IHC
No. part No. Description
1 40987 D Shaft.
2 40993 D Washer.
S 40992 D Seal.
4 5725 DAX| Idler and seal.
5 40988 D Washer.
ves sensacs Capscrew, 1/2" x 1-1/4" N.F.
6 40991 D Lock.
7 42101 D Gasket.
8 5726 D Cap.
cee csasaae Capscrew, 1/2" x 1-5/8" N.C.
vae i eeees .o Lockwasher, 1/2%.
g 37290 D Lubricator.

When ordering, always use I H C Part Nos.



TRACK ROLLER ASSEMBLY

*SON 14D D | ] osn sfiomyp ‘Suaspio uay 44

‘a8 BUTYUSNg JI3TIIBY Xd 3L63Y T
+ I02BOTIQNT a LO¥TV a1
'3 JBeys Xq 109T¥ 71
»zoddnos TI0 a 2g.48 2T
*(39s) Jaysem 1STIYL Xa ¥O0¥ TV a1
*(39s5) I8TIIE8D X0 $2LS T1
*Te®s 1T0 d 3660% 0T
‘2108 q 268.L2 8
azm\ﬂ nhmﬂmdsquO‘H ces s ey m
. -....H-z :m\mﬁpﬂ,z se a0 R N.
. Mmmnﬁ,ﬂ mamﬁmw I8TTOH ¥a 0% TH 9
« (a8uBTJ oTqnOpP) I8TTOYH Ya 00%TH
*3uta deug a 9ov v 4
caouut ‘I8YsBM ¥a S0 TP {7
*I9qU80 ‘JISYUSBM g 80¥1Y 2
*193N0 ‘I0USBM a 2660% 3
'q9v08Ig q geLs T
v *ON %3IBd *ON
uotadiaosaeq NHT . 304

‘S4pqUInY Yim umoys sp4pd Buppuodss4i03 s SUWDS Y} 24D SUOHLSNY|} Y] UL sppd pasaquunuun)




e X4

(=<

Unnumbered parts in the illustralions are the same as corresponding parts shown with nambers.

Ref. JHC Part No.

No. | . Standard | Wide Tread Description
42 5728 D 5728 D Bracket. .

ces cesasens vecenaan Capscrew, 3/4" x 2" N.F.
ces cemecane cexesnes Capscrew, 3/4" x 2-1/4" N.F.
R S Hex. nut, 3/4" N.F.

e ceeesena rereenas Lockwasher, 3/4v.

43 40996 DA 40997 DA Track frame plvot shaft.

44 5727 DA 5727 DA | Plvot bearing.

S ceesanasn vescones Capscrew, 3/4" x 2% N.F.
vee | sesesees | vesesans Lockwasher, 3/4".

45 40990 D 40990 D Gasket (track pivot).

46 5729 D 5729 D | Cap (track pivot).

.o cevecens cercsenn Capscrew, 3/4" x 2" N.C.
4% Q 3615 Q 3815 Lubricator (track pivot).

48 41886 DX | 41886 DX | Shield, complete (sprocket).
vee | sevsevan | eecsaaans Capscrew, 5/8 x 1-5/8" N.F.
vie | covesssn ] caesacas Hex. mut, 5/8" N.F.

cen | sevenna- ceeanvas Lockwasher, 5/8%.

49 41880 D 41880 D Bolt lock.

50 5876 D 5876 D | Cage.

i cesaraes censenns Capscrew, 1/8" x 1-3/8".
.on sescnans cesssaas Lockwasher, 1/2%.

51 16135 H 16135 H Bearing.

52 41893 D 41893 D Gasket.

b3 41881 D 41881 D Retainer.

54 | 41894 D 41894 D Deflector (track frame).

cea cearaevs caseeacs Capscrew, 1/2" x 2% N.F.
. crvsenes ceseaccn Lockwasher, 1/2".

56 41818 D 41618 D Packing.

57 41619 D 41619 D Spring.

58 41620 D 41620 D Guard.

vee emesene reeemens Capscrew, 3/8%" x 3/4" N.C.
ven | eeeeeaan resanosn Lockwasher, 3/8".

59 41814 D 41614 D Anchoxr pin.

60 PR ] ceeeene. |'Plug, 1-1/2" (wide tread only).
61 rrvveeii b veeveses | Plug, 3/4" (wide tread only).
62 [ . 41464 D Bearing nut.

63 cisaesee 10722 D Lock bolt.

84 ceesrens 5784 D Retainer, lower.

- ceoecene | seeene een Capscrew, 3/8" x 7/8%" N.C.
een ceaasane ercsaaas Lockwasher, 3/8".

65 cneeraea 41461 D Retainer, upper.

cee | ceacesas seeamaen Capscrew, &/8" x 7/8" N.C.
FUURVEEE R SR Lockwasher, 3/8".

IO § PP 5792 b |[011 trough, L.H.

88 11........ 5793 D |10il trough, E.H.

vee | evesuse . Cesesaan Capscrew, 5/8" x 1% XN.C.
ces cesreane cesrecns Lockwasher, 3/8".

67 cesisee . 5785 D Inner bearing cage.

ves | eemacnve cneneean Capscrew, 1/2" x 1-1/4" H.C.
“s eaerann caesenas Lockwasher, 1/27.




*uP/T faeysemxd0T]
"N u8/SXup/T ‘megosdep

EEE R AN

3 0% e e

¢ % arp ey

"W s en

T I8uTRLey a eTetHi g 2T9T¥ v
‘wdeayderq a s1ety a g1ety (04
*a3eTd sInssadd a ¥28s a e8¢ 62 "rUTd d 994TP g 1081P 6T
*39¥8RY a 2681v a 2681y 82 *38NSBY a ¥98T¥ q ¥881¥ 8T
“anN| @ 848TP| Q BLBTF| L€ +guor ‘asovdg| @ 0688TF | ( 088TV | 4T
*¥o0T] a 8481¥ a 88Ty oe *9387dmod
s (w3ee3 63) 10%oodg| q 8488 | @ 8489 | Sgf frevaawo pue (Wesd gL) IEen) 4 O06TY ) 008TH | 9T
*A'N :m\m. nP.S.HH ;Nmm YRR EEEERERER X -wﬁ.ﬁrﬂ.mwm a N:Dmg a bbw.ﬂ..wu m.ﬂ
3709 a 9L8TH| a 94BTP| 2 ‘qaoys ‘xeowdg q eesty | q 688TF | VI
omgﬁﬂgm Q wowﬂw Q momoﬂ¢ wm v=¢.\m qw.nﬂ.ﬂnm mg.ﬂﬂm Ummg -xmpo RN EEEEEEE e
‘upd zoyouy | g BT¥RS| q 6TvEE| 39 *u3/T-T
.ﬁﬂ& YR ERENERS a NOQH@ Hw AMﬁHQ QQHQ Uﬁmn .M%PU N EEE RN seseanae e
.:@J\.ﬂi.ﬂun»nw\.ﬁ QHNPPOO R R PRI RO I "ew .:m\@ mrﬂmgm.mgumnuoq ' EEERERE] T EEREREER] LI ]
AN :m\m -O-z =¢\&l.ﬁn=m\m QBQ.HOMQ.NU YRR AR s
an.ﬂ.ﬁ ®H#m.ﬁ0 19343018 evrsene TR R ves cmpm.HQ .HO.HH.H.@U Xva %bm R 21
‘gTog| q e893%| q £8@a¥| O2ltuwb/g ‘Furd edid peey °¥S3D R R
.:m\m npﬂz tas e et TR 82 -:m\.ﬁl.ﬁ
-Aprﬂwgm «Wﬂ.ﬁg Ogﬁnm meg -&wpu RN NN ve a0 a0 ar e
a0aTd swell Xowil) July q 6660%| Q@ 8660%| 88 *u8/g ©I8USBAN0OT cessvers | evaveses | ane
' I8TIIBY d g88Th| @ 288TP| LBf *0°N w8/T-TXu8/S ‘mexosde) seseneny faveronse o
103097380 | @ 909TH| Q 909T¥| 92 *H°g ‘enerd getaasp| -ttt I ¥( m&wﬂﬁw o1
RIS CLL! a 809T¥| Qq 809T#| S8 eger ‘o381d geTIIBY| Uttt | XA TLRTY
qmp.m.ﬂg mkﬂﬂmmmﬁm Q mmwm Q mmmm *N ctm\.ﬁ R-ngmmmsxcoq P N NN EOC B B BE B B N ) LI
.:w\m n.HQﬁmw.mBuAUO.‘H T EEERE AR e .U-Z” :@\mi.ﬂunzm\.m QB.Q-HOWQQO YRR SR EEERK e
*9'N u9/gX,8/2 ‘mMazosdeq R BRI B *deg| @ 1848 | Q TBLE | 3T
*o197dwod ‘paeEny g 0o19T¥| q OTSTh 23 *39¥sey a 3oy a 3pTy | 1T
-awmhzgwﬂa _nM @O@Hﬁ Q wow-ﬁ@ mm thm\.ﬁ A_Hmnm.QKPMman‘H CIECRE B B I A tr b0 s e
ozw\.ﬂ nﬁ@gmmggﬂog T e s 4B IR I AR B A A L crmcz .—@\Hl.ﬂuvﬂ:m\.ﬁ ﬁgmhﬂmg‘mu ¢ rabe s o E SR R L 4
cO-WH «.w\mx—wdw\.ﬂ ﬂhsw.HomQ.mD DR B B I ] [BE SN 2R LI LI ] -.Hmﬂm.mz LI BRI I Q ®m¢H¢ OH
-zsuteley | q S09TY| d §09TP| 1B -gursseg| § S9TOT | B 99T9T | 6
*d°N u8/4~TXu8/g fwsrosde) SRAREREE ERE SRR B +xeqmo ‘edep| VA 3848 |VQ 8848 | 8
‘&N ab/2-TXu3/T ‘Mezosdep R ittt B ‘pexsep| q 39%TY | 4 39YTH | &
*u8/S fIOUSEANOOT R RSt etaad - (43983 HT) UOTUTE| VQ 89YTv | ¥Q 89Ty | 9
-:N\H qu@H.MWN?fUN—UO-H R 2 2 R ] LIRS AR B I A LI ] -wgﬂhﬁmm Q mmmm¢ Q mmmmﬂ m
-r.w'_z zm\m &P.DHH ‘xmm ERES AR N B ] Py et eas s [} -H.mmm Q @&¢H¢ Q wm¢|ﬂ¢ d«
“d'N w3/T ‘anu *X9y AR R *18¥sry a esv1y a 09PTv | @
.U«z :munzm\ﬂ nkrw.HUmQ.mO asssavee “ewns o R .:N\H n.H@.ﬁm.m.g.MOOwH R YRR s v
.cw..‘ t@\m!.ﬂxtm\m n&.m»HUQOO R R R e -&:z :Humzm\«ﬁ A»PO.HUWQ.@O EYELERR soean s sen >
3TN u8/9-TXu3/T ‘meaosde AAARESE IR I *e8eo Furareg| XA 98L8 | QT LB4E | B
*0q8Tdwod “I8A0D§ YHJ LLBY (XEU 4iBS 08 "3 J8Ys UOTUTJ va 99%TH | VQ 4BP1P T
a pBOJL SPIM| PIBpuUBlIg | "OF , peaJ] IDIM | pLBDpUBLG | *ON
uoT3dTIosed o Rr e S uoTadiIoseq “GN 2594 DHI [ Jd°¥

“SoN Mg O H ] 2sn sfiooyp ‘Supiepio usy Y




$43QUINY YRM UMOYS §1and SUIPUOESILI00 SD FUDS Y7 24D SUOHDASTY]] Y} U] spind pasoquiniiny)

*sJIsqunu
pxed quexsIITp Axaes ang ‘uoTi
~dTI0sep swes |U} oA¥Y sjxed sasyum
PO ST 9JB HJISQUNU 90USJIRIOI BWBS 8Y[

*3 1Y pesJy SPTM UITa pesn sjaed 107

Don’t ordes parts from the illustrations only; refer to the list also.




A A WA e e

‘SON MDJ D H [ 2sv sfivmp ‘Supsopio way 4

*utd | 4 TOSTV 1d
s :H nﬁwgmﬂaxcog PN S PR ) owHN.ﬁ.HQm Q N_mﬂ-ﬂ@ Om
*o*'N 4l ‘anu wel ‘xey sessrens e ‘u8/S Camy | trerre P
raoyduy | (Q $99L¥ 44 -I8yUseM | Q 96%TH 8T
-dutuysng | q £69%1¥ 747 +3uUTUTT PuUBQ OXedg | q g8p TP LT
*3JBUS 30ATd | J 36V 1474 sqouy Burasn{py | g 218¢ ST
'4&/T ‘aaysemooT] serrrere e ‘urd 30ATd | d 808TY 61
rpugs 4JBYs | d TEPTP ¥ ‘m'y ‘Teped | Yq L1I8S -
*w3/T-T X 91/¢ ‘103300 sererer ottt *H'T ‘TBP9d | VA 918§

‘utd | J O0GTV 154 ‘b /e ‘aeyuseaxdorq tevaenes v

+goords 1710q Sutisnulpy | d 86YTY ov ‘I'N wF/¢ ‘anu XeH Cerveenn Ve
.M=m\ﬁ X mmﬁ.w 18ATd 3UTUL] H wﬁﬂﬁmw 6e *ToATMAgS | P3GTH 21
*(u8/2 X 98T°) 38ATJI BUTULT | H 90V1Z ‘ped TEPaJd | 4 ST8S 21
voneTdwod ‘aquoxy ‘pueg | XA LLVTY 8g *w8/T X 49T/T f18330) ceasrees |oes
*3Jeys T®pag | d O3STY Le *H'Y ‘YulT TMBd| mwmaﬂw T

‘Butadg | ¢ OTSTY | 99 "H'T ‘HUTT TM®d | q T8STY

*xoyseMm | g 6O0STY, 1 *9*N w9T/g finu wel °XoH EEERERR soe

‘H Y n.HwP.ﬁO Q.HG.?W.H g 91eTv 50 ‘0N —*ﬁ\ﬂﬂzm.ﬁ\m q?@.HOMQ.mO EEEEERE 5 aa
*g* ‘xeano ‘aeasT | d LTSV _ ‘Sutads TMBd | Q 96T 0T

*43/T ‘IBUSBANDOT | rritirit )ttt Wb /exug/T fxegjop | ettt

‘0N «8/8-T ¥ ug/T ‘meaosdep srersree et *ug/T ‘aeyseanooT reevenns we
+qouut ‘aeAeT | 0 LIBS 2" ‘pnas TMB4 | g 239TE 8

"wb/2 ¥ u8/T 183300 AARRLALEE A cTMBd | O 8T8S 8
+Jaoddn ‘utg | ¢ 666TP vl Wb /eXuae/e 1933100 tveenese |aes

‘Butads essetsy | ( SISTV 12 +do’ ‘aeqno ‘pou | q BTSTY L

n-HOP.WOH.HQ.D.H D...H.mﬂm H“ﬁmm .ﬂmmm o Om + Sﬂ\n N h—m\-ﬁ ﬁ-HmPPOO PR R B I s e s
-.Hmﬂmﬂx MR B S I I mm .ﬁﬁﬁg @Om m gomH @

*MoI08 38g | d SB¥IY 83 . *Teeg | d 8ISTY Q

"O°N 4B/G ‘amy f et L3 zouul ‘IoseT I03 Ao} | Q TFBOZ | ¥

‘Jutads aoyouy | Q@ vEHTY 08 .=m\wx=¢\a,npm>ﬁn peey punoy veansace on e

+eyeTdmon ‘zeuut ‘poy | d FISTY a3 syerdmoo ‘Isjuso ‘pueq | Xq 8LYIV e
-=¢\wx=m\.ﬂ «HWPPOO EEEEREREES R mz.HN——m\.H ﬁhmpu‘oo sesaB e sa

‘utd | H TPOST 3 _ *utd | vq v8v1¥ g

rejeTdmod ‘a8asT | XA TO8S o2 <opaTdmon ‘Isea ‘pueg | XA 6.L¥TH T

.'m.z Zm\m AP.S.AH .-..Nwm R EEEER] R

*370g | Q 66%TY gz || *e3s|dwod ‘A{quasse pueq ayeJg | Q@ 08%ih | °°°

* *0 e I8 *0
uoadII0seQ ow Mpmm .mmm wotadiaoseq m w Hm .uwm

S IR, PP = “%L




STEERING BRAKES AND CONTROLS

‘Sapquin ypm umoys sjaod Fuppuodsossed sD WIDS Y} 24D SUOHDAST]E 3Yj U} sppd passquinuu)




B EAE W Bl Bl Bl W ek Bl Wt Sl Bll Ve S Bk B i S 7 e e e

P T

cyyw\m n.HmwQ“m.ngOOwH YRR s w0 .

AN uB/S fynu XOY redevmes ere *Butaesg q ovasy 1T

"d*'N u8/8~T X uB/§ ‘mexosded «famoy ‘wlug a Gesoy ot
CA°N uR/T-T X u8/% ‘mexosde) s v ‘ynppew ‘WIUg g 23860¥ &
*48/¢ ‘I9YsBMNOOT *1y3TT ‘WIS a L3e0% 8

-Osz zmw\mwl.m € :@\@ mgmhumnmﬁo c e st ) -Qﬁm Q m.ﬁbm n.
puey ydta ‘deo *(yaeey Lb) ameD a ge6ov 9

e%eo Burameq JIeed [9A9q SATIQ | XA 2%L8 _ *}0OT M8I0% a 1e6e0% g
~pusy 3 Jot ‘dso ¥ ou8/T-T ‘ang 4

o8po JuTrdaeeq JB8F ToASq QATI(Q | XT 3VLE *MBIDS 199 q 0g60% g
: . *joo7 | d 3V9eY 2T *a38) a 0848 3
*310d q 2pesy a7 , *18¥BEY q 8880V T

. B . ON 1B *ON
wo1adT088q om WH,HHm .mmm uotadTa089q w 5 Hm  soq

S45quInU Ym uMoys sppd FuIpuodsDiL0d SO SWUDS Y} 24D SUOHDASTTL OY) up sppd passquinu)

.




STEERING CLUTCH AND ENGINE CLUTCH CONTROLS

“saaquenu yam umoys spod BuppuOdSILI0d SD LIS 3} 4D SUOHDASRIIE 3} U} spand paadquinutisy

*31817dmoo
spoa Sufqesado yoanyo Butdeezg | d STO8S | *°°
*utads wanzad
JoAST 8sESTSI YO3NTO Julaesig | d 0098 | °°°
sJotisem Julutelsd
I3ADT ©5BOTOX YOINTO BuTtaesag | d $6LEP | °°°
.zm\.ﬂ nkmﬂmmg.&UO‘H s9ev s en )
sroyour Butads uanieg
IBAST asgaTed yoanTo wﬁﬁhwwvm ad 8841y sen
*I5A9T 9S5BOTOJI YoInrd Buraselg | d 8498 ves
.:m\H qpﬁz EEEEEEX) wﬂ
*walog | d 8999¥ | S1
*oyox | H £80ST| 3T
aﬁ@\m b4 =NM\® «ﬁmppoo sesv e s “soe
5 *urd | H TPOST | T1
Wt *Jutusng | 4 S4T3% | OT
G rxoyusem | ( 3220 | 6
*J10380TJqnT | §T92 B | 8
i -SN\H apﬁz ee e et L
.&-z ZN\H Apﬁﬂ Edﬂ oxmm YRR PR
 *meI0g | Q 89297 | ©
.:@\Hld X :@H\m AH@PPOU et s s ese
.:N\H ahmﬂmdgMUOq TEEEEER] s
*I'N :mua :N\.ﬂ qBO-HOWQ.mO. R ERER N R
” *3Je4g | Q 31096 | 9
.O.z uﬂm\nﬁ ﬂpﬂ-—‘g adﬂ 'xwm 20 s 0 e LI
.Uaz SN\HIH b4 =N\H Akwhﬂmgﬂo ase e sese )
"oTpuUEY UITM 28487 | X0 ¥998 | ¥
oocz :N\H quq Eﬁﬂ anm es s e s e s e
.'OOZ »—N\H'H H —um\tﬁ ﬂ;mhomawo U2 BB BB 98
-oTpURY YITA I9A9T | XQ €898 | €
*29A8T Yo3nTo Sutdugy | Xq 328S | 3
*oTPUeH | Q 4BSTH | T
*oN 3d8d | *ON

gotadtaossq

G w SON MBS D H ] om sfivmyp ‘Bupsopso udy A4

“
.

‘ 0 H I |'70%




.

TAC 1

Part No.

Destription

29
30

‘ans

A rw

31

| ats97 D

5958 DAX

DR ]

58717 D
48512 DAX
11878 D

R ER R

ER RN

XX RN

52548 D
666 D
3376 K

T 823

41690 D
5846 DX

Ceenere

EEEEAXR

XEERENR]

Btoby~upper. .
1 e EResd rigat, 8/16".

o1l level rod.

Handle. 5 .. )
Lever zwmwwruﬁawm.«. sk
onmonms. 1/2" x 1-5/8%
Lockwasher, 1/20.
wesher, 29/38.x 1-3/8".
Key. .
Seal. : ERR ) X
Washer, 29/38" I.D. x
1-3/8% Q.D,
Shaft assembly. ¢
Housing, complete.
Capiorew, 3/8" x 3/4"

NG =

. 1-1/8"
. z.o- - R
Lockwasher, 5/8%,
Lockwashery 1/2%. U
Casket. : ;
Second and third snift
rail. :
Lever ball. .
Lever with ball.

- Round™
T Ux 1-1/4%.
Bpring. .
Stop, lower.
mw»omm_ complete. i
Rivet, /16" x l-1/a".
Muuvd.m.
Shaft, small.
Shaft, large.
wwzm.

ut
bOnmx
Flinge.
Retainer,
Capscrew,
2.0:
Lockwasher,
011 seal. .
Gasket. v 7
Bearing, front (Mg
(optional) . :
Bearing, front, (IHC)
(optional}.
Spacer.
Cover.
nmumﬂams. 1/et x 1-1/2"
Hex. nut, 1/8% N.C.
Lockwasher, 1/2".

front.
z/ar x 1n

W\ 8"

141668 DA

ommxn«.

41655 D
53899 D

Srwst e

8T 287
40888 D
azge D
48818 D

P O
42815 D
42506 D

fess s

41670 D

sevesnd

RN AR R A

41660;D

ssenva

10600 V
21372 D

[ svaer 2o

anes v

RS EOC £ 42 e & D oo vee

&,
mw_AHmov

Spring.
Poppet ball.
Bushing. .
Gear Mému. eth).
‘and 87
ﬂmmgv. T ; :
Gear (27 teeth).
Retainer, rear.
Capscrew, 3/8% x
1-1/8% N.C.
Lockwssher, 3/8".
Bearing.
Ring.
Bearing cage, rears
Guide, rear. .
tsk, Head zilvet,
.. #Mo. 9 X 1/% S
Capscrew, /8% x;
in N.C. SN
Low and reverse shift
rail.
Lock, ‘
Capscrew, 3/8" x 1v
z.o» .
Retainer. -
Capsopew, 3/8" x 1V
zamﬁmoumz“ 1/8% % 1-1/4"
Gasket.
Pin,
Stud.
Hex. nut,
Lockwasher,

H\NS z.w -,..,

Castle hex.
N.F.
Cotter, 3/3L" x
a/4n.

41647 DB
20887 D

52803 Bl
21481 K

_Gear (47

o Cear

' 5e39 Da|

Bevel pinion shaft
bearing, front (IHC
{optional) . .

Spacer,

Sleeve.
Key.

@ . m\ma_wm
vomwn sher, /8",
Bearing. ¢

Pinton shaft (12 tedtd
Pinion and shaft
sembly. o
Bearing cage, rear
Gesr (40 teeth).
8wivel housing shi

uﬁﬂgg 3 L%

Hi and low ra

ag




.ﬁumEB_,,c yprm umoys spavd Sujpuodsaiiod sv
AW oy} S4D SUONDASIYE Ay} U} Sjand pRiaquinuur)

P R ]

LN

Y 3} J S |



IHC

part No. | Description

868G D, Steering clutch release fork upper bearing retainer.

ssameve caps(:rew, 7/16ﬂ 1 1/2" N C :

eoensiny i Lockwasher, 7/16“

8682 DX Steering clutch release fork lower bearing retainer.

21969 D Steering clutch release fork upper bearing oil seal.

20899 D | ~Steering clutch release: fork lower bearing grease tube

R ing nut. ,
‘352652 DX Steeringrclutch,release fork 1ower bearing.

40880 D ; " Steering. clutch shaft coupling oil seal.

40890 D'i Steering clurch shaft coupling (12 teeth).

48178°D+ | Steering clutch shaft coupling bolt lock,

50822 D & f’Steering?clutCheshaft coupling bolt.

56005 D -Steering ¢lutch release collar shifter link.

SGOOS;D,f:i ‘Steering clutch release collar key pin. o

56007 D | Steering clutch release collar shifter link pin. v"

56008 D - ering ‘clutch release fork upper bearing felt.
56008 D ng c¢lutch release fork upper bearing cage gasket,
‘56009 D s clutch release fork upper bearing retai }

56010. D “clutch release lever spacer.

56011 D . clutch inspection cover. S

56013 DX teel _clutch release collar key, complete. =l

56014 D | Steering clutch inspection cover -gasket. S
56017 D | Steering clutch release fork upper bearing felt retainer._;. Lo
56018 DX |  Steering clutch release collar. g SR
57009 D | Steering clutch release fork. #

57101 DX Steeringﬁclutchhrelease fork lower bearing grease tube,

' complete.

Square head bolt, 1/4“ x 3/4" N.C.
‘Hex. nut, 1/4" N.C.
Lockwasher, 1/4%.

e &% v R
R LRI

2 s ensen

57102 D Steering clutch release fork lower bearing cap.
cevveane Slotted flat head bolt, 5/16% x 1™ N.C.
vewseees | =~ Hex. nut, 5/16" N.C.
cesconae Lockwasher, 5/16".
57103 DX | Steering clutch release bearing grease tube, camplete.
% 89541 | Steering ‘clutch release fork lower bearing.

3617 |  Steering clutch release fork lower bearing lubricator.
Q 3617 | Steering clutch release bearing lubricator. -
Q - 3621 Steering clutch release fork upper bearing lubricator.
ST 205 Steering clutch release fork upper bearing.




i o S (g oN *JI%y
S#ETD SUTATID pue (¥ W ; v

< .

@naq.wmmv §0STP UeTa0TLI Jo dnoxd B Jo dn apew ST ATqwasse STUL 0N

. . ‘soN Mod O H ] o5 sfiompo ‘Bupsopio usy

T+ I03BOTIGNT 8Toe - & | 8T | - *{uzeaq gg) ejerd eanssalxd| VA TILS 8
*ad1d 103®0TIANT | WO B880% | 4T *(y3eey gg) ang| €d 9TL8 | 8
: *Sutaesg | ya 1860% | 9T o *3uradg| Q@ 892%8 | &
i *u/T fIoyseMyoo] seesreee |san : *Iaute3dy | dq ITLS 2
2 *1T0q JauTBiIeL Jutiseq 10714 a e800s | st |l *0sTP Butatiag d 3.0y | &
*JouTelad Jutawveq 30T1d q 86008 | ¥T *OSTP UOTROTIA| VA €880% | ¥
*Jutaweq 20TTd | g 68288 | 21 (e300 93g) | &
otm\m A.HQQM,WP»MOOQH cessauEES PRI ozm\.m «,Hm.ﬂmmngOwH -ouo.soao LR R
*I'N *O'N u¥/1-T
=¢\.ﬁl-ﬁ X Em\m ﬁi@tﬂvm%ﬁo sevsome .. X :m\H q;mhomﬂﬁo v..o . .s.. . .._ | vr e
*9qe1dmod ‘umad | XAd PILS 3T *93eTd a st | 3
amndg | da vTS *3JeUS | VA 4480% T
~ze0edg | vO 3488 | 1T , i -
sa10q Temop 9q8Td eunssedd d 896%% 0T *93a(dwod *yoyn|d Bujp4eslg vq 1680Hh e
*ON 3d48d *ON *ON 34Bd .| "ON.
uotpqdiaoseq iAol e uctidiaosaq SHI |red
T tonte T oo




o " IoUSEM mqﬂansou a Lv8ov 08
dyo upd AUPT| @ 096%G |*°° (wee3 §T) BUTTANOD| VT FY60Y 6T
*ATquesse a8A0D | VA 9038V {°° . o *aJBYs uonId| d T¥EOY 8T
1o3B0TLquT Burrdnep| groge b | B¥ .Qo .mﬂﬂomm ULTA 0STQ : LT
*SUTIITJ L03EOTLANT 3JBUSWeD | L@9g D | 8% . 0 r3utoRy oT
*18ATZ SUTOB] OSTP O¥eg | H YWVIZ | 9F S *300T 310¢ gT
N =m\ﬁ ‘anu CXOH. o ottt ottt ~guta Surysnfpy $T
L © *gTO0qQ BUTM| Q S¥EQ¥ | GV *s387d Sutyd 21
6380TIqNT 3OTTd| ST92 ® | ¥¥ :m\m ‘ JoysBMNDOT e
y *g*N-43/T_‘anu *XoF ASSOREE A =¢\m X 91 - uB/g ‘meacsde) sesseee o
«_ +37oq Burydnog| @ gv60% | 2F , +087@| « 86TEY 31
; ‘utd Temoq| g 661I8Y | OF +3utysng utd| d 8633% 1T
+3uTa3TI I03BOTIQUI| G39¢ D 62 *uB/q ‘I9USBAYDOT R v
‘3 JeysWe) | XJ 0T3¢y | 82 ‘n*N w8 X ug/g ‘maxosde) EREERE $:ve
*q*o :m\b X *Q°T w8/ €IoyusEM AR Mg *j{I04| VA 23LS 0T
*3I0U8 ‘utd WUTT| q 3E6PS | 4T *I97aIBD | XA LEICY -8
g “XUTT| a LO3CY | 99 *8uty| Q <612V 8
*@'0 u8/L % ‘g*T 48/2 ‘IousEM srerrr et »Jutaseq eswaTey| { QLIBY L
. +3uot ‘utd WUTT| a T96¥S | 92 *4OT/S IOUSBMNDOT | ottt s
* (plepusls) J8USBM sovenee 7e __m\m X 8T - ._w.m\m “gmnomnwo secreee s
y o1 \.wmwagm a &wmmm mm | . fe3BTd| Q 108%%
*u8/1-8 X w9T/G fatog) a6 v . A §
- ‘sqeTd Woeg |yva 803¢% | 12 »HnEmmmm mn«nmmn pue 8409719 a‘omamwm
- .°yooTq wWBD| (J B¥BLY | 63 +SuTysSnNq. PUE 8ASSTS | XA £6ILY
:N\H uh og- =¢\H n?@ﬁom seesane 83 :ﬂ\m e :m\ﬂ «Pw.?ﬂ.u @.mwdm 1B8Td RN
*HOOT MOIOS WOOTq Wep| ( 669§ L3 +ATquesse Jequew usATIg! d oommw
.hﬁnemmms 93eTd | XA mawmﬁv o2 «3utysng Uld
*918Td| ( £TI8ZY, : *338Ug
e (posun $g) FOATM | ( LVBEY | §T ‘w;.hmm
*a8uyoed Butoes| ( SI38Y | ¥3 s/ USEMND0T
* (3o7Td) Supaesg| Y 699TT | 23 *u8/1-8 X a3/1 ‘moxogda)
. *¥ooT 4T0g| Q 269TP | &3 938 {duos.
» (u3eey @T) Buty| Qq 9¥60Y | T3 Akagcmo.gm>o =N_V coyz_u . a,m__<a mmmo
-~ *Of 348d .| “ON 52 poTon 3 mm. it
P R kiatt CowET o fraeu| aowpaﬂnu ¢ | oomT | e

‘sop 1B O H | 9sn shivmp "Fupiopio U A




Aol R N e Wl Rl e N s e A BB - sl Nt N e P TEw

*$40qUIU Y)M UMOYS S)ADY Fuppuodsdiied S DS dij} 24D SUCHDASHINL Y] U} SpDd pRsdgUINULD)




 HOOD AND SIDE SHEETS

W”mnonﬁwﬁm,ahmgntmeIIi(:I%ytﬁhm'

Ref.
No.

IHC
Part No.

Description

« o ®

¢ s s

LR 2

. e o

.o
. e
- o @

. v e

o 5 e

® &0

-

- % 4

« s
a6 &

PR

42598 DAX

«o e O RO
s e e s s s
MR
s as s e e
a2 e e measnse
48375 D
ssa e s

PR IR B A4

42595 D
48376 DX
42594 D

s e s 8 s

Hood sheet.

Capscrew, 3/8" x 1° N.C.
Slotted flat head bolt,

Hex. mut, 3/8" N.C.
Lockwasher, 3/8".

3/8" x 1" N.C.

Washer, 13/32" I.D. x 7/8" 0.D.

Side sheet, L.H.
Capscrew, 3/8"
Capscrew, 3/8"
Hex. nut, 3/8" N.F.
Lockwasher, 3/87.

Sheet support, L.H.
Capscrew, 3/8" X 3/4Y
Lockwasher, 3/8".

Inspection cover.
Capscrew, 3/8" x 8/4"
Lockwasher, 3/8".

Side sheet, R.H.
Capscrew, 3/8" x 3/4"
Capscrew, 3/8" x 3/4"
Lockwasher, 3/8".

N.C.

' N.F.




"SON] 14D D H | ?sn sfiompp ‘Fursapio way 4

MAGNETO BRACKET AND DRIVE

-_._qu ——N\H ».Pﬂz sandes e bm
* I9USBM a 20522 | 98 «(yyesy ,2) eaerdwoo ‘fuwen |XJ LEVAE | ST
.:H X tNM\m nrH@&.POO *e s e 4 en 'mem¢.@ Q momw& WH
N wg/T fanu *xay ERRR AN coe cxausem | q 3218 | 2T
*I'N 42/1 ‘3nu *xay PeIIoTs trerrese e *AnN | g 8128% ST
*33eUg q T08ee | &3 *Butysng | ¢ 9042¢ | 1T
*Utd a voues | 78 »xeoedg |  €0$32 | OT
*Aoy L LOTP e *Teas TTO | I 88L22 | 6
-Wﬂn.ﬂﬁmmsm Q @O@Nm NN e Z..W.\H mrﬂwﬂmwguﬁOOwH Y L ane
*Temo(q a pogge | I3 *u9T/ L
.mem@u Q Nﬂmﬂm ON X opm.z :"W\H agw.HUmg.WQ T EE R K P
‘d'N wg/T ‘3nu *xeH AR B *Suptdno) | va 91438 | 8
*ug/T faIsysemoon] EREERES see : Mpsmﬂ” utyg | q €5880T | &
*u8/T-T X *J°N u3/1 ‘maxosdep Preesene v * (Rawoy) WIUS | O 38901 8
o—uw\nﬁlm X orm-z zm\.ﬁ ﬂsmhowﬁmmu er s s e . hg.ﬂﬁma aﬁgm Q H@..VOH \...u.
@ X "N wB/T ‘merosded rersEene e *(oTew) NoOTE | Q OPLET | ¥
7 +ug/T ‘8utd adidg seseene | oo cxsoedg | g BTLSE | €
*gqa7dwod ‘jeWowvadg| XJ L¥6S 6T *A°N w8/T ‘anN fecctrcttt 3
*(u3zesl 9g) xednH| VQ 0093¢ | 81 *u8/k
*Aay g G802T | 4T X $2 ~ 0T 'ON ‘maxos
*ug/T ‘3ntd edid RO pesy X33STTTTI PIIOTS AARAAEINE IR
*9qoTdwod ‘3JeUS | XYQ 66%3% | 9T *aqeTdmod “I9A0D |V(Q 88283 | T
uot3draosaq *ON 3dBd | "ON uot3dTa089 *ON 348d | "ON
2HI et a OHEI * 19y




MAGNETO (F-6) - Continued

[ .
-]

Unsumbered parts in the illustrations are the same as corresponding parts shown with numbers.

Ref. | I HC

No. Part No. Description
88 24616 DA Pawl spacer.
89 24612 D Spring.
20 24613 D Pin.
gl 32671 D Pawl.
92 24611 D Latch.
93 33150 D Frame ring.
94 "% s 00 o SCI‘eW (NO. 10 - 52 X 9/}.6“).
a5 30114 D Snap ring.
96 24610 D ¥Washer.
- 87 32711 D Engaging pawl.
30603 DAX | Magneto member with pins.
98 32712 D Magneto member, complete with pawls.
- 99 24605 D Spring.
100 24602 DA Cam member.
101 24603 D Washer.
102 ceascsen Lockwasher (1/2").
103 | 24604 D Nut.

. eeeenass Special light lockwasher (1/2m).

104 hevesans Screw (No. 8 - 32 x 5/8%}.

105 5086 DX Coupling cover, complete. _
Fillister head screw (No. 8 - 32 x 5/8").
Lockwasher (No. 8).

- . sasaceoese

s ® ceems s

1 27311 D Oiler.

107 36246 D Impulse coupling rotating member, complete.
208 24609 D Pin.

s 21314 D Coil core, complete.

When ordering, always use I H C Part Nos.




MAGNETO (F-8) - Continued

{See Illustration on page 81)

ef.

IHC

Description

I1HC

io.leo-o.

- 32 x 5/8“).
Lockwasher (No. 8 -

5/64 X 3/64%).

PR A

o. | Part No. Part Ro. Description
og | 21347 DC  |Seal lower. 38041 D |{Felt.
58656 DZA |Block with seals, 21361 D |Washer.
29 and disc. : 21362 D {Snap ring.
28656 DYA |Block with seals. 21440 D |Lead-out tube.
30 | 28674 D Distributor contact 21319 D Gasket.
spring. 28655 D {Screw.
z1 | 21348 DB |Seal, upper. 21464 DX [Contact spring.
32 | 28657 DX Disc, complete. 21469 D |Shaft, gear and
221 .....00.. |Screw (No. 5 - 40 distributor,
- x 5/16%) . - : complete.
z4 | 21463 DAXA|Brush, complete. 80 | 21360 DX6|Shaft, and gear,
AU Fillister head : “complete.
screw (No. 5 - 40 61 {21353 D |Shim.
x 3/16%). 62 {21466 D |Shim.
A PR Lockwasher (No. € 63 | E4A-358 |[Screw.
~ 1/32% x 1/32"%). cen banaaanen Lockwasher (No. 10
25 | 21460 DY |Distributor, complete, - 1/16 x 3/64").
36 2551 DAY6 Distributor bearing. 64 | E4A-355 Retainer with balls.
37 | 21409 DB Condenser. 6% | B4A-324 0il flinger.
s & s eesxess Nut (No. 10 - 66 E%“sos Shim, light-
%2 N.F.). 67 |B4-212 Shim, medium.
eas } sneencns Lockwasher (No. 10 |l 68 |E4A-372 Shim, heavy.
' - 1/16 x 3/64"). 69 {21340 D |Spacer.
38 | 21422 D Clamp. , 7o | 33138 D {Pinion (40 teeth).
U R Lockwasher (No. 8 71 | 21343 D [Nut.
' ~ 3/64 x 3/64"). 72 | 21468 D |[Cam.
oo | eosances Fillister head 73 | 21342 D |Cam key.
' slotted screw (No.gj 74 | 4167 T |Key (Woodruff No. 3).
, - 32 x 5/16"). 75 121233 DX6|{Rotor, complete.
39 | 21366 D . |Spring. w6 | 4167 T |Key (Woodruff No. 3).
40 | 21324 D Screw. 77 | B4A-351 |Inner bearing race.
41 {21323 D Strap. 78 | E4A-353 Retainer with balls.
42 | 21322 D Magnet. 79 | E4A-352 Outer bearing race.
21328 DX |{Oiler. 80 | 30372 D. {Felt retainer.
4% WE4A-576 Oiler felt (not seen).l 81 |E4-226 Felt.
44 {21318 D Screw, long. 82 | 30378 D |Felt retainer.
45 | E4-295 Oiler. 8% 121399 DX |Primary lead-out.
46 o547 DX |Cover, compliete. 84 | 21331 D Shield.
47 {21349 D Spring. 85 | 21397 D |(Screw.
48 | 21401 DX Coil, complete. ces | vascenna Special heavy lock-
49 | 39556 D Cover. washer (No. 8 -
50 | 28609 DA  |Plain washer. 3/32 x 3/64").
5] | 48564 D Secondary lead-out, 86 | E4A-358 |Screw.
complete. eve Jemnnscas Lockwasher (No. 10 -
e b aesaenne Fillister head 1/16 x 5/64").
slotted screw(No. g7 | 2546DBYb|{Frame, complete.

Flat head slotted
screw (No. 8 - 32
x 11/16%).

When ordering, always use 1 H C Part Nos.



(8 2§pd »o8 ..w.,.s,S,n Jo 1811 dod)

‘Saaqunu ypxn umoys spspd Sujpuodsasiod sp BWDS 3y} 340 mzazuéws% ayp up spod w%&zﬁ:mﬁ

0L

88 88 L9
\ 1

b BV Bt mndans smakon B $ha Fiet micn

25



*u-ii

e 8
SRRy -

‘MAGNETO (F-6)

oot
o«
o

L

«

.“-"""'E
.?‘___‘,_--* _‘—.::
o

on

- ———

L TR~}
-y
P ]
ootk

bkl L L . “
: ..¢........__‘__:

A\
-
- -

[0 R .~
Y S
=

T vy
-~*“¢§a
ﬁ’

8

Uhnunﬁmudpaﬂ;btdwiﬂudndﬁmsanzMwsmncasawmuwamﬁngpadsshmm:wﬂﬁruunhv&

ef. IHC
o, Part No. Description
‘e 32361 D Magneto, complete (F-6).
. cesinean Capscrew (3/8" N.C. x 1-5/8%).
. cevamans Lockwasher (3/8").
1 | E4-267A Nut.
2 | E4-271 Plain washer.
3 | 30037 D Bushing.
4 {3330 DX Cover, complete.
5 32673 D Link.
8 31135 D Spring insulator.
7 1 30036 D Terminal insulator.
8 30035 D Spring.
9 | 30038 D Screw.
LY IR R R RN LOCkW&SheI' (NO- 10 - 1/16 X 5/64:")&
10 21327 D Packing.
11 21393 D Screw.
12 21394 D Washer.
13 21388 DBX | Stationary point, complete.
14 | 21373 DAYA | Breaker arm assembly.
15 21383 D Cam felt.
18 | 21368 DBY6 | Breaker cup.
17 | 21329 DX Spring post, complete.
18 2548 DAY | Breaker housing.
19 | B4-226 Felt
20 21330 D Retainer.
21 E4A-352 Quter bearing race.
22 | ceecacne Lockwasher (No. 10 - 1/16 x 3/64%).
2% | 21384 DXA | Spring anchor, complete.
24 214431 D Screw. ’ ,
.o veeaesus Lockwasher (No. 10 - 1/16 x 3/64").
21443 DX -Breaker stop.
25 H21444 D Breaker stop gasket (not seen).
e ceesssne Slotted round head screw (No. 5 - 40-x 3/18%).
26 | 28856 D Link post.
.e cemerans Lockwasher (No. 10 - 1/16 x 3/64").
oy £E4-295 Oiler.
Oiler felt (not seen).

¥4-216

When ordering, always use I H C Part Nos.




deo® Sy s BRI  w — e _

Unnumbered parts in the illustrations are the same as corresponding parts shown with numbers

Ref. IHC .
No. part No. Description
i 50234 D Battery hold-down rubber, short.
2 50235 D Battery hold-down rubber, long.
3 3505 Wing nut.
4 | 41832 DAX | Cover, complete.
5 52435 D Bolt.
6 42833 D Ground cable, complete.
7 | 41831 D Washer.
8 | 41830 D Stud. '
9 | 41908 D Starting switch cable, complete.
10 0466 D Battery iprestwo-x.ite No. 617 JKB) (optional).
{55468 D Battery (Willard No. 5245 Type DRG-17-3) (optional). .
11 37976 D Battery bottom rest spring.
12 41826 DXA Battery bottom support, complete.
A BT Capscrew, 1/2m x 2-1/4" N.C.
% ¥ PR N 4 waSheI', 1’?/32" IQDC X 1—1/4“ OoDa
vao 42397 D Battery cable chield.
N cevarvse Capscrew, 3/8" x 5/8" N.F. .
e meemesss Hex. nut, 3/8" N.F.
ees cessecne Lockwasher, 3/8".

When ordering, always use I H C Part Nos.




Fhat T 3 AT BTN R G Emeow S e S f o e o i e 3

‘>;£;f”

-

to an Authorized Unitted Hotors

- N\
e
10 W
When ordering, always use 1 H C Part Nos.
"Ref. 1T HC BefJ 1T HC
No. | Part No. Description .§§o. Part No. Description
1 | 42220 D | Cable No. 2. 10} 42651 DX| Short circuiting
o | 39753 D | Cable No. 1. cable. :
z | 43006 D | Generator heat shield. i1 5092 b Generator bracket.
weo | eenvaans Capscrew, 3/8% NoCo faec fovmees- . Capscrew, 7/16%
x 3/4n". N.C. x 1-1/4".
wao | snevense Lockwasher, 3/8". eon | secencnn Lockwasher, 7/16",
4 | 39754 D | Cable No. 6. 12 | 50585 D | Generator (Delco-
5 | 39753 D | Cable No. 5. Remy) -
6 | 37319 D | Cable No. 4. cee | evcancee Capscrew, 3/8" N.C.
71 28582 D Cable No. 3. x 1-3/4v. '
g 139749 D | Clip. _ P R RTE Capscrew, 5/16"
oo ". > h 2w e CapSCI'eW, 3/8“ N-C- NoFo X 1“‘5/8" -
' X 5/8“. . »eo sessdases Hex- ﬁut, 5/16“
ewe | eoansaus Capscrew, 1/4" N.C. ' N.F.
X 5/8“. ) ER Y s s BuRTD LOCkW&Shel’, 5/8”;
U Lockwasher, 3/8". - ves | secsessst Lockwasher, 5/16%.
cee | seavesme Lockwasher, 1/4". ... |l 27618 D | Cable reinforcement.
vee | esoncons Hex. nut, 1/4" N.C. } ... | 37291 D | Terminal (push
g | a73g7 D | Clip - front. type) .
tes [ wosnwoss Capscrew, 3/8" N.C. ... | 42650 D | Cable assembly.
x B/4%. . "1 1924 T | Terminal (ring
eve | wsosasce Lockwasher, 3/8". type) .
¥OTE: All service and replacement.parts for Generator should be referred

Service Branch or Serpvice 8Siation.




- ——— —— ———

‘UoY1D2§ 0014L0S 4O YOUDIF

s e

901n488 SJOI0K paliuf poziJouiny

uY 01 poddafad @q PINOYS L0FDUDUDRD pup 4030K 8U14018 40) 8140d judwWIID]deJ PUD 2214428 11V PHAOK
. :w\\m ﬂﬁmﬂmﬁﬁoog e ;-v P q‘l
“d'N w8/ ‘jnu -XSH frrveee "quosy ‘pog TOIUOD” BHOUD a 308L¥
.:ﬂ\.max.ﬂ b8 vr&“-z :m\m NBQ.HQWQNU N RE R * IBA0D
rISAQO 1OWOBIG SATJID JASTPI d v28LY gutuedo Jurjunow Jojou BuTiIRIS a ToeLy
wotadraose "ON 3Ja8d wotadraase CON 3aBd
b — um D HI luﬁ ’ m\i . JH I
ININAINO3 ¥3L1¥VLIS O1¥10373 HLIM @3ddinbd3 LON S¥OLOVYLOVYL ¥Od LNINdIND3 IVID3dS
~osnyg | A QT80T | "°° “ug/2-T ¥ ‘d°N u9T/g ‘moxosded AR h
* 939 7dwod . *ub/g-T ¥ ‘0°N u8/¢ ‘magosds) R R
‘ynu Y3TM 3Toq TEUTWASY Axelaed | XH 26993 | "°° - (Amoy-0oT8() fojedsusy | @ 68908 | 2T
*(LLLOTIT "ol : -J9%0mWwE 03 J03BIBUSI - dTT1o 8Tq®d d §990¢% 3t
. Awsy-ooTe() 3TFun a0u® . * (3704 u8/2 I03) UOITMS \
~-3§TS0d PTOTJS TBUISIUT UITA AvTdY | d 8663V | *°° Suiyasis 03 Jejauwuws - ATTO 97D | d §8¢43 | 11T
-xeoeds Jursunow wojjoq A2833eg | d 43BTP | °°° -ggouIBy 9TQBD | @ ¥698% | OT
) -APHOQ. :m\m. vHO‘HV .:Q\& n.HOﬂMNEUO.H eves s b .o
Jeqeume o} JogmIdued - dTTO oTQ®D | Q §82L3 | 33 *d'N ug/¢ finu *XsH MR R
. .APHOD' SN\H .HO.HV ’ .h.z Fw\w b e —»m\m agmhomﬂﬁv R s e e
zonoume o3 Jojexsusd - dyTo oTqed | q 988L3 | T3 » (3700 u8/Q I0J) UDITAS
: © *ug/1 ‘aeysBAN0OT RERRRIEE A Sutadels 03 Jejeume - Ao 919B) | d GBELS 8
*w8/T-T X *Jd°N u3/T ‘#eaosde) MR : ‘yoaTMs BuTIUITTI| XA 33837 | 8
(98l "ol ~xejemmy | d £823% | 4
Tepon Awey-ooTeq) Lojow FuryIess | 4 6663% | O3 * (Teuotado) 2°LT-DHA
"ug/g ‘IsUSBANOOT |ttty e od4] GvEG °*ON PIETIIM - Azedjed| Q 89¥4GL41g
*I'N .—m\&,.._nu.ﬂﬂ *xoH Teoev e e P .AH.NAHOHPQOV
"2°N uT ¥ u8/2 ‘mezosde) SRR B aup LT9 ‘ON 93T1T-0-3591d - Aze3ied| Q 99%0¢
(3109 ug/e x03) ‘fxe33eq 03 Aae3geq .- dTTd @1q®D a 0018g g
Jogsume 03 Jojegeusd - diTo oTA®D | ( 98243 | 61 *Axe318q
o 2030w SUTIIBVIS 03 £asyasq - 93erdwoo ‘erqed| { 906TV | ¥
017 yoatas Bupsaess ~ drro 9T4®D | 4 °TETV | 81 *ug/e IeYseMx00T] AR R
i ..HOPOE MQHP.HQPm 0% -h,z.tm\m qpﬁ.ﬂ .Mwm s ere e r .0
yoqTMs Jurigess - ezetdwod ‘oTq®) | 0 606TV | 4T d'N u?/¢ X ug/g ‘mexosde) B I
T syoyas Buta3gaeds | H 1g6¥9 | 9T -Azeq9eq 0% Age3jeq - dITd 8TgeO| 00782 | @
~ «(usep uy) jeuwosd oTqe0 £x3348€ | H 20308 | ST * (18u01340)
TerpoqTAs SuT34uls 03 Axelgqeq - eTqeD | d 8061V | VI “gYL LTO °ON °31T-0-3s8ld - Axsijed | Q 999021} 3
, © O tu9T/s fasuseax20T] REERRTRN Y * (Teuotado) ¢-4T1-94¥d
uB/g ‘aeyseMyd0T EE RN Y od4] gH3G °ON PIBTTTM - 4Aze3jed | O 89VGY
*d°N 49T/8 finu *xSH sescanes vun : +gTqeo punoad | d g€83% | T
: ‘ON 3J4Bd | °ON *ON 3xed | "ON
uotadtaossg SE I . o4 uotadiaosad P - you
uurrﬁnt1;x:3uuFu;a11t:x1:ti:;:tl;t;i:;kxlz;xthuh —

i*iii%%i%

'SONJ 1D D H | 1 sApMD ‘FuliapA0 WY A




‘WIRING FOR STARTING SWITCH, BATTERIES

AND GENERATOR

A0
-11

os. ‘x
J’E‘é.
'l

A

A2

-B

&

S ey
‘ -t

b 3
00
—
\\\b
543 -
e D
. T T
Y-
] i

===
~~
i

SRR RY N 5 R A




R N B F S SR Y R YR 3

ﬂﬂwnaﬂkﬁhgéﬁwmgzéeffféinﬁJWE‘

e v s~

ke i - ‘ Ref; C 3
5? Pgr% §o, Description HO. ?gr% No. Description
1 | 41960 DX | Yoke. 26 5887 DX |Pressure plate.
ee | anaecsns Washer, 15/3g2" 1.D. 27 141968 D Friection disc.
x 13/1s® 0.D.). 28 | 41966 D |Governor control brake
R T Cotter, 3/32" x ) pin {long).
3/4n. sg 148911 D |Governor control
21 . uvesass |Nut, 3/8" N.F. compression spring.
3| 41984 D | Compression release - 30 148914 D Governor control lever
rod spring. and shaft, ¢p.
4} 41995 D | Compression release - 31 141597 D |Engine speed control
rod. lever nandle.
ol eeeeuess | Hex. nub, 3/8% N.F. 32 141966 D |Governor control brake
e @ ssrev RS Cotter’ 1/8"}(5/4”. pin‘
5141959 D |Clip. %% | veneeees }Heat indicator
s | 41950 DX | Compression release » (special) (not shown).
1ever and shafit, cp- 24 143040 D |[Field resistance.
7 5890 D Compression release 35 141834 D Lubricating oil
arm. indicator.
ol veravess | - Capscrew, 3/8% x %6 | ..ves..s |Dash light (special).
1" N.C. 37 142383 D |Ammeter.
ol eeeecass |  Lockwasher, 3/8n, 38 |42922 D |Switch, complete.
8 7699 TM | Compression release 39 141953 D |Choke button. CetiEe
. arm key- u Y ssep O AT S CQtter, 1/16{‘! x 3/8",
9 5886 DX COntroi«housing, 40 1419563 D Primer button. S
complete with pin. 41 | 5855 DX |Steering clutch lever. .
vel vosmoess capscrew, 3/8" X | 42 58%2 DX |Engine clutch lever.
l“ N.C.) - Y] coassees CapSCTEW, 5/8“ X
eo | ewcneses Lockwasher;  3/8". ‘ T8-1/2" N.F. ,
101 «ceceoss | Washer. - eee Jesonnaan Hex. nut, 5/8% N.F.
11 | 41962 D | Governor control rod o dl...eeceee | Lockwasher, 5/8%.
pbalance spring. 43 5815 D = {Brake pedal pad.
12! 5890 D gGovernor control arm. 44 | 5818 D |Brake lock.
1% | 41973 D | Pin { short). 45 | 5938 DAX|High-low gear shift
14 | 41861 D | Center plate. lever.
15 | 41965 D | Spring retainer. cea Javesases Capscrew, 1/2% x
16} 48912 D Spring support. 1-5/8" N.C.
veo | soescons Square neck carriage c.. jecee-c-- Lockwasher, 1/2%. ,
bolt, 3/8" x 3/4" 46 {42560 D |Dash and cowl assembly-.
N.C.). 47 143039 D |Dimmer reslistance.- '
wee | coeramae Hex. nut, z/8m" H.C. 48 5855 DX I|Steering cluten lever.
ves ] seneresse Lockwasher, 3/8". 49 164931 H |[Btarter button. C
17 | 8 363-1/4 Governor control 50 | 5815 D {Brake pedal pad.
lever lock pivot pin. 51 | 5818 D |Brake lock.
vee] sevevene Cotter, 1/8" x 3/4". }t. 52 42553 DXA |Engine clutch cover.
18 | 41991 D | Idle stop plunger vie Jessocane Capscrew, 3/8" x 1"
spring. N.C. -
19| 41980 D { Idle stop plunger. vee Josasascs Lockwasher, 3/8".
o0 | 48913 D | Control lever lock. 53 142512 DAX |Gear shift lever.
o1 | B 1324 Control lever lock 54 142547 D |Bogine clutch
: pin. o © | inspection cover.
vl ceomenes Cotter, 1/8"x3/4". ves Jessnenee Capscrew, 3/8% x
22| 41955 D {nstrument panel. 5/8" N.F.
vee ] scessees Capscrew, 1/4" X cea Jecasnonn Lockwasher, 3/8".
, 1/8" W.C. 55 143038 D |Handle sScCYew.
21 41963 D Governor control rod. 56t evesnses |LOcCkwasher, No. 8 X
N SN - Hex. nut, 3/8" N.F. _ 3/64 x 3/64m.
i) emcossase Washer, 13/32® I.D. 57 138767 D |Lockwasher.
x 3/4% 0.D. 58 {42036 D |{Mounting nut.
en ] rroesens Cotter, 1/8" x 3/4". | 59 43037 D {Handle.
o4 7699 TH | Governor control arm 60 142922 DY |(Switch.
key. 81 {41597 D iLever handie.
ox | 10081 F | Pressure plate pin.




CONTROLS AND DASH

il

L
IS ///,u y
i

5
e

ng parts shoun with rumbers.

£

nbered waris ir the illusiralions are the same as corvespondi

{ fnnam



CARBURETOR - Continued

When ordering, always use I H C Part Nos.

c IHC
}i?’ Pér% No. Description part NO. Description
.. 42870 D Carburetor, complete 35 ) cecacese Type "B" hex. nut,
(Modet C-12)Y{(1-1/4") #8-32
ves Joerconee Capscrew, 3/8" BB cvcoconn Lockwasher for #8
N.C. x 1", screw
ee eracenen Lockwasher, 3/8". 371 18377 D Gasket
pe deneovann washer, 13/32" 1.D.]} 38 32585 DA Shaft bearing
x 3/4" 0.D. 39| 32588 D Dust washer
40| 32687 D Retainer
1 142775 D |Bell crank support 41| 32586 D Spring
o 142774 D |Bell crank 42| 42769 D Gasket
3 142772 D |Rod end 43 | 5049DAX-32] Body, complete
4 142771 D Primer assembly 44 32614 DX Tube
5 {14611 H |Pin 451 32597 D Gasket .
tee Jaeooanns Cotter, 1/16mx7/16M%|| 46 cecvve-e Lockwasher for No. 12
6 {42773 D |Rod sCcrew
tee Joveocnen Cotter, 1/16"x7/16" cesannes Screw-#12 - 24 x 3/4"
7 132897 D Tube packing B 39826 D Screen
8 | 32806 D |Tube gland 27445 DA Drip hole filler
o {32895 D |Inlet tube 49 Ko7445 DAX | Filler with screen
10 {20684 D |[Connector sleeve 50) 27444 D Plug
11 {20683 D Connector nut Bl] cececcsce Screw-#4 - 36 x 7/186"
1o {32948 D |(Inlet valve 52 ] 32578 D Spring, upper leaf
1% | 42869 D |{Connecting rod ‘i B3} 32577 D -8pring, lower leaf
vee | ovonsane Cotter, 1/16mx1/2r || 54| 38575 D Float lever
14 | 42863 D {Shaft and lever 551 24672 D -Pivot
assembly 56| 32576 DX Float pivot screw
15 | 27452 D packing spring 57 | 32581 DX Valve cage assembly
16 | 32590 D |Retailner 58 wencsses Screw-#12 - 24 x 1
17 | 14581 D |Packing 5O] eeeavnae L.ockwasher for No. 12
18 122592 D |washer screw
1o {42867 D |Bell crank 60| 5975"'DX Bottom plate
20 | 42868 D |Screw 61| 32615 D Gasket
2] {31636 D |Butterfly screw 62| 32616 D Metering well
oo | 22589 DX (Shutter assembly 63| 32606 D Gasket
23 114971 D Butterfly screw 64| 32572 DAX | Float with ferrule
o4 | 32602 DAX|Throttle shaft 65} 32574 D Plate ,
assembly 5051 DX ‘Fuel bowl, complete
o5 | 32607 DA |Gasket 66 K 35691 DX Bowl, complete with
ene | enevscce Cadmium plated ‘adapter
fillister head 67] eeveaves Steel pipe plug, 1/8"
screw, No. 8 — 32 || €8 18377 D Gasket
: x 3/8" 69| 20902 DX Screen retainer
26 | 32608 D Cover 70| 27436 D Spring end
o7 | 32610 D |Screw gasket 714 18377 D Strainer screen gasket
28 | 32609 D Clamp screw Plug gasket
29 | 32600 D Stop screw 721 42844 D Plug
30 | 32599 D Stop p%n Needie valve cage
31 {32601 D Butterfly gasket
35 | 27435 D |Spring 78] 25948 D Float lever pivot
%% { 32582 D |[Cam serew gasket
z4 | 42871 D |[Shaft and lever .o | 53079 D Float and lever

assembly

assembly




‘suaqumu ypm umoys spnd Su,:puodsmm SD WIS Y} 4D sué_x;m;mn.x ay} up spod paiaqunuL(}

1608 81 81
vy \ {

b g -
| A

/00
LI9T G191 &

SIIIOL 6 8 L 9
A A4 f
]

JOLIANTAVO



) i;
H - (2qm? 0 vmoqTE | X4 9884 | S
] wmmgad Tengy) anu Sutrdnod P294TT3 Tomd| T v3
3 sanu FurTdnod adrd suTTOS®D : - gsureass suirosed| Xd 99014 9
5 - (aqna Temy) W gut1dnod a esevs | 8v “ug/T faoyuseayoo] R A
3 -adtd pusis | ¥Xd $8L3Y LT o'l u¥/2 X w3/T ‘#e10sdE) SRR AN B
~goqT® | @ 2938% | 9% | TO°N Wb/T-T X ug/T ‘wexosded AR
' P woqTE | @ 2938% | 97 "IN /2 (InE CXOH
b -t@\m oHWHMm,mEUQ..H : -uc-c.._-,- R -—m-z EN\H&.H e Cm\m mgw-ﬁomhm.mo see e e I
5 “A°N wg/g AN *x9H R S .deo yaTA Wwey Tend | XDA 00%3¥ 23
-4 d°N u3/T-T ¥ u8/8 noxosde) SRR O *38ysed a ¢6vav 13
| : Cedwerd | Q 98€3Y b2 -dep a LBeesy 03
L . codtd ToNA | J £693% o% +od1d uanaey | €Q 66883 8T
o "u8/% zeuseasooT SERCERR R R +adpd Tend qa 8gyev 8T
. w&.z ug/g fInu .m»m e e "eATEA a 1g38¥ LT
- g°N 43/T-T ¥ ug/g ‘4eI0scE) sy smpaw xm mowmw m%
% » MO 3v «anu Surtdno qoT4 g
mm atd q 98987 AH« odtd uanged | X@ 8LEYS A
n | soqTd | XQ 9076V 0¥ ~edtd Tond | XU LLEVS 2T
8 +quu uptdnod | @ S9TAE | 62 -dmd uotaoelful |ITXQ 33674 a1
= ©vedid Tend | Xd 80v3¥ 82 ~anu Sup1dnod a 99148 11
] +deay 03B | VA 66287 | 49 - 203 09uu0d od1d | XWd 93082 01
B  +gop0suuo) | XA 60%3Y | 92 -ad1d Tond | XVQ TTLEY 8
! +qnu. FurTdnod Q. g9TLe ag +zogeanqaed | 0 0L83Y 8
A = -woqTd | Xq TI¥Y | S -qou guyrdnod | d 86868 | &
= ‘anu SurTdnod a 49T4e ee .ad1d emyTosen| X4 YOV3¥ 9
= -M0qTE | XA 2324% 35 B e .wdmm a aﬂ¢mw g
. rdno) | 12 R o o+drro| @ 93T %
m PdﬁH wq..ﬂ..ﬁﬂ.. O Q mm.ﬂbm om . - r—m\m ﬂ.H@ANW.QEOO«H 239 me s A&
> codtd Teng | XVQ LBL3Y 83 5'N u¥/2 X ug/g ‘we1osded SRR BN
, . *x000 utedd I 2866 83 ‘dwo yi3TA Yuey eurrosed| Xvd PLETY 2
&) squu Suptdnop | Q S9TLE | 43 L sqeweeD| VA LLESE | 3
a ~goy0eumoo odTd | XWQ 93082 | 93 +dep| aq geegd | 1
Z . " - :
, noTadTLose *ON %aBd "ON wotadTa089 ‘O 34%d "ON
,”m | uopadraesad woT3dTaosad 0B I | 3%H
i.it\x‘itlzé omramon oo oo e N Y RS - 2
bl ,
U f . . K3 ;
e son Hng O H ] 950 sfiompp Buriapio VM




*Saaquunid ypm umoys sppd Suppuodss.iod sp awDs 2y} 24D suUoLDAISDY[E Py} Up Spapd paseqUInULY)

% b eg ‘o
oo 8 @a/ ﬂﬁ.d \g

\nﬂh nmml N
NS A _.-.al s g I8 &m 83 86
/
i

- i R ge 1 ! \
¥4 &

. \. / ,
LS L mlnw__.mmirif’,,, e




When ordering, always use I H C Part Nos.

Ref. IHC L. .
No. Part No. Description
. 42389 DA Water trap, complete.
1 25329 D Bleeder.
2 | 42398 DAX | Top.
3 28910 DA | Gasket.
4 29352 D Pipe.
5 29353 DAX | Screen.
8 29356 D Cap.
-7 28909 D Glass.
8 28908 D Strap-.
9 43183 D Guard. S
vee wevsans . Capscrew, 7/8" x 2" N.F.
.o P Hex. nut, 7/8" N.F.
viel eeiienn . Lockwasher, 7/8".

PR

Al 21 S ndinme. moslese fﬁ‘”’n the ’I‘S' alsn. -




When ordering,

always use
I H C Part Nos.

Jnnumbered parts in the
Hustrations are the same

as corresponding parts
.. shown with numbers.

s/
Ref.| I HC N Ref.] I H A .
No. | part No. Description No. | Part No. Description

1 | 39677 D |Bleeder. 11 | 42366 D |Metal element.

2 | 39577 DAjStud. 12 | 41747 DX jBar assembly.

! 1383%9 D §Stud gasket. 13 | 42369 D& Plate.

4 128772 b {Case. - 14 | 42372 D |Case assembly.

5 26501 DA|Cloth element. 15141746 D Gasket.

6 | 28809 D [Metal element. 16| cenv.e.. |Plug, 1/8".

7 | 13841 D {Gasket. 17 | 42368 D |Drain plug.

8 5990 DX|Base, complete. 18 | 42367 D {Drain plug gasket.
T S Capscrew, 1/2%" N.C.x4-3/4". || 19 | 41745 DAX|Lubricating oil
PR R EEE N . Capscrew’ 1/2“ N'C'x}-"}-/zui fj_lter.
veeloeseeees| Lockwasher, 1/2". 20 | 37323 D |Elbow.
wes | seeossese| Headless ctsk. pipe plug. 21| 9982 T |Drain cock.

g | 42356 D {Cover assembly. 22 | 42959 D |Base gaskex.

10 42371 DA|Cover gasket. .

S - T Y [ S PR N a¥. ¥7] - me -



TuTd pod T0J3U0D 1048dNqdE(

" T1ovT

N#dOH

e

. :N\H < KWW\W nHQ#.PQ.U ERE] .,» .-, . a‘o;.. . . .
«roddn ‘upd s¥ed pod TOIJUOCD gouxaaon | g 20861 § °°°7 “q°0 w9T/TT X "Q°I w8g/TT ‘I9USEM sosevse ] o
-&WH\.N. < t@H\H n.kOP.POO ST RRERE L a9 a i *A*'N ..@H\m uﬂ.ﬂ.ﬁ *X8H wnsehs® -
¢ 10ADT 28BOTBY a #WFN¢ .ﬂm“ N :w\b % AN :@H\m QFQHU,&Q.QO PR o e w
f 49T/ X 4OT/T 283300 | *< ' ' i | " T egensufpy| @ 8848V | P8
‘utg | ® TIOVI 08 +49T/Q €I8ysSBMNIOT wassenal tee
-@,&Oh pox Mﬁ.‘ﬂu\mkmmﬂ Qﬂoﬂﬂ. a 0eLAT 8% *I°N :@.ﬂ\m mu.ﬂ..ﬁ “Xoy cemarea e
CJd'N uF/T fonu 'XOH serrere e *utd| g 98308 | €9
+do ‘zemot ‘pox Bujzezedo dTay {Xq 8LL3Y 8% , ~etmes TIO| Q 09¥32| 233
cyuexs 119¢ 414 | d 9LLBY FA7 *9 JBYS SSO0JID IATEA JutaL898| q TSLEY| 13
.do ‘zaddn ‘poa suyjeisdo dTIL |XQ BLLZY | OF »ne0BIg|YA 346G | 03
*y9T/4 X w9T/T €193300 | et e *{yzesl g) <Bap|vd T.¥38| 6T
*dp ‘pox TOXjuUCD Jo30qnqa8) |XQd OLL3V 214 sroTTOY| Q 916¥s | ST
: _ pnag | @ LLdBY 144 ‘utd| Q LT6PS] LT,
-eaTBA SUTHIEAG | ( 6VLIY 2% cggax ‘4J8ug|Xq 69%8%| 91
*epIny | Q Y308 3V +goAeT JOtUI| d ¥SLE¥| ST.
«gupads eares 3UTAIBIG | O BLYEL ih7 -Tees TI0| @ 0943% | ¥I
-:N\H.!.H,H :Nﬂ\w qHOPPOU veserre 2o ‘q'o ——@H\HH % *q°'1 CNMW\HH uh@gmdz secr v e (XN
_ «qaupeied sutadg | @ 08437 oY “,0T/S ¢IeUSEMN00T sevevse ] aes
..... PﬁO»HM nPMdﬁm Q mm#mm mm . _m. N :@H\m nu‘ﬂwﬂ .unm.m tesew e s e
srequed ajJeys | 4 04932 ee ‘utd} @ 98s08| 21T
‘pngs JOYOUB Butadg q 98.L3Y e * :@H\m ¢ 2o USBANDO] e aassne f denx
-:m\bﬂKQM\ﬂ A.Hmﬁu.oo PO BN AN aen -r_m,.z :m-ﬂ\m apﬂﬂﬂn ‘.Hm.m PR I ¢« aw
oQ.O :sﬁ < -Q».,H »—m&\mﬂ nhm_gm.ﬂw# c-.ﬂa,.ovo sue ..:m\ﬂ_ x o&.oz :m.ﬂ\m QEW;HOMQ.ND EEEEE PRy
*gutads gJyeus ssoxd | d geLavr | 92 _ txeqsn{ps 28437 $463% | 21
<48/8 ¥ udg/g 183300 D A A do fzeser FUTIIEIS 3JBUS S50IDINA 2LETY 11
.Q-.O t@\nuﬂ .Q..H me\w.ﬂ n.H@AMMW} [ B L] .:m\mx w—mm\m M_HQPQ.OO TR B s e
‘pn3e Nusxo T8¢ | O L3y | 82 ‘@*0 u9T/8T ¥ ‘@1 w3e/ST ‘JIPUBBM | LA AAN H
sgamoT ‘pod Toajue) XA 33194 R4 «utd JoA®T BUTILBLS 3JEUS gsoap| 4 g8 O1
R *48/8 X u3g/2 193300 sevsenas “re _ + ZoAST TOJIUOD IOULSA0HIX] gLesy | 6
@ 0.4¥/2 ¥ *Q'1 u38/2T ‘aeyseM . |ttt ottt sutd 22487 TOIIUCD IOUISATD a 9Le3v| 8
suoTuwuanLy, |¥d 1863 22 -zeysem| g 06683 4
+gp1n¥ uwotwunay | d $EIYS a8 Wy /1T X =mm\m,.nmppoo REXEERELE BRI
«zeddn ‘pox TOIjUOO JOUISAOH (XA e3The.| 12 . , ‘mazog| g BSL3F ! 9
cJd°N up/T ‘amu ‘Xey parrren v *uB/1 € I3UsBAXO0T AR
«dn fpol TOIUOD JATBA JTY xa 08L3Y 02 wo/T-T X "O'N u3/T ‘pogosdey | ettt
cugy 9443 “up /T Sqnyg p vttt 88 *nexoelq 3J8Ys ssoapi d TL6S 8
+a¥0f pod TOI3UOD 8ATA ITY | J 024AT 83 /2 X a32/8 123300 EEYRRER B
- a9T/4 ¥ w9T/T 483300 AR +@*0 WOT/TT X°Q"I u8/g [I0USEM EEAARAN B
syrd POX TOI3U0D AATBA ATV H TT9%T L8 *yo0Tq Sutasnlpyi{va 8S6TY ¥
+I8ADT 95B9YTSI 3JBUS 880D a4 L8LEY 93 © Teyuexo 17°g| d 8398 2
Om.o :H “ YOQGH cmm\mtﬁ “hmgM$3 PR B B .o ‘:ﬁ\m K :moﬁ\-ﬁ ﬁkmppoo .".c.ftl i.ﬂc,
~u8/L X 482/2 (193300 AR B o sutd oXox| H TIOPT| 3
g prag | 4 T9LSY 19 «gutads pod ToXIUOD| cETHS T
woT3d120590 il P uot3dyI08eq g i

i
S

n shpmyp ‘BupsopLo UM



GOVERNOR CONTROL AND STARTING VALVE MECHANISM

97 98 29 80

&
g
o«
<
xR
-
[~

(4

Unnumbered parts in the i'!fustra!ion;aré the same as corresponding paris shown with numbers.




INJECTION PUMP CONNECTIONS - Continued

ITHC

Kef. I1I8C ; . D .
No. part No. Description Part No. escription
54922 DX12| Injection pump, 25354 D Nut lock.
- complete. ~ sesscna Nut, 5/4".
. cesveses Capscrew, 3/8" x 32341 D |Lock.
7/8" N.C. - 32340 D [Housing gasket.
vee crsemsss Lockwasher, 3/8". 5005 DAX|Housing.
see 54910 D Set of six (6) caseesnn Capscrew, 1/2" N.F.
' injection pipes. x 1-3/4".
- - - carevons Capscrew, 1/2" N.C.
1 54911 DX | Pipe, complete(No.l x 1v.
2 54912 DX | Pipe, complete(No.2 seseanse Capscrew, 1/2" N.F.
& 54913 DX | Pipe, complete{No.5 ©x B3-3/4t. :
4 54914 DX | Pipe, complete(No.4 ccanrcsun Capscrew, 1/2" N.C.
5 54915 DX | Pipe, complete{No.5 x 1-3/4".
6 54916 DX | Pipe, complete(No.6 cesrvesse Hex. nut, 1/2" N.F.
7 52613 D ' Nozzle, complete. ccesssne Lockwasher, 1/2%.
8 27927 DA | Washer. 10701 DA |Bearing.
g 42999 D Clip, front. 49453 DX | Drive gear assembly.
9 56617 D Clip, rear. 23874 D {Bearing.
ces tesesann Capscrew, 3/8" %2345 D |Shaft.
N.C. x 3/4". ceseanns Castle hex. nut,
ces essssnes Lockwasher, 3/8". 1/2" N.F.
10 teeve-eo. |Washer, 5/16". ceesanan Cotter, 3/32" x
AR wesseses | Nut, 5/16". 7/8".
N 5986 D Bracket. cesenann Hex. jam nut, 3/4"
ceo | seeecenes Capscrew, 1/2" N.F.
N.C. x 1-1/2". 4710 D |Key.
s ceravess Lockwasher, 1/2". 7280 T |(Key.
13 32493 D Bleeder valve. . 82342 D Gasket.
14 52612 D Nozzle fitting. 5006 DAX|Cap, complete.
15 37150 D Spacer. : ceseenna Capscrew, 3/8" N.C.
16 37148 D Gasket. , x 1-1/4%;
17 37152 D Valve and spring ceseenns Lockwasher, 3/8".
assembly. ' 12480 L |0il seal.
18 43192 D Plate. A2362 D Felt.
19 37148 D Gasket. | 32343 D |Felt retainer.
20 42766 D Nozzle body. ., {32346 DaX| Flange with pin.
vee cevsomes Capscrew, 3/8" 16 3836 Dowel pin.
. N.F. x 2%, - 32347 D Washer.
21 49767 D | Nozzle body gasket. - eeessses | Nut, 1/2" N.F.
22 427765 D Nozzle body retainer.jj 48 31439 DB | Spacer.
235 43002 D Spacer gasket. . 49 | 31441 D Boot.
24 56291 D Spacer. 50 33275 D AdjJuster.
25 43002 D Spacer gasket. v 51 51897 D Drive flange.
26 50980 D Injection pump over- || 52 49454 D |Hour meter driven
flow plpe. =~ gear assembly.
7 50979 D Injection pump over-. jI 53 43451 D Hour meter gasket.
flow pipe clip. 54 49450 D | Hourmeter.
28 25362 D Gear (54 teeth). j[... ceveeens Lockwasher, 1/4".
55 23086 D

Hour meter cap scCrew.

When ordering, always use I H C Parl Nos.

i




Unnumbered parts in the illustrations are the same as corresponding parts shown with numbers.




Hef .

v o

IH8HC

IHC

No. | Part No. Description No. | Part No. Description
... 1851232 p {Air cleaner, complete. 9 41639 D |Pipe-brace. ,
wee | eeeesavel Capscrew, 3/8" x 1%
1 49364 D {Intake cap. N.C. ‘
o | 47704 DA}Intake pipe. wes | evaesees} Lockwasher, 3/8".
3 45908 DA{Pipe clamp. 10 31638 D }Pipe gasket. )
.l .o .....] capscrew, 3/8" x 1" 11 | 46764 D |Bracket. S
N;C-‘ . .o -‘o-lof-v; CapSCI'eW, 1/2" X 1" :
v a2 esxeveon B.ex. nut, 3/8“ N.C' V'N.C. =i :
..o aea® e ase LOCKWaSIler, 5[8“0 12 - e enn se b Bolt,sfl(i" X 5“1/2“-
4 | 41637 D |Coupling flange. 13 teaesess|Wing nut, 5/16%.
5 | 41640 D |Pipe coupling. 14 | 45907 D |Screen clamp.
6 | 41637 D |Coupling flange. 15 Jaeeeeses}Bolt, 3/8% x Av.
ens] casesssef Capscrew, 5?5“ x 1* 16 {45903 DA|Body.
N.C. 17 141632 D |Bracket band.
7 5856 DXi{Pipe. vee Veveeenasl Capscrew, 7/16" x
..l ........] Capscrew, 3/8" x 1-3/4" N.F.
1-3/8" N.C. veeel eaiecese] Hex. nut, 7/16" N.F.
..t ........l Capscrew, 3/8" x 1" vee leneeenssl Lockwasher, 7/16".
N.F. 18 | 45806 DA} Screen. :
oot e.oiiv..] Hex. put, 3/8" N.F.- 19 | 45905 DB|Screen and baffle.
ool ....v...] Lockwasher, 3/8". 20 | .essess-]Fil. head bolt, 1/4 x
8 | 41633 D |Pipe brace stud. . ‘ 1" and nut.
vao )l veorsean "“Héx;‘ﬁnt;73/8“'N.F- 21 145904 DB{Oil cup.

Lockwasher, 3/8".

I

IR EERE

Twww.a ¥ e BT

3
:




THERMOSTAT

When ordering, always use § H C Part Nos.

= —

Ref.] THC

No. jPart No. Description

1 5952 D | Thermostat housing.

.« e w o6 €9 et gapscrew’ l/ﬂﬂ_N.C. X 2‘“1/2"-
SPUE R Lockwasher, 1/2%.

2982 T | Vent cock.
42655 D | Thermostat housing gasket.
37634 D | Thermostat.
42654 D | Water outlet gasket.

5351 D | Water outlet.

A ‘Capscrew, 1/8% N.C. x 1-1/2".
cassase Lockwasher, 1/2".
29979 D j Hose clamp.
42656 D | Hose.

. * '

®Te + NUIB RN

GASOLINE STRAINER ASSEMBLY .

When ordering, always use I H C Part Nos.

%gf’ Pir% go. . Description
ane 51066 DX |Gasoline strainer,
complete.

1 20899 D | Coupling nut.

2 54486 D - | Top or body.

3 13194 D Screen.
4 | 51344 V | Glass.

5 17564 D Bail or strap.

6 54487 D Valve.

71 13193 D Gasket.

8 17565 DA | Nut and cap.




*Tomop 29dWBP UCTIBIGTA q egeot | sTeas TT0| ( 08203 | 12
* (Butyreys) any a T8%¢ 09 ~Joysea 378} dung| @ 00208 | 0%
< (anu FupaLeas) Jeysesxoor q L9L8T | 88 -3ovede Apog dumg| q 6988% | 63
-:*\mw b'd oOwZ :@\w n?@hnvmhwdu R R «,oﬁ. o_-@.ﬂ\m n-H@ﬂ..mMB.MHUO-H I EEEERR sy
* (19dmwEP UOTIBAQIA) -XOOT | V(I G6492 | 8% *d°N 49T/S ‘anu cx8y rrerres fee
..HmQE.mU UOTIBIQTA a $6.292 bm. ‘PN S IBADD hvon u.ﬁd.& a g6edQ 21
*AoTTnd 9ATID UBY | Xq 03%% 9g *3utsoed dung| @ 064L0S | L3
*u8/T ‘Butg | vttt oGS +3utusng 3geus dund| ( LT0%3 | 93
| *J03BOTIqN] a19¢ d g +ea0aTs 9Jeus dumd| Q $528¢ | 48
*3utJasaq I9TPI I 2398 G +gutysng 3§nauy 3 3eys dmmd| Q €0208 | ¥8
*Te8S TT0 49TPI a ovesy | 89 »pusTd Bup¥owd dumd| [ 96303 | 23
*xpuUTBIOI 3TRF 3JBYS I9TPI q aveay | 19 ‘anu duwto Sutaeeq Loyrnd usy| H S12¥E | 33
*AN uB/S famy | cccccttet 0§ +@A80TS 30OT Jutdeag| ( 26303 | 13
*ISUSBANOOT | *rcttttc | B *u8/g fIousEAN00T AR Bk
*fo7Tnd JI9TPT d 686% 8% 4T X *D'N u8/2 ‘meaosde) LR B
*aT83 Lornd JOTpI aq ev6esy | L¥ *do ‘asuteiea JurJeeg| XI 6009 | 03
*T89s 17O I3TPI q ovegy | 9% *19¥sed Jeutwlad Sutaeeg| (J $I93E | 6T
*8utaeeq I9TPI 0 9931 SP *18e$ TT0| Q 668303 | 8T
+geoeds Sutgseq JTPT a 8869 £ .MamQOHpao Jutaeeq TTeq dund g0g IS
“Q'0 ub/2 X Q' 43E/QT FIOUSBM | creterec | v . Hmnoﬁpgow Suysesq Treq dung| g 80203 4T
*u8/g fIsusBa¥d0] MR B “8uta asureisx Butseeq dumg| @ $S9LT | 9T
..m..z :m\m qvﬂ.ﬁ a.”mm sesr 0 uns “r e -ﬂmodﬂw wﬁﬁhdwﬁ ng a wmmm& ﬂ.n
*W/T-T ¥ 4N u8/g ‘mexosdep SON0EE AN do ‘feyTnd dumd|Xyq 0108 | 1T
*uT * *0°N u8/2 ‘maxosds) serceen fovee .MHmQOHpao Surseeq Treq dumd) 08 IS} o
reowdq LoTTnd I9TpT | g 93GRE | 9F + (Teuotado) Fureeq Treq dwmd| @ 802083[| T
LA Pra bt B NOUIPHI IO *d80 UATM 203BOTLANT | VO SATET *WM
] :m\.ﬂd@ X o_moz ....—N\.ﬁ a&.w.uumnm.mu T EEREE) R : + 10480TI90] S19¢ O 0T
. -:m\.ﬂ qmﬂﬂ.ﬂg mﬂ.ﬁ& “eaer e ‘e -=¢\.H nw.ﬂw.ﬁg Qnm.ﬂm EEEERK K
*do’ ‘qexoraq JSTPI | XA 486G g% *ud/T ‘aeuseaxoo] AR I
+8utl NooT Butawsq IOTPI q 626y | TP *43/T-3 X *O'N ud/T ‘serosdep MR B
‘1783 3J8US I0TPI a tear | ov “ub/T-¢ X *O°'N w3/T ‘meaosds) AR B
*Lox Aornd ISTPT 3TOQ Uy a 980%T | 62 cub/e-3 X *O°N u3/1 ‘uoxosde)n AR
uzm\m u.HQﬂﬁm.MKMOO_H TR EEERE e -:N\H!Wﬂ .O.z :m\.ﬁ n’OhﬂwQﬁo TR 'R
*dI'N u8/9 ‘inu mel -xepm AAASOSREE B *pjerdmoo ‘Lpoq dumd| XQ 0968 | €
*3JBUS IOTPT 378q uBy q 8gesy | 82 *3oysed Lpoq dumd| Q@ %3802 | 8
*ATqmess® uey a L8232 | L2 *ATquesss ©AfeTS pU® 3JBUG| d 29232 | 4
*u9T/§ ‘a9yseAx007] AR B - ~*gJeys dumd| vq §923%2 | ©
*I'N w9T/8 ‘enu ‘xey ARELAKEEE BRAS g cutd xerredut dung| vA 3338% | S
‘utd Ie8ataq a 98908 | o¢ «Joyssa gsnauy Jerredwy dund| vQ 86308 | ¥
raeatap dumg a 98g03 | §¢ “egoyssa yjTa JorTodwy dumd|¥ad 8008 | 2
«gutads satsp dumg B8LS D b 2% *19883 J8A0D Apog dwmg| q 162382 2
.:m\w Akmﬂmﬁaxuoq sesex e e * IBA0D hﬁOQ Qg& Q O@@Nmﬂ H
‘pnas JurATIp dumg | vH T3EPE | 22 . -
" (52194 B) eqe1dmoo €3Teq UBy | Xq L8263V | 8¢ *939(duwod ‘dund Jajem pu® uey g 989Z4h
uotydraose *oN u'd o oN *oN 28d | *oN
T1dT a nE T bt uotydiaosaq nu 1 lger
SoN MR o, Psn sApmyn ‘Bupsapio usy Y



IDLER, DRIVE PULLY AND DAMPENER

AN AN VWAALIIN DL,

sapqUInU Y umoys s1apd Suppuodsasiod sp oWD 1 24D SUONDASTTE 4} Ul spipd pasdquinulf)

sanaduep puy Asynd as1(y
09 6¢ 8¢ Le 99

] ¢

[

.__~___/#\\
% 23 1% 0% 61 81 AT 91 91 %I 61 &1 1




MANIFOLDS - INTAKE AND EXHAUST - Continued

When ordering, always use { H C Part Nos.

" . C Ref. IHC .

ggf Pir% No. Description No. | Part No. Description
1| 42663 D | Spring. o7 | 42675 D | Reinforcement.

2 42665 D Cup. 28 42677 D | Insulating washer.
3 42664 D |Washer. 29 Q 103 Washer.
4| 42675 D |Switch contact. 30 | «es.-.. | Lockwasher, 1/4%.
ces ceesens Slotted screw, No. || 31 | cee-ue- Nut, 1/4" N.F.
10 - 32 x 3/8". 32 | 42679 D | Cover.

fes saavoss Lockwasher, No. 10.f... semasns 'Slotted screw, No.
5 42674 D Spring. 10 - 24 x 1/2%.

cae csassse Capscrew, 1/4" cee crenses Lockwasher, No. 10.

N.F. x 1-1/2". 33 | 42680 D | Gasket. :

P Washer, 17/64" I.D.}i 34 22007 V | Cover plug.

x 5/8% 0.D. 35 5954 DX | Housing cover.

e vesoasn Hex. jam nut, vee cesecas Capscrew, 3/8" N.C.
e | 42676 D |Insulator.. vae | snasens Lockwasher, 3/8%".
7 42678 D Insulating tube. 36 42672 D Housing gasket.
g8 | 13090 D |Housing plug. 37 42666 DX | Yoke.
g| 42668 D |{Pivot. 28 | 42668 D | Yoke pin.

10 | 41641 DX | Exhaust pipe. e sevaanse Cotter, 1/16" x
11 5953 DX | Housing. 5/8%.

aee cocsuen Capscrew, 7/16" %9 | 42670 D | Valve lever, inner.
3 N.C. x 1-1/4". aee cesacnn Capscrew, 5/16"

veal easeacs Lockwasher, 7/16". N.F. x 1".

1o 1 19962 D | Stud nut. _ vee | veeaeea - Lockwasher, 5/16".

5»?5122 D Stud. 40 42662 D Pin retainer.
- :Q. s et B OB Hexn l'lut, 1/2“ RICI 41 42661 B B Pin.

14 { 5046 DBX| Exhaust manifold. I 42 4167 T | Key.

15| 25125 D |Stud, 1/2". 43 | 42671 D | Shaft.

16 42660 D Air valve. 44 17741 D Pin.

17 | 32360 D | Exhaust gasket. 45 | 42782 D | Control lever, outer.

181 22366 D |Center gasket. cas narseas Capscrew, 5/16" N.F.

19 | 43371 DX | Primer spray tube, x 1v.

complete. , cee | eecennes Lockwasher, 5/16".
20| 32495 D Intake gasket. 46 42657 D Ring.

21 42216 DX | Tube assembly end. 47 42658 D Gasket.

22 43369 D Primer pipe, L.H. 48 42658 D Valve sleeve.

23 43368 D Center pipe. 49 5955 DX | Intake manifold.

o4 | 43372 DX |Primer pipe tee. oo ererean Headless pipe plug,

25 | 25125 D | Stud, 1/en. 1/4".

42651 DX | Short circuiting 50 43%70 D | Primer end pipe, R.H.
cable. 51 26092 D Nut.
(consists of): -
27618 D |Magneto short cir-
culting cable loom
clamp ring.
38433 D Magneto short cir-
o6 M cuiting cable ter-
~ minal.

426513D |Magneto short cir-
cuiting cable.

42662 D Magneto short cir- 3
cuiting cable loom.

29016 H Magneto short cir-

" cuiting cable ter-
L. minal switch end. “'




Unnumbeved parts in the illustrations are the same as corresponding parts shown with numbers.




LUBRICATING OIL PUMP - Continued

When ordering, always use I H C Part Nos.

Ref. "1 RHC L.
No. Part No. |- Description
aes y2794% D Lsbricating oil pump, complete.
1 46054 DA | Pinion (14 teeth).
2 13021 D Key.
3 ceeneense Lockwasher.
4 10961 D Capscrew.
cas cesvaves Lockwasher, 1/2".
5 5981 DX | Body with shaft.
6 42786 D Idler gear shaft.
7 50836 D TIdler gear (12 teeth).
8 5982 DAX | Housing, upper.
.o caessane Capscrew, 3/8" N.C. x 1-3/4"
- ceveeenn Lockwasher, 3/8".
g 45285 DA Regulating valve.
10 48695 D Spring. ,
g 51516 D | Auxiliary idler gear (12 teeth).
13 42792 D Gasket.
14 43003 DX | 011 return pipe, front.
e cassenas Capscrew, 5/16" N.C. x 3/4".
ceo cemssnce Lockwasher, 5/16%.
ees tacesens  Capscrew, 3/8" N.C. x 3/4".
ces veeseess 1 Lockwasher, 3/8".
15 42791 DA | Float.
cre cesesves Cotter, 1/8" x 1-1/2".
186 5963 DX | Crankcase oil pan.
“es ceeeasas Capscrew, 3/8" N.C. x 1-1/4".
cee cemerenn. Lockwasher, 3/8". ,
wee ] eeessces Hex. nut, 3/8" N.F.
17 42716 D 0il pan side plate.
S ceeeccven Capscrew, 3/8" N.C. x 1".
. ceseasee Lockwasher, 3/8".
18 5312 T#3 | Pin.
19 49783 DXb | Shaft with pin..
20 32319 D Pin. -
21 43004 DX | 0il return pipe, rear.
22 50335 D | Body gear (12 teeth).
23 42789 D Housing gasket, upper.
24 46053 D | Upper housing dowel pin.
25 42790 D | Housing gasket, lower.
26 51515 D | Auxiliary body gear (12 teeth).
27 5983 D Housing, lower.
28 42790 D Cover gasket.
29 51515 D Auxiliary body gear (12 teeth).
30 5084 DX | Cover with pin.
ceo tesacsne Capscrew, 3/8" N.C. x 3".
ces Cereaaan Capscrew, 3/8" N.C. x 3-3/4".
«vs P Lockwasher, 3/8%.
31 46052 D Dowel pin.
32 42715 D Crankcase oil pan gasket.
33 42795 DX 0il level gauge.
34 seevenne Pipe plug, 1".
35 20517 DA | 0il pan side plate gasket.




FEM LT W R WL W T O Y i e e

Unnumbered parts in the illusirations are the same as corresponding paris shown with numbers.




AUTOMATIC TRIP MECHANISM - Continued

Kef. IHC .
No. part No. Description
PR 49043 b Automatic trip mechanism, complete.
1 4167 T Key.
21 42734 D Shaft (20 teeth).
3 42722 D Bushing, upper.
4 42724 D Collar.
5 | 47928 D Clutch.
6 20583 T Collar pin.
7 | 42725 D Spline bushing.
8 49726 DBX| Spline with bushing.
8 4271235 D Spline bushing.
10 427235 D Bushing, lower.
11 | 13090 D Disc shaft plug.
12 | 42732 D Disc shaft.
13 23007 V Control shaft plusg. e
14 | 42737 D Control shaft retainer.
15 | 42736 D Spacer. SR
18 42735 D Control shaft.
17 42740 DA | Yoke.
18 | 42743 D Yoke pin. ,
1 48240 DA Clutch lever. '
42733 D Housing gasket (.032%) optional).
20 46998 D Housing gasket .015") {optional}.
, 46999 D Housing gasket (.046" optional).
21 5966 DAX | Housing. .
00 PSS S B 4 Capscrew, 5/8“ Nncc X. 1“-
« o Ee e e e LOCKW&Sher, 5/8"0 ’
cas esosasss Slotted headless pipe plug, 1/4%.
o2 | 42746 D 0il seal. o
5% | 2.s..... | Plug, 1/4".
o4 | 43222 VA | Disc shaft pin.
o5 | 42727 DX | Gear (40 teeth) .
o6 | 42731 DA | Disc spring.
27 42728 D Gear pin.
o8 | 42730 D Disc pin.
2g | 46710 DB Return spring.
30 | 42729 DX ‘Disc, complete with pin.
31 | 42741 DB Yoke spring. - S
52 | 47930 D Clutch stop. : '
33 | 42739 D Clutch lever pin. o
- ceveseae Hex. nut, 1/4" N.F.
e | wesnvane Lockwasher, 1/4".
34 48477 D Return spring pin.
35 47931 D Washer. ,
%6 | 42739 D Control lever pin.
cen crrevena Hex. nut, 1/4" N.F.
.es cusmsase Lockwasher, 1/4".
37 | 42745 D Control lever.
ans 39482 D Trip mechanism housing dowel.

" When ordering, always use [ H C Part Nos.



| Unniumbered parls in the illustrations are the same as_carr_espmding paris shown with numbers.

't nrder pavis fram the-illustrations orly; refer to the list alss.




* (y3ee1 ¥9) Jurusng WA

- 5/T-39nTd Supdesq JJEYSWED SSVONUEIL | H 98818 | 1eed IaTPI|XVA 0PT88 | 68
+u¥/1 ‘Inrd epwey TIOQ| ¥Q P4POS | °°° VaT X "0°N ug/T ‘aexosdep S eteeae | aes
‘u8/1 ‘gnrd gep¥ey TTO| ¥Q OTIPOS e saqvTd JUOCIL|YV] L9232 | 83

+ (46910°) wrus jaoddns euydue juolg) ( LLESY | °"- (**0 uGTO®) UTd UITA JJEUS 1es3 I9TPI| XJ 918821}
- {,6630° ) wrys jsoddns suysue juUoIg) Q 946y | " cutd y3Ta AJeys geed ISTPI|XYU 8LTS3 ’
*(péraoTs) w8/T ‘Snrd BuTIelen | WQ 83082 | - ‘3e¥8ed IoA0D JUOIF| Q TLE3L | 93
sySnoay JOBUTTI TIO| Q LBLASE | °°° «qaxsBy| ( LGLEE | 63
+SulL o9TOY JojnqIIASTq| « 90€3e | °°° ‘4T X *O°N uB/2 ‘woxosde) KRR ree
*u3/T ‘8ntd Jepmey TIO| LB202 see *998T7d ®PTS| d 96L6E | V3
~utd TeMOp jJeys JIesd IOTPI| q POL6B | *°° cprotdmoo ‘osBONUBAD| XA 3FS9 o
-wno.ﬂ :w\.ﬂlm -:H nmﬁw.ﬁm Trss e N&
turd Temop ngoddne sutpduse JI¥8y | V(Q 8268T M | “u8/2 ‘moqre 3o0D uTERIq sesenvne T2
*u3/T-T ‘3ntd jexoe( Ie3BM| ( 89081 | "°° . o000 UTBIQ| d 63LTE | 03
+20380TIqRT| GT9¢ O eg vodtd uinjex X93TTd TTO| C I629% | 61
-JeuTBIeY | (J 66492 | 89 *48/9-T ‘8ntda| a TOOST | 8T
3194 | @ 86492 | 18 : sqeusBM| g L826% | 4T
‘prgs usd 1T0| ¢ 9693 | 08 ‘oA®eTS 08mBS ToAeT TTO| 4 3938% | 9T
+398utTI TTO| T 96L9¢ | 6V *yp/e femtd| vttt 8T
*q0¥s83 eojerd juolz| VQ 89832 | 8% ‘a9xs8n| q $9.62 | V1L
«drays mexog| ( 08262 | 9F «q8ysen| 4 I3T68 | 91
*¥00T MBJI0G| (q 04232 | S ‘noxsed TEaS 3ISTNg| q PILEY | 8T
o.—m\m nkmﬁmm;xQo‘M YRR PR -:m\m— nh.mgm.mguﬂoo.\ﬁ samesae s as .
.:m\msx tOcz -—m\m nsmpﬂomgdo ses?raAS 'R . -:.H un oOozzm\m QEQ-HUMQ.QO TR EER N »ew
. *918Td a 19.6¢ 7% ..:m\m X *d'N :m\w :ﬁm.HOdeU_ sreest e Ve
noysen| q 39462 | ¥ J “ erges 4Snq| g eIL3% | 11
* 1Mo a 48083 Fehd *u91/8 € ToYUSBMXDOT svesan s “ s
*}0OT NN | Qd 39TES | TP *u8/8 X "N u91/8 ‘waaosdep EEREREN voe
‘AN WP/ Sanp ettt i 7 10400 ¥aBW SUTWLL| YQ 29083 | OT
‘yuBJIO SUTIIRIG [XVQ G480% | 62 *uB/¢ fIoUSBANDOT R A
oS@\H nw.ﬁ.ﬁ.ﬁgﬂvoo mnm.ﬂm see s v “ne .:m\bun oUoz :m\w «B@HU&QND Y E R K]
o:N X :m\.ﬁ n@.ﬁng-ﬂﬁ. mg.ﬁm vees v san . v.HN&oHawPﬂHnH Q wwbmm m
vqzoddns supsdue juodi| Xd 60437 | 82 ; «utd Temod| V@ 98093 | 4
uﬂHH@ 197038l HUeIo! WHNHPH.QP@ a $d90¢ L2 ‘uT % Sm\.ﬁ n.Hmu_POO T ERER) )
. -=m\.~. Q.HQAMMGB.MOO._H ‘ RN N e . ..mcz Cm\m ﬁPﬂ.ﬂHaMﬂQn .@Opﬂ.o-ﬁm PR I TR
ah/e-T X *O°N :m\a ‘mozosde). s ves S . ipnys qgodduns auifus Jvy| VQ 8ILBY | ©
. *8j9Tdmod ¢Isa00 JuUOIg | XA 9468 0 aw/e X uet/e fqoATI pEOY 3BTL | Tt T
e o .+ ZBUTRILG | g0 8¥3T 34 - . +J04BOTPUT BUTWIL| d 80L% | &
'o°N u8/¢ ‘Inu ‘X8HG CctCUtte 4 *gyeduoo “gaoddns sutdue Iwey| XJ L0443V |V
v ‘pnag| Q Ov688 | 22 S *.8/¢ ‘asysemyooT] R A
+dwd I8TIES TI0 | ¥Q 2TLS a2 . aﬁ\..ﬁl.ﬂ X .Onz :m\m «BQHO&QGU EEEERRER) ane
*yoo7 maxosdep| d 02188 | 12 o *ad1d Jouwaealg| YO 8SL8E | @
‘ub/2 X Cd°N u9T/8 ‘mazosdep R I V sqzoys ‘pnas peey IePUTTAD! Q LT3 |3
s I8USBA 1SNIYY g 12182 0e *BuoT ‘pnis peLY JePUTTAD a oTess T
o) 3aBd *ON A4Bd “ON
uopadiaoseq P uotadtanseq PR s oy

*SONS MR 3 | ] 9sn sfivmp ‘Supiapio Uy A4



89 m_n.n

sapquUnY yjm umoys sjiod Suppuodssiios o 2D dyp 94D SUODASTY! ayp v sppd m&o@«::nﬁb

coca«
\ \

% 2 RNy

Pt R

w0




ap.ﬁﬁ .muﬁ.n.vw Q mﬁwwmm @ﬂb& -:m\ml.m X :m\.ﬁ A.HQPPOD P ¢ 2@
ISUSEM| ( 33V6C | 89 , 'puag | @ STIEP_ | 8T
* (9zTSIOPUN w020 ) . * (32718
+do fButaesq o3VTIPOWABIUT |- XU TOLLPL| 48 ~zepun ,0¢0°) #reTdwoo ‘Butssaq POY |XV(Q 0693¥ r | LT
saqeTdmoo f3utaeeq 919TPOWABIUT | X( 4G4V raqeTdwon fSuTaveq poy |XVQ 8893%
* (8zTSIopUN rJutaeaq
4020 ) +do ‘Butdseq JIejue)| Xq 39uLvp| 99 pue Sutysnq uyTa e3eTdmod ‘poy | XJ 4893% ¢ | 9T
+oreTdmon ‘Bufiesq 183US)| XA BILLY) .guTysnq WM oreTdmoo ‘po¥ | XQ L898Y
* (azTsaspuUn 30N g 82488 | 8T
4020°) +do ‘Sutaeaq eislpemasiul | XA TBLLYp feled *uT X 32/ ‘399300 srsuvense o
»9307dmos ‘Buraeeq 938FPOWISIUT | XU LELLY) ‘A0U UATA 370G | Xa L9488 | T
* (ez1s818pUM o +Jutysnq pox Jupiosuuc) | 3¥63e, | €T
40g0*) ojerdmoo ‘Bupaeeq JBdY| ¥q E9LLY « (02752940 4G00" ) UTd WOIETd q 31988 } | a1
~gqe1dmod ‘BUTIBOQ IedY| XA 6LV 40 » (pxepuels) utd WOISTd a 1693
* (ez1saapun | *SUT2 JeuTesdH | Q 9T693_ | TT
4080 ) @38Tdmoo fButaEdq JUOII| X 094LY egfuta pue uwid URTA UOLSTd | XQ 4G6S ot
-paepuels) ‘do ¢Bufaseq JUOII| XA 9GLLY] . T eutd yaIa wo3STd | X4 L96S .
~qoxsed e3wTd| ( 3TL3IL | €2 «SutyBTnges TTOo - Buld UO3ISTd T 18y |6
+qexsed 189S TT0| ( 60232 | 32 o * (9083 .
“qTRJ T®O® TTO| Q L0232 | T2 aedeq) uorssexdwoo - 3uls UOISTJ a1 3698% |8
*(szTsepUN | + (uteTd) uoysseidmoo - BUTL UOIST a ssvIe | 4
4020°*) MU UYITA FJBUSIUBLD [XVQ G023LL | og - | "n9¥SBE JIoUTBIOY a 80838 |9
anu U3TA 3JBUSHUBID {XVQ 8833% | . - *aTeJ TB9S TT0 q Logeg | S
, *Temo( a 84083 68 - ) :m\mw nﬁmﬁmwgﬁoog vevoeese se
8n1d 37e4| Q 26083 | 88 *u8/e-T X *D*N u8/g ‘MeIosds) covenaan e
: ‘pugs 93eTd| 4 TI83E | 43 a0 u¥/e X QI u32/e1 ‘Iousem secsaesns s
-:m\ﬂm mhm,ﬁﬂwﬁguﬂo@@ Peamrsen | e ozm\.ﬁl&um oU.z.rm\ﬂ ngQ.HUmnH.mU .o-...aw. R
4T ¥ "0°N u8/2 ‘mexosdep sesannsn | oven ~goufB3dx TEOS TTO | G T0PBE |V
«gpN3E UITM 83BTJ| XA OTRSZ | 3 * (y3ee3 89T 1eed Butx ToeUMATY ¥ 80212 |2
© sutd Temod| ( 22932 | 88 A <1808 Suls wITA TooUMATI |XVa 8969 2
*uB/8 fatog| Q £223¢ | ¥3 00T 3T0€ qaovevs | T
quty| q 3339 e8 i
*SuTa UL TA 9a99TQ |XHaQ 2022 | 88 vo3e{duod ‘suojsid
*deyy 9896 04 | T8 pu® SBAB9E JBPULLAD § 4O 33§ 4 96974 | "
* (U3 esl L) Ieen| Vq 721E8 0] *839|dwod uoysid pUR BABS]S 48puiiihg g 66524 v
*oN 3ded | °ON “oN 3484 | oN!
votardTaossg : . uotadraoseq . b 1o

SO 142 D H [ 951 sfomip ‘Fupaapio 54 M



=

CRANKSHAFT, PISTONS, PISTON RINGS, ETC. - Continued

Anu pn3g q 23ve% 62 *ug/e-T X ug/T ¢ 194300 soresasy «
«JouseM| ( V6L | 8 PNy a gIIey |6
- (9zTSIOPUN 40Z0° ) - (9278 1
do ¢3uTiesq 218TPOWIOIUT | YA TOLLPL| LS —zepun 40g0*) @3eTdmos ‘BuUTIEsq POy |XVA 08925 + | 4
ggeTduo ‘Burieeq 9981pouWIeUT | X0 LSLLY sgqoTdmos ‘SuUlIeLq POY |XVQ 8893V
* (ezs48pUD «gutTI8oq
40g0*) do Jupdesq I83USD| X IOLLY 92 pue Jutysnq wrTe 8jaTdmod ‘pou | Ad L89SV 3
e3oTdmoo ‘Sutdeeq JOIUSD| YA BGLLY .Sutysnq w e e3eTdmod ‘poy | Xq 48987
* (ez s aspun *any q 8g8l83 |G
40g0*) *do ¢3urdedq 38TPIWIOAUI Xa TOLLPP| G2 cuT X 3g/e ‘293300 | ttrettet o}
soqeTdwon €8uTdeeq 938TPIWISIUT | XA LSLLY AT Vhtu waie 4709 | XA ASLB3 %
- (oz TS 10PUR )  .guyeng pol Sufsesuuoy | Q eI, | €
4080*) @3etdmod ‘3utameq JBOY| XA SoLLY +(ezTSI8A0 4S00°, utd uo3sid a 81985 | 2
-oqaTdmoo ‘Butaeeq IBSM| XA 6SLLV L) 3o : -+ (paepuess utd uossTd a $1892
* (szTSaePUN , _ . +8uta asuleley aorees |1
4090*) e3e1dwoo ‘3uiamaq UOLI| XA 09LLY ~s3urx pus utrd UITM UOISTJ | X0 496G c
spaepusys) -do ‘Buyresq JUOLL| X 9GLLY] " eutd ydTA UOISTd | X4 4868
«noys8g o1®Td| ( 81932 | %€ . JupyeIngsl TTo - Fuld WOIETd q 8Te3y | €
‘exsed Tees TI0| ( 60232 32 o .+ (s0®] , -
‘qTeg T®OS TIO| Q L0238 | T2 rodmy) uotsseadmoo - JUTI UOLSTJ qa #eosy | ¢
-, *(ezTssepun » (ureTd uogssoadwoo - BUTL UOIST g 8sv1e |4
40%0°) 3nuU YITA 3 JBYSHUBIY |XVA S023% | o2 . -ege¥sBd JouTBISY a 8o23g | ¢
A cqnu YRTM }JBUSHUBID |XVQ 8833C, .. *a1eJ T®eS TIO a Logsg | ¢
, . ngom Q @bomm @m C : ::m\m qﬂ@ﬁm.ﬂgoog EEEERRE c, 1
-#ntd 3784| Q 96093 | 88 ‘4B/2-T X *p°N uB/g ‘wegosden | vttt
: ‘pras 938Td| Q TIR\E | 43 a0 u¥/2 X *a'I u8/2T fIaUsBM AL B
-zw\w QHO%G;VMOOQ esonanws AL a:m\fmlm X oo-z ﬂm\ﬂ qgmkvmgdu esve N «
“uT ¥ °O°N w8/ ‘megosdep | cttCtCC v . gouterel T89S TI0 a 10v8e |1
-5pn3s UrTA 838Td| Xd 012232 | 93 * (y3ee1 88T Jee8 JUTI TOOUMATS H 803T¢ | ¢
~ vutd temod| ¢ 3%€3% | 92 1858 Sutx yaTa TeoumATd |XVQ 8§68 :
“u8/9 fatog| d 28932 | V3 _ %201 27T0€ a eeve |-
‘Buty| { 238% g
~SUTI UYLITH 9A9OTS |XHEG 3032 28 vg30(dwod ‘suoy}sid
«foy1| 9696 04 | 18 pue SsaAsals J4dpulifs 9 jo 188 G 969Zh
. Aﬁmmu bmu Jsen| ¥q ¥218¢ 0% *g3ajduwed uo1sid pue AIB|S J8put ks G S6974%
*ON 1ded4 | “ON ; *ON 2dBd
unogadiaossq , S HT - 304 uopsdixoseq AnET I

SN 0d O H | asn sfipoyo ‘Bupsopio u M



Unnumbered parts in the illustrations are the same as corresponding parts shown with numbers.




CYLINDER HEAD - VALVES - ETC. - Continueci

»u7 ‘9nrd woteusdxg | A LO0%G | U7
-gntd gepeey TTO | ¥4 OTPOS | *°° ‘uB/T Sntg | et | se
‘anu pnys £poq eTzzoN | O I8TIE | '°° «48/T-1 ‘8nyd uotsuedxy | I 000ST | ¥
*up/g ‘Surd worsuedxy | €80T | *°° +ad4y *ms1o 43/1 ‘3unid 8did IR REERA B
+qoddey eATRA | YOI 2POG3_ | 04 *SOATEA UITHA
*paTBA 9MBIUL | @ LPL3VL | g9 ‘oqo1dmon ‘aeex ‘Peay Iepulldn | X1 8964 20
«aATBA 25TEURY | g0 3893L *S8ATBA SE8T
‘apnp | ' 8867 |89 ¢aqatdmos frwea ‘pEay aepuilid | ¥Q mmmm_
+apind oatep | 40 9809 L9 <pu3s 1eyoBIq JUCII | 4 LPPES | B2
<4808 0407 | YO 9%L8T | 99 -pngs dpoq oTzzoN | J 8STPS | IR
+gutads eaT®A | YA 28%3¢ | &9 R CECLD] a 3948v | 0%
+aeuyeioy | Q 82981 | ¥9 ‘48/e ©I8USEAN0OT R B
oPQOw .HQ&QD a m¢bN¢ 20 *ue X ~O-z :w\m qamuﬂomgﬁo [ EEER RS e
‘pox ysng | ¥d 98%8¢ | 39 *ug X *0°N u8/g ‘melosdep AERRARA NN B
+fex aeTTod Juixds sarep| d §8%32 | 19 *projTusw J83e8M | O 2468 | 63
ohcz pu.ﬁ AP.B.Q Edﬂ -“wm see g sy om ..mcz :N\.H GP.SHH onm IR NI L *u'e
: ‘yo0T AnN | O 28298 [ 8% pras 4e¥oBdq JUOLI | d L¥YET | €1
 (me93 $g) xeep | vad ¥e33e | 89 ‘39588 FUTSNOE | q LS¥BE | 48
*u3/T ‘aeUSBARDOTY ERARREEEE R *SuTSNOY | XA 0468 9%
‘wp/T-T X *O°N w8/T ‘#exosdep AR AR B + (zee puB JuOly) 3JBUS | YET OPTLE | 8
‘9387 | Q 098¢ LS "o°N 48T/¢ fanu wel XeH IEEER AR B
*qJeyswE) | 0 84332 | 98 “ub/8 X *O°N u91/8
+3uTa 36xsen | A0 08063 qg fuo10s 198 seaTpwey jutod dany sersrere s
) -%@Vm Q QQOWH nwm -:mw e cU.a ——m\m agw»ﬂvmﬂ.ﬂO TR R e
equoay ‘Sutaweg | ¥Q 08332 | 29 +a0¥0BIq Je3USD qUOLE | XA 6308 | ¥
»3 *oN ‘Butaseg| (d 1883¢ | &9 *I9qued ‘1JBUS a vovss | 28
«g roN ‘Buiimegi q 38ZBE | 1S *ze3us0 ‘aaoudg q cov3e | 83
+1ped ‘Butameg| ( $833¢ | 0S spjuTpemIslU] ‘3ONOBI a 8308 13
+goyses pRAs I23jusp | ( 98¥32 | 6V sqe)oBIq 3JBUS SS0ID | XU 3LES 03
«Jeal pue juoly ‘yesen| I £9.3% | 6¥ o3 vipomaejuy ‘Ieoedg q vo6%3 | 61
. tanu pnag | Q PSP | LY +gutads IsaeT SATBA | ( T9E¥S | 61
‘pn3s 39x0oBAq J8ABT oATBA| ( S¥¥32 | 9V *3o¥0Baq PUF | YQ L30S LT
.:o:nﬁmzﬁu 11p%10p @088 | **° e £ *37184 q govege | 91
‘ppeTPOmMILRUT ‘pnas jexoexg| d 8%¥3e | ¥P *3a%EBY a espae | ST
‘pngs Apoq eTzzOoN | @ 8GT¥S | 2P ~qousem | Q 69%32 | V1
spu3§ j0¥oBIq J0AOT 2ATBA| ( SPPIQL ay *d'N u8/T fanu "XOH sevessae s
.- *88ATBA SS3T - +J880D | €Q 0308 21
syovdmon fjuoxy ‘peey JepuUTTLD | XA Lo6S .pr3s 3eoElq J93USD JUOAI | 4 29¥aL | BT
© *g2ATEA U3TM . 4 pusy 3USTL ‘IeAeT BATEA | XQ 89932 | 1T
eyotdmoo ‘juoay fpmey IePUTTAD | AT L96S cquBTBI3E ‘I8AOT I9ATBA| XQ 99%3% | 0T
‘d'N :m\H aP.P._H *Xoq casanese Iy ) .wd.-ﬁnmp.ﬂ.mgm a 28081 8
<gqBIPOWISIUT SPNIS 3eoBIG| ( 8P¥3E | OV «gupa zeuredsdy | 4 ™I | 8
om-z :w\n Qpﬂﬁh -Nmm LI B I LR o.HQPﬂwO Q-ﬁmcmgm Q Nmmd.m N..
‘pnge Sugsnoy 8ATeA | J ¥¥¥RE | 69 ~puey 3JOT ‘I0AeT 9ATBA | XQ LO¥EE | 9
c.moz =m\m Apdﬂﬂ -Hﬂm AR RN Y “are -WAM.ﬁdﬁm.D.m 4Q m&mwm m
cpnys 38y08Iq I8ABT BATBA| (O G¥¥EE | 82 -puwy JuUSTI ‘I0asT OATBA | XQ 89%8E |V
cpqwpomISqUT ‘pnas jexosag| J 8¥¥32, | L2 +Jutads zeaeT SATEA | ( T98¥T | €
» (reuotado) (8T 'ON OV antd geedg| 4 £T43¢ ‘soaos Fupasnipy a 1860T | 8
(Teuotado) (vy ‘ON nOAQamsoW Sutd waedg| a ogete[| 9% eany | H €948¢ | T
.Oz P‘Hmm .Oz ;02 ﬂ.H«wm .Oz
otadyaose . uot3d7I083q .
. noTadTIoRed o1 |'3e¥ _ QR I |'3oM]

soN H2d O H | asn shvmyv

‘Supsopio WY M




“saoquInU ym umoys sppd BUIPUOYSILL0D SD JWIDS Jy] 24D SUOHDAISH]} Y} U} spand me.‘.“umﬁzmcb

CYLINDER HEAD, VALVE, ETC.

Bikish and ; ek
l.bﬁk.,....«.,.,,..#




SLE Rl Sl B & Wl BB T G UIARLALRATF

When ordering, always use I H C Part Nos.

J IHC :
gif Par% No. Description
cos 42615 DB Radiator, complete.

11 42610 D Handle

2| 5913 D | Cover 42611 D -

3| 10429 D. | Gasket Cap, complete.

4} 42158 D Clamp.

‘o mesesene Brass cotter, 5/32" x 3/4%.

5 5940 DA | Water tank, upper.

6] 42537 D Gasket. :

7 42598 D Core stiffener, upper, rear.
cue cesssane Capscrew, 3/8" N.C. 3_:_-_1-1/4“.
vl evveee.. ] Lockwasher, 3/87. o

81 42534 D Core stiffener, front.

9{ 42538 D Core, complete.
aes 42589 D Radiator repair tube.

10 5945 D Core spacer, R.H. :
oee cvesnenn Capscrew, 1/2" N.C. x 1-3/4".
e wreasoos Lockwasher, 1/2%".
11 52531 D Grille, complete.
ces cevaus e Capscrew, 3/8" N.C. x 3/4".
cen cesnesss Lockwasher, 3/8".
vee] eesesn-. |  Washer, 13/32% ID.-x 7/8% 0.D
12 42536 D Elbow gasket. )
13 5942 D Inlet elbow.
ces cesaeven Capscrew, 3/8%" N. C. x 1-1/4n,
0 8 PRI IS I Lockwashel‘, 5/8” :
14} 428613 D Inlet hose clamp.
15 42612 D Inlet hose.
16 5944 D Core spacer, L.H. :
‘o s so o0 CapSCrew, 1/2“ N C- X 1‘3/4“0
> e 0 LB B B O A Loekwaslxer, 1/2” .
N4 42601 DAX} Overflow’/pipe, complete.
18 42544 DA | Sheet, L.H.

42545 DA Sheet, R.H.
. cerecans Capscrew, 3/8" N.C. x 1/2".
cee cesaeees Lockwasher,. 3/8“ E
19| 42537 D “ Gasket.
20 42534 D Core stiffener, front.
21 42600 D Core stiffener, lower, rear.
. eeseses Capscrew, 3/8" N.C. x 1- l/é“
coe cesasene Lockwasher, 3/8".
221 32181 D Qutlet elbow gasket.
231 42914 D Pipe clip.
R Capscrew, 3/8" N.C. x 3/4“
eseesees Lockwasher, 3/87.
241 48677 D Outlet pipe.
25 42614 D Outlet hose.
26 29976 D Qutlet hose clamp.
27 43144 D Name plate.
.o cesevese Oval head machine screw, No. 8 - 32 x 3/8".
28 42605 D Drain cock.
29 6442 D Outlet flange.
.o sessnsss Capscrew, 1/2" x 1-1/2" N.C.
PN seseccne Lockwasher, 1/2%.
30 5341 DB | Water tank, lower.
311 52033 D Overflow pipe gasket.




RADIATOR

1
21w

Unnumbered parts in the illustrations are the same as corresponding parts shown with numbers.



ILLUSTRATIONS AND PARLIS LISL

The following pages contain parts 1ist and illustrations of Mexploded™
views of the various units disassembled so that parts wanted may be readily
located. Reference numbers only are shown in the illustrations and, to
avoid errors and delays when ordering parts, always use the regular *Part
yumber® shown with the "Ref. No.". Do not use reference numbers when order-
ing repalr parts.

Standard parts such as bolts, ruts, washers, etc., having no IHC Part
yumber, should be ordered by size.

INDEX TO UNITS

Description Page No. Description Page No.
Air cleaner . « « o« « - @ 63 Manifolds . « « « + o o & 58, 59
Automatic trip mechanism. 54, 55 Miscellaneous . « « « = » 112
Batteries « o« « « « « = = 79 Pistons . « « s « s o a o 50, 51
Carburetor. « « » « « =« = 72, 73 Piston rings. » « «+ « & - 50, 51
Crankcase - . . - - - -« & 52, 53 Radiatoro - - * - » - - Ly 46’ 47
CrankShaft: - - - » .« s = 50, 51 Seat. *» * s e = . = B » - 109
Cylinder head . « « - - =« 48, 49 Side sheets « « . = « « & 85
Dashie « ¢« = « & » o s = = 74, 75 | Spark plug cables . . . . 78
Drawbar « « « ¢ » o o = o 107 Sprocket drive assembly . 96 to 98
Drive bevel gear assembly 93 Starting crank. . . « . - 52, 53
Engine clutch and Starting valve mechanism. 67
coupling. « « « o o + o 86, 87 Steering brakes and
Engine cluteh controls. . 92 controls. ¢« « « + o + & 84, 95
. Equalizer spring. . . . - 105 Steering clutch . . « « . 88, 89
FAN « o « = o o s o o o o 60, 61 Steering clutch and en-
Ponders « « o s o = =+ © o 109 gine clutch controls. . a2
Front idler assembly. . . 106 Tanks and pipings - . . . 70, 71
Fuel oil filter . . - - » 68 Thermostat. « « +» « « « @ 62
Gasoline strainer . . . . 62 PTOOLS o « = = o a s s v » 112
Governor controls . « + . 67 Track frame diagonal
Hoed- e % % & ® ®© © e @ o 85 . 'brace ‘e @ & ® & ® ® ®» 104
Injection pump connec- il Track frame and rollers . 102, 103
£i0NS « o« » o o + & <« o 64, 65 Prack frame guide . . . . 101
Lincoln bucket lubril- Track idler assembly. . . 100
cator « « « « < o = = » 1114 to 116} Track 1ink pin and shoe
Lincoln hand lubricator . 113 - assembly. . « « « « « 108
Lubricating oil filter. . } 68 Prack roller assembly . . 29
Lubricating oil pump. . . | 56, 57 Transmission. « « « . « & 9C, 91
Magneto . « - - « » « + - | 80 %o 83 fl Valves. « « « « o + - - - 48, 49
Magneto drive . « o - - - . 84 Water pumPe. « « » + « s =« 60, 61
Main frame and covers . -« 110, 111 |l water trap. - « « « « o = 69
Main frame side channels. 101 Wiring. « « « « « « o o s 76, 77

In the following listsi-

N.C. designates "National Coarse Thread®.
N.F. designates "National Fine Thread®




Study the problem before making any changes.

1f any adjustments are to be disturbed, the original setting should be
noted, so this same settlng may be restored in case the part changed

daes not remedy the trouble.

‘ALLURE TO START ON GASOLINE:

No gasoline in carburetor.
Gasoline supply cock closed.
Carburetor choked too much.

No spark from magnetlo.

Gears engaged (transmission).
Gasoline starting device not set.
Condensation on spark plugs.

41SSING AND BACKFIRING: -
water in gasoline.
Air leaks around intake manifold.
Starting valves not properly
seated.

?k[LURE TO CHANGE OVER TO HIGH COM- -

PRESSION OPERATION:
‘gtarting valve mechanism sticks.

Injection pump not primed (vent

air).
Fuel oil supply cock closed at

Speed control hand lever not set

in proper position.
Fuel supply pump not developing
fuel pressure.

LACK OF LUBRICATING OIL PRESSURE:

Insufficient amount of oil.

Dirt under pressure regulating

- wvalve.

0il pump strainer clogged or
pump not working.

Broken oil pressure indicator or
pipe lines.

LACK OF POWER:

Injection pump air bound (vent
air supply).

Insufficient fuel, filter
clogged, supply pump not work-
ing properly.

Cluteh slipping, exhaust pipe or
air cleaner clogged or re-

stricted.

{41so see “Lack of Compression”
and "Qverheating ).

KNOCKING:

Loose piston pin, connecting rod,
camshaft or crankshaft bearing.

Broken piston rings or loose
pistons. ’

Combustion knock in one or two
eylinders generally indicates
leaky injection nozzle valve.

General rough running usually due
to improper timing of injection.

Poor grade of fuel, or water in
fuel.

Excessive carbon in cylinder.

LACK OF COMPRESSION:

"Sticky, dirty, pitted or improper-
1y adjusted valves.

Stuck, worn or broken piston rings.

‘Worn pistons or cylinder sleeves.

Leaky cylinder head gasket.

Leaky gasoline starting valve.

{Also see “Lack of 0tl Pressure”}.

OVERHEATING:

Insufficient.amount of water, fan
bel? slipping, excess load on
engine.

Inside of radiator and cylinder
block limed up or clogged with
dirt.

Outside of radiator or radiator
screen covered with dirt or chaff.

Lack of oil pressure, or water pump
not working properly.

water pump air bound.

ENGINE SMOKES:

Overloaded injection of fuel too
early, lack of compression, poor
grade of fuel oil, piston pump-,
ing lubricating oil.

EXCESSIVE LUBRICATING OIL CONSUMPTION:
0il leaks, pistons pump oll, poor
grade of lubricating oll being
used, piston rings stuck in
grooves.

yoTE: If the injection pump does not perform properly, notify the nearest
o070 .+ companv Branch House at once. R



AL K A AULAWER

&

Where tracks show evidence of being stiff or tight, indicated by liunks
in the track remaining kinked as they travel along the top section, they
may often be made to work much more freely by being cleaned thoroughly
with an application of kerosene or fuel oil. The use of lubricant is
not ordinarily recommended for tracks, except for temporarily freeing
them after they have become tight between the pins and bushings.

REMOVING TRACK
Should track be removed, when replacing, the end with bushing (A) must
be toward front of TracTracTor, as shown in Illustrations KNos. 35 and 38,
Bushing must be in place when connecting track links.

FRONT

i

NOTE: When installing
track, the end with bush-
ing ®"A" must be toward
front of TracTracTor

when track is laid out
flat on ground as shown
below. These instruc-
tions must be carefully
observed or unnecessary
wear in track will result.

}ilustration No. 35

Track Link Master Pin Assembly

e e
: TRACK END WITH
/\ o J BUSHING HERE
P / /
- '/ ¢ o { !

tl1lustration No. 36

TRACK ROLLER LUBRICATIOR

It is important that track rollers have proper lubrication.
{See ®Lubrication Chart" for further information).




TRACK ASSEMBLILS

When backing PracTracTor, the track chain if too loose, may have a ten-
dency to climb the sprocket.

when track adjustment is either too tight or too loose, it causes undue
wear on track links, pins, bushings and bearings, also front idler
bearings.

The track chain spring when properly adjusted, ‘takes care of the play in
the track chain so that there is no looseness or tension on track when
in normal operating position. :

TRACK ADJUSTMENT

10

In order to obtain correct adjustment of track chain, the chain must be
tight everywhere except on the top between the front idler and sprocket.
This can be accomplished by placing a wooden block approximately one foot
in height under the foremost track shoe lug; then, with engine running,
put TracTracTor in low gear and engage clutch just enough so that the
sprocket drive tightens the chain along the ground and around the sprock-
et. After locking brake and stopping engine, stand on top of track chain.
This weight will pull the chain tight around the front ldler. All slack
should now be in top part of track chain.

2
\

.

'f;§§§§

5
\=\
i
N

el
Sprocket end

fllustration Ro. 33 jilustration No. 34

ADJUST ~‘(See Illustration ¥o. 33J.

If adjustment is necessary, remove the small cover plate "B" at the front
of the equalizer spring housing and loosen the track spring adjuster

1ock bolt just inside the housing. Remove the two capscrews "A" at the
front of the track spring adjuster. Turn the adjuster clockwise, as
viewed from rear (sprocket end). This pushes front idler forward, tight-
ening track chain. Turn counter—clockwise to loosen track chain.

PROPER ADJUSTMENT OF TRACK IS MEASURED AS FOLLOWS:

Using a string or other straight edge, align the tips of the track shoe
cleats across each of the three spans be.ween the top idlers and sprocket
and front idler. The sag of the chain under the straight edge of each
span should be' approximately 3/4" to 1". (See Iliustration No. 34).

After this adjustment has been obtained, replace cap screws "AY, tighten
1ock bolt and replace cover plate npn,

After track chain has been thoroughly broken in it is well to check
clearancebagain.‘>



BT B Bl B B 5T N Wl D 4 W S RS

The steering brakes are 17" external contacting bands on steering clutch
drums. :

jllustration Ro. 31

ADJUSTMENT - (See Jllustrations ¥os. 31 and 32)

Steering brake pedals should have approximately 3" free movement, mea-
sured at pedal pad. If free movement becomes less than 3", adjustment

is necessary.
The adjustment for wear is made by turning the brake rod adjusting knobs

nan on each side under the dash and just above the engine frame side
channels, clockwise until desired pedal travel is obtained.

wWhen adjustment can no longer be made with knobs, turn them counter-
clockwise until about 17 of threads are covered. Then remove brake in-
spection cover under the rear section of the main frame on each side of
tractor. Adjust brake band set screw "EP to give 1/64" clearance between
steering clutch drum and lining at that point. Lock set screw. Loosen
jam nut "B and turn steering brake band adjusting bolt "C" until 1/64"
clearance is obtained between steering clutch drum and brake lining at
all points. Lock jam nut "B%, replace covers and adjust knob "A" to give
31 free pedal movement. , :

Subsequent intermediate adjustments can be made with adjustment knobs "AW.

E

—
A

BRAKE Likiﬂﬁ RENEWAL -~ (See Iliustration ¥o. 32}

Release tension on adjusting knob "AY. Re-
move covers from bottom and rear of main frame.
Remove set screw from brake band pivot shaft
and slide shaft far enough into main frame so
as to remove it from pivot arm nFr,  Back up
adjusting set screw wgr ., Unhook spring "G" I
from brake band. Remove brake band adjusting
bolt 7C" and pull brake band from above drum. ]
Reline bands, replace by reversing the above - l -
procedure, and adjust as described above. '

8
i

>!l¥ustrati0n No. 32



10

STEERING CLUTCHES

1If steering clutch slips, or steering clutch hand lever free movement is
reduced below 2", measured at the handle of the lever, then adjustment
is necessary.

TO ADJUST

Remove release lever return spring from release lever, and remove oper-
ating rod yoke pin, loosen yoke lock nut and turn yoke out (lengthening
rod linkage); then tighten lock nut against yoke and replace yoke pin.

Check to see if free movement of hand lever is 47.

When adjustment can no longer be made by means of lengthening operating
rod, remove operating rod yoke pin; then remove steering clutch release
lever cap screw. Pry release lever off splined release shaft and turn
‘right hand release lever clockwise (left hand release lever counter-

clockwise) slightly, and replace lever on splined release shaft. Then

loosen lock nut and shorten operating rod until free movement of 4" is
obtained.

When desired free movement of hand lever is obtained, replace release
lever cap screw and tighten.

Subsequent intermediate adjustments can be made by means of lengthening
rod linkage as described above. S



STEERING CLUTCH COMPARTMENT AND CLUTCH HOUSING DRAINS

gvery 60 hours of operation, remove drain plugs to drain clutch compart-
ments of any excess lubricant which may have collected there. Replace

plugs.

¥oTE: When operating in water, under very wet conditions, or under
extreme dust conditions, where water or dust is apt to come in through
holes in drain plugs on engine clutch compartment and steering clutch
compartment, these plugs should be removed and replaced with solid
plugs which have no holes. Occasionally remove plugs to allow any oil
accumulation to drain out.

TRANSMISSION AND SPROCKET DRIVE GEAR CASES

The transmission requires little attention other than maintaining proper
oil levels.

Once a season remove transmission oil drain plug, also sprocket drive
gear case drain plugs, shown on "Lubrication Chart®. Drain when oil is
warm. Allow time to drain and replace plugs. Then refill to proper
level with approved lubricant. T :

TO WASH TRANSMISSION

¥ill transmission case and sprockeil drive gear cases to proper level
with kerosene. Operate TracTracTor in low gear for a few minutes. ..

Remove drain plugs, allow time for complete drainage of kerosene, then
replace plugs and fill to proper levels with fresh lubricant. See
spLubrication Chart”.

REPLACEMENTS - MAIN FRAME PARTS

¥hen replacements of parts in the mdin frame are made, the old otl
should be thoroughly washed out to remove all sediment, eic,, and then
refilled with new oil. It is importani that this be done as foreign
matter, such as very fine dirt, etc., cannot be separated from the old
oil be settling. I o :

SPROCKET DRIVE O1L SEAL DIAPHRAGMS
' At least once a season, and more often when operating in rice fields or
under very wet or muddy conditions, sprocket drive oil seal dlaphragms
should be taken out and cleaned, and any dirt that has accumulated
around the diaphragms removed. ' :

It is advisable at this time to dip the leather diaphragms in oil.

If diaphragms after continued use are not in good condition, they should
be replaced. .

po not keep lealher diaphragms exposed to weather after cleaning

_SETT!NG FOR BEVEL GEAR DEFLECTION SET SC?EWS
gerew in snug (by hand) against highest point of gear (turn gear to
determine this high point) and back off 1/4 turn. 1f feeler gauges are
used, .020" 1s the desired clearance between set screw and high point
of gear. Then tighten lock nut.



UV LS~ Tl L LA LN FELT L PO T LW N F N A

CARE OF THE CLUTCH - Adjusting

i s ring
The over-center clutch
is so designed that it
requires a minimum of
attention. It is im-
portant, however, that

- instructions for lub-

- pricating, as gliven on
" wLubrication Chart"
- are followed.

i f1Justration No. 30
Adjustment features of the 17" over-center clutch.

OPERATION AND ADJUSTMENT

1. Clutch is fully engaged when the engine clutch hand lever is pulled
back all the way so that full over-center cam engagement 1is definitely
felt. . ;

©. The clutch needs adjusting only when any noticeable slippage is tak-
ing place with TracTracTor operating under load. ' -

%z To adjust, remove clutch inspection cover on the floor plate ahead
of the steering clutch levers. : -

4. Releasée adjusting ring lock.

5, With clutch hand lever in disengaged position, turn the adjusting
ring in a clockwise direction, moving it one noich, or possibly two
notches at the most at any one time. Pull hand lever back as a check
to determine if over-center engagement 1is felt. -

* If adjustment has been made as described above, and the cams are So
tight that you do not get full over—-center engagement, then the adjust-
ing ring should be backed off one notch (iq counter-clockwise direction).

For satisfactory operation of the clutch, do not have the clutch adjuste
so tisht that this full over-center engagement is not easily secured.

6. When correct eclutch adjustment is reached, be sure to engage the
adjusting ring lock in notch on the adjusting ring and replace cover
plate.

-

The correct adjustment has been made when a considerable (mot excessive)
pressure 15 felt when pulling clutch hand operating lever back so that a
dsfinite over-center cam engagement 1is felt.

If little or no pressure is needed on end of hand lever to engage the
slumterh.. then further adjustment, as outlined above, is necessary.




Injéction pump.~—
drive flange “D”

7
Timing coupler”
adjuster “C”

}1lustration No. 29

The injection pump drive has a timing adjustment between drive flange and
timing coupling adjuster. The adjustment is normally set with cap screws .
npn at center of slot "B" and mark on drive flange "D" at center mark of '
graduations on timing coupling adjuster "CM. '

In order to be sure of the best operating condition, which may vary on
~account of local conditions, the adjustment indicator can be tried on
ecither side of center mark "C" and set at: the best operating position.

The best location is where engine speed is meximum for a fixed load and
engine operation smooth with cleanest exhaust.

To change location of indicator, loosen cap SCrews BAY on indicator and
turn injection pump to desired position, then tighten cap screws UNAM,

For advanced position, turn pump flange "D clockwise. For retarded posi-
tion, turn counter-clockwise. ’

Timing couplings are so made that they can be assembled only one way for
correct timing of pump with relation to crankshaft.

The injection pump 1is timed for port closing of No. 1 unit.

With engine turned over so that No. 1 piston is on the compression stroke
and just before upper dead center, "S.1." mark on flywheel will register with
timing indicator on right side of rear engine support. In this position
#S.1."% mark on injection pump drive flange "D" (at front end of pump) will
register with "S.I.% indicator mark "E" on front end of pump housing with
adjustments in normal position. ’

yorp. If front gear cover is off, the letters on gear faces will not
register in the above position.




INJECTION NOZZLE

jtiustration No. 28
injection Nozzle
(sectional view)

If any cylinder seems to fire too poisy, it usually is an indication that
the injection nozzle valve "M" is leaking badly. Clean nozzle and fitting
thoroughly with clean fuel oil. Remove nozzle and disassemble. A leaky
valve will generally appear black. Clean the valve and seal, and wash in
clean fuel oil. (See Illusiration ¥o. 28}. '

Before injectionm mnozzle valve is disassembled, it is advisable to check
the length of each valve spring nL" so that each spring can be reassembled
to the original working position.

The pressure of these springs, when assembled correctly, should be 34 to
35 pounds.

The nozzle plate should be free of carbon. There should be no carbon in
nozzle body spacer. : '




CYLINDER HEAD GASKET

In replacing cylinder head, it is necessary to insure against leaks by
re-tightening the stud nuts & or © times after engine has been run and
water jacket becomes thoroughly heated. To tighten nuts properly, the
valve rocker shaft assembly must be raised.

For most satisfactory results in tightening cylinder head after install-
ing cylinder head gasket, tighten down all nuts fairly smug, starting
with the row on the center line, then going to the others. Re-tighten
in the same order, giving each nut a small part of a turn at a time.
Continue this until all nuts are tight. Do not screw one nut down per-
fectly tight, and then go to the next, as you will not secure an even
pressure on the gasket in this manner.

CAUTION: Be sure to adjust valve tappet clearance after the last tight-
ening of cylinder head stud nuts ({See “Valve Adjustmeni”).

REMOYING CYLINDER HEAD OR VALVES

_ Whenever cylinder head or valve mechanism has been removed, care must be
taken when replacing same so that valves are not damaged by coning into
contact with top of piston, or through improper adjustment of valve
lever screw by being pushed down too far into cylinder sleeve.

To prevent this, always loosen valve lever screw clear up and bring
piston to top dead center of the compression stroke. Then screw down on
ad justment screw until proper clearance is obtained.

REMOVAL OF PISTONS

In case of removal of pistons from the crankcase, care must be taken to
see that each part is re-assembled in its original place and position.
To assist in this operation, each piston, connecting rod and connecting
rod cap is marked with the corresponding cylinder number - viz: 1, 2, &,
4, 5 and 6 and the cylinder numbers are also marked on the bottom flange
of the crankcase. ' -

FEach piece should be re-assembled so that the numbers correspond and
that all numbers are on the same side o6f the assembly as the number on
the crankcase flange indicates.

IRREGULAR FIRING OF ENGINE

The bleeder valves at the top of the injection nozzles at the cylinder
head should be opened only in case of irregular firing caused by entrap-
ped air in the injection lines, or if engine is continuously noisy in
one cylinder. Opening bleeder valve will locate noisy cylinder and
usually - indicate a faulty injector.

{See Instructions on page 8 for venting fuel system).

FUEL INJECTION PUMP AND GOVERNOR

DO NOT ATTEMPT TO ADJUST PUMP OR GOVERNOR

In case of serious trouble, sufficient to cause failure of the pump tc
operate satisfactorily, check over instructions regarding cleaning and
oiling operations.

se clean fuel oil for good and continuous operation of the Injection
Pump.

We recommend, in case of serious trouble, to replace the entire unit, or
refer to one of our-Service Dealers.




VALVE CLEARANCE

Check valves for clearance every 400 hours and adjust if necessary.

Clearance of .018" is necessary between end of valve levers and valve
stems when valves are closed - when engine is hot, and starting mechan-
ism is set for gasoline operation.

It is advisable to ground the magneto to avoid accidental starting. To
do this, fasten a wire %o ground terminal (see Illustration X¥o. 22} and
to bolt on crankcase.

Remove  spark plug from No. 1 cylinder which is next to radiator. Place
thumb over the opening and crank engine slowly until an outward pressure
can be-felt which indicates No. 1 piston is moving toward upper dead
center of compression stroke. Continue cranking until D.C. 1-6 mark on
flywheel is in line with pointer on lef?t side of filywheel housing. Both
valves are then closed on compression stroke of No. 1 cylinder.

Check clearance of No. 1 valves and adjust if necessary as described
under the heading "To Adjust Valves™.

Ccrank engine 1/3 of complete turn of crankshaft until D.C. 2~-5 mark on
flywheel is in line with pointer.

ChecK No. 5 valves and adjust if necessary.

Continged this procedure turning engine 1/3 revolution at a time and
measuring and adjusting clearances of each cylinder's valves in succes-
sion according to firing order of engine, which is 1-5-3-6-2-4.

ADJUST VALVES (see Illustration #o. 27)
Loosen lock nut.

adjust screw in valve lever so
gauge will snugly slip between
end of valve lever and valve
stem. Tighten lock nut and
recheck for clearance with
gauge. .

Improper valve clearance will

result in hard starting, high

fuel consumption, burnt valves
and lack of power.

N

illustration Ro. 27
Gauging vaive levers
with a feeier gauge.




WATER COOLING SYSTEM - Continued

T0 ADJUST FAN BELT

To adjust, loosen the nut "A" on fan
idler pulley bracket. After adjusting
belts to correct tension, tighten nut.

Also check and see that the other nuts
holding the bracket in place are tight.

After a new belt has been run approXi-
mately 50 hours, check the tension and
adjust if necessary.

Having "VY belts tighter than the ten-
sion specified results in rapid wear.

REMOVING AND REPLACING FAN BELT

when belt becomes grease soaked, or So
vadly worn that it no longer gives

side surface on the crankshaft pulley,
but sinks down to the bottom of "V! in
pulley, it should be replaced, as it no
longer gives sufficient surface con-
tact to drive fan at the proper speed. iltustration Ne. 26

Ad justing Fan Belt

T¢ remove the fan belt,
loosen nut TA™ on generator
drive housing, slack the
belt and slip belt over the
fan drive pulleys and fan
blades.

To replace the fan belt the
reverse procedure should be
. followed.

WATER PUMP - PACKING

Due to wear after consider-
able service, the pump may
leak. When this occurs,
tighten up the packing nut
(3) just enough to stop the
leaking. (See Illustiration
¥o. 264). After no more
adjustment can be made
install new packing.

\@@ river pin

To install new packing, re- '
move driver pin (5) and

. NS
P
\ [\ <
driver (6). Unscrew and ' ‘
remove packing nut (3). o 0 Water pump

Place packing around shaft Driver arm :
and reassemble packing nut, ) packing nut

diriver and driver pin.
tilestration No. 26A

Water Pump and Farn




RADIATOR - ALWAYS USE CLEAN WATER (rain or soft water preferredj.

wWater from creeks and stagnant pools usually contains dirt or octher
matter that leaves a deposit in system which impairs cooling efficiency.

Radiator and water system should be cleaned occasionally.

TO CLEAR OUT DIRT OR SLUDGE
Drain system. [(See Instructions on page 7).

Fill radiator with a solution of 7 to 8 pounds ordinary washing soda
with 27 U.S. gallons of water (Water system capacity).

Leave radiator filler cap off and run engine until the water is hot,
then drain and flush with clean water. »

RADIATOR CORE

Over-heating is often caused by clogged or bent radiator fins.

Spaces between radiator fins can be cleaned by use of an air or waler
hose.

Use care in straightening bent fins and cleaning so as to not injure
tubes or break the bond of fins to tube.

Radiator core with fins loose or broken from tubes will cause over-
heating.

CAUTION: Do not pour cold water into system when engine is hol and
water level is below top of tubes in radiator. TPhis might cause cylinder
head of engine 1o crack.

FAN BELTY

The tension of the fan belt should be checked frequently to assure main-
tenance of the correct temsion. The tension 1s correct when the belt
can be depressed without effort, by the thumb, approximately 3/4" to 17
midway between the idler and drive pulleys as shown in Illusiration

¥o. 25. If the slack is more than 17", adjust belt.

/ wt
Allow slack ) A
3 .
3 to 17
at this point

filustration No. 25
~ Adjustment Pulley Type.




"ALTAYED 21310345 ONIOVIY NIHA FUNLVYIAAIL 010V 3AVLI SAVMIV AJVYAJOY 4O

+$2704 9°3 PUR §°y Uesmisq

*S3TOA 4*Z PUe G°Z usamjaq STTRI LTSNS 408 38 2883704 I

STTBI ATTONST 00T 38 28uaToa T80 edeviaay

120 o3BJa8AY

nop1ed Sv gnoqu 284 111M afpgi0on 7100 eyy ‘oipu ouULOU BY] IV o5dpYyo U0 PUD pOJdoyl Arind ARdorinq Y114

1 802°T 312" T 9T¢"1 0ge°1 G22°T 6g3¢" T 2221 L2821 P21 9y2° 1 088°1 PeeT
T 8623 °T 3021 90¢°T 01e°1 AR 8121 age°1 932°T 0ge°T 7221 822" T Z29¢°1
T 883°T 63T 963°T 002°T P02°1 80¢°T 31e°'1 9T1e" 1 0g2°1 P38 1 882°T 22871
T BLZ'T 288°1 983" 1 062°T 83" 1 g62°1 302°'1 9021 012°1 P1e°T 8121 a1
T 293°T 3L T 94L3'1 083°T »ea*T 888" T 262" 1 988°1 0021 02’1 8081 212’1
T 84821 393'1 993°'1 04T L3 T 8L T 382°1 9831 083°T 63" 1 8682°T 1021
T B8%3°1 a398° 1T 9¢38°'T 0og° P31 8921 3La*'T 431 088°T $83° 1 483" T 163°1
T 1 683°'T ePe° T 9%3° T l% ga° 1 883°T 3981 993°1 693°1 eL3 T L3 T 821
T 8388°T 2e8°1 9¢3°'T 0P23°1 93T 8%3°1T 3881 983°1 882°'T 293°'T L9323 T TeE*1
T 8181 @381 LB%°T 023°1 22T 828°1 a%3°1 o9%a°’ 1 Bv2° 1 2e8°1 L88°T 1921
T 803°1T 2181 L18°1 033" T P33T 838 1 2221 9¢8*'1T 8g8° 1 e%¥3° 1 LP2 T 82T}
T 861°'T a0a°1 908°T 013°T eT8°1 LIB°T 1831 ¥32°1 8321 agz 1 9231 682 T
T 68T°1 261°1 961" T 003°1 202° T Log°T T18° 1. ¥18°1 818° T 333°1 gza’ 1 6381
T 84T°T 881°T 9811 06T'T e6T* T LBT'T TOE'T P08 1 803°T T728°1 a12*1 gT3°1T
T 89T°T LT T QLT T 081°1 281t L8T°T 61T 611 86T 1 102°T g03°1 802°1
1 646T°T 29T°T 99T°1 0LT T LT T LLTT 08T°'T 81T L8T°T 16T T G611 86T T ]
T 081°1 281°T LET T 081T°'T ¥91° 1 LOT'T 0LT T PLT°T LLT'T 18T°1 811 LB8T°T
T O%1°T P11 LPT°T 08T°1T PET T LET°T { 09T'T $91°1 LOT*T 0LT'T LT T LT T
T TeT"'T P11 L2T T ov1°1 P11 LPT°T 08T°'T PaT°T LET°T 08171 eo1'1t LOT°T
T | 'Zo0TT |*d000T | *do06 | [FHo0B] | "do04 | “H009 | 'd008 | “do0% | "0 | "do08 | "doOl "0

ueuM 2Tg°T PUB '4o0TT ST odn
sy3) *do09 38 £3TARI) OTJTORdS
SNOTJIBA BY3 %e ANg 93leyo Jo e3ej}

uexNs) oJe S

088°T ST 38Ul

romgeaedmel J0F OpPBW ©Q ISNW SOUBMOTTE ©°

gutpesa Jo38wWOoIpAy JIT
enTeA 8Yj DPOSOXS 30U PTNO

Us $8TJ993B4 DS
: squouqen{pe PLOB
8Ny dYg 8ae S8an31I *J,08 8UL UUMTOd "Jd,
~peot A3TaBLN OTIT0edS pPOAISSqO 3Y
PIoe AJe348BY BU) 468J183U ST YD

1 3SeJeeu aan

jo dog sy3 1B USU} - JI638WOJIPAH oYY PEOI -
LYYHO SIHL LIASHNQD

* (* 2008 oanysaadwal
faeyo ATINI UT PIo® Jo A3TaBJR o1rToads Byl

Aue IOI STSBQ OU3 WIOJ pInoys pus A3TaBJ3 pIOB
08 U3 03 §50J0B ATTBIUOZTLOY 20BJIY PUE ¢3ut
#TI oy3 ‘ummToo 3®'U3 UT ‘PULT {aanasasduss
Tus sangesedwey ouyjz Aq pepeey uUWMToo Byl puty oTARI 8UR

*do0 ST sanaeredusy 81ATOI308TH

qetedma) 914TOX08TH UsUM GOZ*T S8WOOSQ (sangeasdwey 8sBq
fs3uTpesy UWNMITOO SY3 UT WMOUs seanleaadwes
s omwes ay) susssadsa seuTT TeauozTLoY UT ssandir ITV

mwom usy3l 2o0yjo ssanysaedwel pro® 1®
g8q) aeanjosInusu oY} Aq petIosds

pTo® AIe44®Q Y3 UT JIS49WOWISYZ 8YF PESY

JEALVYILHIL HLIM ALIAVYD 01410348 40 HOILYIYVA




WIRING DIAGRAM - ELECTRIC STARTING

{Tlustration No. 24

Ref.

Letter Description

A Ground on main frame cover bolt.

B Batteries.

C Starting switch.

D Starting switch to ammeter cable (natural with red tracers).

R Starting motor.

¥ Ammeter.

G Cable (natural with black and red cross tracers) generator to
ammeter.

H cable (natural with black tracer) generator field to switch.

I Cable harness must be clipped so it lays close against dash and at
least 24" away from exhaust manifold.

J Cable (natural with red tracers) starting switch to ammeter.

K Cable harness must be clipped so it does not cross opening in dash
for foot brake pedal. Pedal must not touch harness at any time.

L Generator (50585 D).

M Cable %natural with black tracer). generator field to switch.

! Cable (natural with black and red cross tracers) generator to
ammeter. ,

0 ' HGEN" terminal.

P NOTE:~ Do not run generator with "F" terminal connected to switch
uhless battery charging circult is completed and lead from "AMW
terminal to "GEN" terminal is connected as showm. If it is
necessary to operate generator without battery connectlions, re-
move the generator field to switch cable from "FY terminal.

Q #BATH terminal. . .

R Mounting screw.

oo




Tf the commutator is dirty, it may be cleaned with a strip of No. UU sand-
paper. ¥ever use emery cloth.

y CLEAR COMMUTATOR
A1l dust must be blown from the generator after the commutator has been
cleaned. If the commutator is very rough, or out of round, it is ad-
visable to take generator to an IHC or United Motor service Station and
have commutator recondiltioned.

0 ADJUST CHARGING RATE BY THIRD BRUSH
Remove cover band "C" (See Illustration Ko. 23)-

Loosen round head screw fAY on commu-
tator end bearing casting until lock-
washer btension is released. DO NOT
TRY TO REMOVE SCREW. {See Illustra-
tion No. 23J.

The charging rate is changed by moving -
the third brush "B" (see Jliustration
¥o. 23J. This brush is the one mounted:
on & movable carrier, whereas the - .
other main brushes are mounted directly
on the end bearing casting. : '

The rate of charge 1is increased by
moving the third brush in the direction
of rotation of the armature. To de—~
crease the rate of charge, move the
third brush in a direction opposite to
that of the armature rotation.

Phe moeximum rate of charge of this
generator 1is 6-8 amperes with genera-
tor hot, and 8-10 amperes with gene- filustration No. 23
rator cold (with switch in high generator showing Third Brush
charge position and with no electri-

cal load). DO ¥OT SET BEYOND THESE LIHITS.

Always check the maximum generator output when operating with a fully
charged battery.

IMPORTANT! The third brush should A :
never be set closer than 3 commutator Third brush is shown set
bvars from main brush. {See Itlustration 3 commutator bars from

‘Vﬁou?al). ‘ nc;:;n brush. Never set
when the above adjustments are o~ /;\ , Third b
completed be sure to tighten the N/

round head screw "A% (see Itlustira-
tion ¥o. 23), which locks the third
brush carrier in place.

Reassemble cover band "C? with joint
on bottom of generator, SO that Joint
is not over any opening. {See Illus-
tration Ko. 23).

- Commutator bar

Unless you arejfamiliariwith this
equipment and how 1o adjust same, the

above adjustment is best done by an " filustration ka, 234
THC or United Motor Service Station. :

They have the correct equipemnt and . .

capable men to make the adjustment. v‘zzas?g:;gg ggﬁ:gi;g”'

STARTI{NG MOTOR
whenever the starting motor is removed from the engine, put 8 to 10 drops

. of light engine 0il in o0il cup on Bendix drive end of starting motor.
{Por regular jubricating instructions see sLubrication Chart?®]. ‘




PRECAUTIONS

CAYTICN: Before working on any part of the electrical systenm first
disconnect the battery ground cable. Do not recornect the battery ground
cable until all other equipment has been connected. This will avoid
shorting and causing damage to any of the electrical units.

Be sure all terminals are clean and securely fastened and that there are
no broken wires anywhere in electrical circuit.

TracTracTors are shipped with braided ground strap disconnected at the
pattery end, and, in additionm, the connection at the WF" terminal on
generator is not completed. Before operating TracTracTor connect battery
to ground cable and wire generator as indicated in Iltustration Ko. 24.

DANGER: Generator will burn out if operated with battery cables dis-
connected or broken. To operate generator without battery, remove con-
nection from "Gen." terminal on relay and ground on relay mounting screw,
or remove connection at YFT" terminal on generator.

STORAGE BATTERIES

Important! . Keep the liguid in the batteries up to the proper level at
all times to prevent premature failure of batteries.

Keep vent'hqle-in filler cap open.

Inspect the battery once a week or oftener to keep the water at the cor-
‘rect level and to maintain the correct speciflc gravity. Specific
gravity reading oi about 1.250 corrected to 80° F. should be maintained.
{See Chart "Variation of Specific Gravity with Temperature”).

CAUTION: When adding water to battery in temperature near freezing
point {32 F.) always run engine long enough to mix the water and the
electrolyte or damage to battery from water freezing will result.

Acid or electrolyte should never be added except by a skilled battery
man. Under no circumstances add any special battery "dopes", solutions
or powders.

The electrolyte in each cell should be 3/8%" above the separators. When'
the electrolyte is below this level, pure distilled water should be add-
ed. Never use hydrant water, or any water which has been in a metal re-
ceptacle. Keep pure distilled water in glass Jar on hand for battery
use only. To put water in a cell, use a clean syringe.

Battery cable terminals must be clean and tight. Use hot water for re-
moving terminal corrosion and for cleaning top of battery. Brighten
terminal contact surface with wire wool, apply a light coat of vaseline
and reassemble. Be sure terminals are clamped tightly and that battery
is clamped securely in the battery box. If this is done two or three
times a year, no trouble from corroded terminals should be experienced.

GEHERATOR AND LIGHT SWITCH
The generator used is a 12 volt type. Because it is a 12 volt type, its
ampere charging rate is approximately one-half that of a 6 volt system of
equal capacity. It has an adjustable third brush for changing charging.
rate. Also a light switch with field resistance control is provided to

regulate charging rate of generator from instrument panel.-

The light switch is used to control generator field resistance and has
four positions; Low Charge #Ln; High Charge "H"; Dim "DF; and bright nBY.

1f the switch is turned to either Dim or Bright position the field cir-
cuit is direct to the ground giving high charge or increased generator
output. This is also true when the switch is on position TH".

During the day time when 1ights are not used switch should then be put in
the "LY* position, which adds a resistance coil to the field cirecuit and
 euts the output of the generator. If the battery is low, the switch shoul:l

be placed in the "EY position until it is recharged.




SPARKK FLUGS AND UADLLED

RADIATOR END 20—>~

@3‘\\\ ‘\\ﬂéa & L ol 1E ,//

GROUND CABLE -~

11iustration No. 22, Wiring plan (for‘F-G Magneto).

Firing order is 1, 5, 3, 6, 2, 4, beginning at radiator end of engine.

Spark plugs should be removed every 200 to 300 hours or oftener, if neces-
ary, for cleaning and checking gaps between electrodes. A gap of .035" to
.040% (or thickness of gauge marked %"Spark Plug") should be maintained be-
tween the electrodes. When making this adjustment, always bend the outer
electrode and never the center electrode as it may damage the insulator.

The spark plugs selected after careful tests as best sulted for this engine
are the Champion.no. 44 and A.C. No. 18 and should be used.

gnly a complete sel of either type of spark plug should be used on ihe
engine. :

1f for any reason spark plug cables are removed, notée position of each
cable on magneto. Wiring Chart (Illustration No. 22) shows correct wiring.

CAUTION! Never scrape or clean the insulator with anything_which will
secratch the porcelain. Scratched porcelain allows carbon and dirt to accu-
mulate much faster.

gand blasting is the recommended method of cleaning spark plugs.

There should be 1/4" minimum clearance between spark plug cables and cylin-
der head. This will prevent shorting out the spark plug and will keep the
cable away from the extreme heat of the cylinder head. If the cable
touches the head, heat soon causes the rubber to become soft and ruins the
cable. » -




TIMING THE MAGNETO ~ Continued

fo

Remove the distributbtor bioek,'grasp the magneto half of the adjustment
coupling and rotate it clockwise {as viewed from the ccupling end) until
the brush in the distributor disc is under the distributor block termi-

nal marked 'YNo. 1”,'and the breaker points are just beginning to open.

With the magneto in this position, locate the two holes in adjustment
coupling that align. Insert shims between the two halves of coupling so
cap screws will pass through the holes in shims and enter the holes in
tapped half of adjustment coupling.

KUTE: The holes in the adjustmeni coupling are so spaced thal only iwo
pairs of holes will line up exactly. Do not force the cap screws as the
setting will be incorract.

Tighten magneto base cap screws. Replace circult breaker cover and dis-
tributor block, exercising care not to damage the brush or contact spring.

Check the Timing v
Fully retard spark (See Illusiration ¥o. 20).

Remove circuit breaker cover.

Crank engine until breaker points are just begiuning to open. If the
timing is correct, the D.C. mark on flywheel will align with timing
pointer on rear engine support.

Check Fiming with impulse Engaged

Theaimpulse coupling should be engaged manually by inserting a small rod
or wire into oiler hole (See Illustration No. 21} and 1lifting up on the
lateh. : '

Crank engine slqwly until impulse trips.
The D.C. mark on flywheel should be in line, or not more than 8° below

{1* on flywheel rim) and never above the timing pointer on rear engine
support. - ‘

Engine firing order is 1, 5, 3, 6, 2, 4 beginning at radiator end of
engine.

Attach spark plug cables to engine and magneto. Start by connecting No.
1 eylinder spark plug to socket marked 71" on distributor block. Ad-
vancing clockwise on distributor block, connect next socket with No. 5
cylinder, next with No. 3 cylinder, next with No. 6 cylinder, next with
No. 2 cylinder and last with No. 4 cylinder. (See "Nagneto Wiring
Diagsram?”, Illusiration No. 22).

Be sure the cable terminals are pushed all the way into the distributor
block sockets, and that they make good contact, otherwise a green coat-
ing will form in the hole. ' .

The magneto is now correctly wired and timed.

When replacing the sheet metal impulse cover, be sure that the Joint is
lapped, as shown in Illusiratiorn ¥o. 18.

Magneto impulse cover should always be assembled with hole on the bottom
to facilitate drainage in damp or ralny weather.

When operating under extremely dusty conditions, the flap over the hole
should be partially closed to prevent entrance of excessive dust.

ERGINE HARD TO START -

Tf the engine has been standing idle for a long time in a damp atmos-
phere, it may be hard to start due to a wax-like coating that forms on
the breaker points. This should be wiped off with a moist cloth, dampened
with oil, leaving the contact points bright. If engine does not start,

..gee “Suggestions for Checkiﬂg ?rquble”»on page»ééf



MAGNETO GREASE

The best lubricant for the breaker is long- lived I H C magneto grease
(see the I H C Dealer for a supply).

Such grease supplies adequate lubrication for a longer period than 011
and does not form a mist in the breaker housing which causes rapid
breaker point wear. The cam felt wipes off the excess grease. I H C
magneto grease should be used in the rotor ball bearings when the
magneto is overhauled.

TIMING THE MAGNETO TO THE ENGINE

If the magneto is removed for any reason, the following instructions
~ must be closely followed in replacing the magneto on the engine:-

- ENGIRNE

Set compression release lever in low compression position for gasoline
operation. Crank the engine until No. 1
piston (the piston next to the starting
crank) 1s on the upper dead center of
the compression stroke. The compression’
stroke can be determined by removing the
No. 1 spark plug and placing the thumb
over the opening and cranking the engine
vntil an outward pressure is felt.

Continhe cranking untll the D.C. mark on
flywheel is in line with pointer on right
hand side of rear engine support.

(To see pointer, remove plate on right
hand side of rear engine support, above
starting motor.)

Fully retard the spark by raising the Ground

breaker housing cover as high as it will terminal

go. To do this, remove nut "B" and link

WAR, as shown in Illusilration No. 20; {1lustration No. 20
then carefully remove the breaker housing
cover s¢ as to. avoid moving the breaker
cam. :

Breaker housing cover
‘with timing l1ink and
ground terminal.

HAGNETO
The impulse coupling should then be
‘locked out of engagement by inserting
a rod or wire into the oiler hole and
1lifting the pawl. {See Illustration
No. 15.]}

Rotate magneto clockwise (as viewed
from coupling end) until rubbing
block in breaker assembly is on high
point of cam. Check or adjust point
opening to proper setting .020".

Assemble magneto and drive coupling
parts on engine bracket. Insert
magneto base screws loosely in the
magneto. NOTE: Do not use screws
longer tnan originals as they will
‘darage magneloc.

- Illustration No. 2!




AFRLEGT BV ol B ™ B N e s

{1lustration No. 19
petail of F-6 Magneto

DISTRIBUTOR

Remove the distributor block, as shown in Illustration Y¥o. 19,

after‘
200 or 300 hours of operation.

Clean inside of block (1), also face of distributor disc (2), with a
clean cloth moistened with kerosene; then wipe dry. Moisten cloth with

engine oil and apply a very 1ight coat of oil on face of distributor
disc. :

Ccaution: Be careful not to damage carbon brush.

/t is advisable that once 4 year magneto be cleaned and overhauled al a
ycCormick-Deering or Internationqlgbgqler gservice Station,




IF POINTS ARE ROUGH OR PITTED - (See Illustration KNo. 16).
Remove adjustable point (1).
Remove breaker arm with point (2).

P ;fwgﬂﬂ@

"Illustration No. i6
Breaker Arm Removed

Use sharp magneto file to polish contact surfaces. One point should be
slightly rounded, as shown in Illustration H¥o. 17

ftlustration No. 17
Dressing Breaker Points

Rubbing surface of cam should always be free from dirt and slightly
grease coated to prevent excessive wear of breaker arm rubbing block.

Caution: When servicing the breaker mechanism, unusual care should be

exercised to prevent the entrance of dust. Long breaker life is assured
if the parts are kept clean and well greased.

IMPULSE COUPLING

If coupling does not operate or becomes sluggish, remove coupling drive
cover. (See Illustration No. 18). Flush with kerosene through coupling

oil cup. (See Illustration Ko. 12}. Refill with light oil. If coup-
ling still fails to operate, it should be repaired. 1

when replacing coupling drive cover, be sure Jjoint is lapped, as shown
in Illustration No. 18.

fliustration Ko. 18
Coupling Drive Cover.




MAGNETO - Continued

The breaker points should be inspected at intervals of 200 to 300 hours
of operation for adjustment and general conditioning. The point open-
ing should be .020" when rubbing block is on high point of cam. A
gauge of this thickness is furnished in tool equipment.

T0 ADJUST POINTS

ggf' % Description
1 | Breaker arm point.
2 | Adjustable breaker point.
- Point support screw.
-4 Cam. i .
5) Rubbing block. L
6 | Breaker arm spring.

tt1lustration No. 4%

Remove circult breaker cover (1)
see Jliustration No. 12. Dis-
engage coupling by inserting rod
or wire in coupling oiler, and
1ifting pawl, see Illustration
¥o. 15. Crank engine wmtil
rubbing block is on the high
point of the cam.

f}tustration Ho. i5

Insert gaugejbetween,breakervpoints (1) and (2). See Illustration Ko.
14. If points are too wide, or too close, loosen screw (3) slightly.
Adjust so gauge will slip snugly in opening. Tighten screw (3) and
recheck opening.: (Use screw driver as a pry to move polint support}.




MAGNETO - Continued

The breaker points should be inspected at intervals of 200 to 300 hours
of operationvfor,adjustment and general conditioning. The point open-
ing should be .020" when rubbing block is on high point of cam. A
gauge of this thickness is furnished in tool equipment.

7O ADJUST POINTS

ﬁg{' S iDescriptipn
1 | Breaker arm point. Coe
2| Adjustable breaker point.
31 Point support screw., :
4 | Cam. S -
-B Rubbing block.
6 | Breaker arm spring.

ttiustration No. 14

Remove circuit breaker cover (1)
see Illustration No. 12. Dis~
engage coupling by inserting rod
or wire in coupling oiler, and
1ifting pawl, see Illustration
¥o. 15. Crank engine until
rubbing block is on the high
point of the cam.

fitustration No. 15

- Insert gauge'betweéa_breéke;VPOints (1) and (). See Iliustration KNo.
14. If points are too wide, or too close, loosen screw (3) slightly.

- pdjust so gauge will slip snugly in opening. Tighten screw (3) and
recheck opening. {Use screw driver as _a pry to move point suppori}.




The engine is equipped with the Inilernatioral F-f Hagneto with Automatic
Impulse Starter Coupling.

Magneto is permanently engaged, but spark is eliminated by means of
ground {cut-out) switch, which is operated automatically“when operat-
ing on the Diesel cycle. _

LUBRICATION
A very light oil such as Cream Separator or Sewing Machine 01l should
be used in Magneto. Do not use Engine Oil. A o

§2f° Description
1 | Circuit breaker cover.
2 | Rotor -bearing oil cup.
& | Distributor bearing oil cup.
4 | Rotor bearing oil cup.
5 | Impulse coupling oil cup.

tilustration No. 2

After approximately 500 hours of service, remove circuilt breaker cover
(1) and lubricate breaker assembly. (Use IHC magneto grease).

After approximately 500 nours of service, fill distributor bearing oil
cup {3) once (use light oil).

After approximately 1000 hours of service, o0il rotor bearings (E'aﬁﬂh
4) with a few drops of light oil. 2

Every week oil impulse coupling (5) liberally. (Use light oil). Use
kerosene in cold weather. -

If engine has been idle for two or three months, fill rotor bearing
0il cups {2 and 4) twice, and impulse coupling (5) liberally.

See IHC Dealer for approved grease
where specified.

T0 GREASE

Remove breaker arm (3). Pack recess
(2) in breaker arm post with grease.
Pack small grease pocket (1) for cam.
Pack small quantity of grease back
of breaker arm rubbing block (4).

Breaker arm spring should be cleaned
and wiped with a piece of cloth damp-~
ened with oll to prevent rusting.

—4ltustration Ro. |3
Circuit Breaker




Tro

Idle theotde_ .~

stop screw

Drain plag ="

t1lustration No. l1i

The model €-12 Carburetor is used only when starting the engine. The
gasoline level is controlled by a conventional float and float wvalve
mechanism when starting and running on gasoline. The float valve is
locked into its seat, shutting off gascline to fuel bowl when engine
changes over to operate on Diesel.

The float valve is protected against dirt and foreign material by a
strainer. This strainer should be removed occcasionally and cleaned.

¥0TE: Perlodically, check the screws fastening the fuel bowl to fuel
bowl cover and see that cover screws are kept tight to avoid any air
leak past the fuel bowl cover gasket.

CLEAN STRAINER

Close gasoline shut-off valve at gasoline tank.
Disconnect gasoline pipe at carburetor.

" Onscrew strainer fitting from carburetor, wash off in kerosene and

reassemble.
Open gasoline shut-off valve.

The throttle shaft 1s so located that when the air passing through the
carburetor reaches a certain speed, the.air pressure against the
throttle butterfly overcomes the tension of the throttle spring and
closes the throttle.

The throttle lever comes in contact with the idle throttle stop screw
after throttle closes; the position of this stop screw then controls
the engine speed.

The starting choke regulates the air for starting.

ADJUSTMENT - (In case Carburetor has been disturbed)

Po Adjust Idle Speed
Loosening idle throttle lock screw and turning out idle throttle stop
screw reduces speed of engine.

§07E: In cold weather the idle throttle screw should be readjusted to
get correct idling speed.

Engine speed, when operating on gasoline, should not exceed 800 RPM.

present day grade of gasoline has a tendency to form gum; therefore, it
is necessary that gasoline tank and fuel bowl be completely drained of
fuel when engine is to be out of service for more than two weeks.

These gum deposits can pe completely dissclved with a mixture of onse
part alcohol and one part benzol, or with acetone.




COMBINATION CLOTH AND METAL ELEMENTS

Case

Il1lustration Ho. 1o

The fuel oil filter, which is the front unit of three on the left side
of engine, should be cleaned regularly to remove any accumulation of
dirt of sediment. The period between cleanings will depend upon the
cleanness of fuel used, but it should not exceed 60 hours of operation.
When exceptionally dirty fuel is used, it may be necessary to clean -
filter daily, otherwise fuel flow will be restricted to a point where
engine will not operate satisfactorily.

CLEAN ELEMENTS
Remove case stud and case.

Remove the elements and wash both the metal and cloth elements with
kerosene or fuel oil. After cleaning fuel filter elements, vent the air
from the injection system before operating on the Diesel cycle. This
‘may be done as previously described on page §. o ‘




Iiiustration o. 9

40TE: The following instructions apply to Absorption Type Oil Filters.

The oil filter elements are housed in the rear two shells of the group of
three on the left side of the engine. Absorption elements should be re-
moved and replaced with new elements every 100 hours of operation.

Tg replace elements, loosen the bar nuts "A" on top of the two shells and
remove the caps "B" over the shells. Remove old elements "C". Remove
drain plugs "D® to allow sediment and sludge to drain out. Replace with
new elements; then replace the caps, tightening the bar nuts by hand only.

so7E: Drain crankcase oil completely after every 100 hours of operation,
a2t the same time filter elements are replaced.

To avoid delays, the owner should.carry extra Lubricating 0il Filter
s1gmenis on hand for replacement at the proper time.




The fuel oil water trap located below
the injection pump, should be taken

apart and cleaned ai least once a week..
To do this, remove the engine side '
s>late (left hand). Close fuel shut-
off valve under tank.  Loosen thumb
nut (or screw) MA' under water bowl.
Raise up ball and swing to rear. _
Then remove the glass bowl. Unscrew
nut "B? and remove screen "C%. If
screen is dirty, wash screen and

glass bowl in KeroSene to remove all
dirt and sediment. Reassemble screen
and put "BY, ther glass bowl and bail.
Gasket "D" must be in its proper place
and in good condition. Tighten up nut
At by hand. After reassembling, open
fuel shut-off valve, then open bleeder
valve "ER to ven y alr. Leave open
until fuel flows through, then close
bleeder. Replace side plate. . . . ‘

itiustration Ne. 7

CLEANING THE GASOLINE STRAINER AND SEDIMENT BOWL

The gasoline strainer located under the gasoline tank, should be cleaned
at lepgst once a week, First close the gasoline shut-off valve.

Po take strainer apart, loosen the
lower jJjam nut.

Clean out sediment bowl and clean
screen if necessary.

In peassembling the gasoline strainer,
be sure that cork gasket between the
bowl and main body is in good condi-
tion and does not leak.

jdlustration Ho. 8
tasoline Strainer showing
Glass Bowi removed

for cleaning.




SERVICE AIR CLEANER DAILY (10 hours) (more
frequently under severe dust conditions).
Clesn and refill oil cup to oil level bead
with same grade oil as used in engine
crankcase.

AR INTAKE CAP

The air intake cap is provided with an in-

let screen to prevent large particles, such

as chaff, leaves, etc., from entering the
air cleaner. ’

. L
o

Keep this inlet screen clean. The holes ,
must be kept open and free of paint. Dust,
nil or water may collect on the screen and
clog up the 'holes enough to restrict the
- flow of air to the engine. Restricted air
“Flow will rediuce the horsepower delivered
by the engine.

iR INTAKE PIPE
The air intake pipe from intake cap to the

air cleaner should not be allowed to col-
ject dirt on the inside. Remove and clean
this pipe when air cleaner is removed. At -

e oy Clasoping ving

.the same time, clean inlet tube through and rod
“air cleaner.

IASHING CLE éﬁ{{g o ' N "7 =<, Removable
Inspect lower -sgreens at intervals frequent 7 ' sereens
enough to insure clean sereens. It may be
necessary to clean the lower screens every
50 hours of operation if operating in an
atmosphere heavily laden with dust, chaff
or lint. ‘ ' - Ol cop

To clean removable screens, loosen the
clamp on the center tube and remove the two
lower screens for washing. If the third
screen is plugged, remove the entire cleaner
and wash thoroughly in kercsene. - , :

o filustration Bo. &
Replace the air cleaner, make sure all Exploded Yiew of Air
joints are air tight and the screens are ~Cleaner and Air (ap.
nelid firmly in place. ‘Replace air intake cap and replace oil cup prop- -
erly filled with oil. ‘Make sure oil cup is held securely in place by
‘cup elamp. - ‘

SENERAL PRECAUTIONS

- To prevent the entrance of dirt into the engine, 1t is absolutely essen-
tizl that frequent inspections be made of flexible rubber connections to
the carburetor and air cleaner. Flexible comnections should be replaced
pefore they deteriorate. To eliminate any undue strain on the connec-
tions, make sure pipes line up. See that all. joints between the alr
cieaner and the cylinders of the engine are tight. This includes flex-
iple counnections, carburetor and mapifold joints and gaskets. All gas-
kets must be in good condition and bolts drawn up tight.




Should TracTracTor be left out during cold weather and tracks are frozen
to ground, do not attempt to jerk tracks loose with power of engine.

lLoosen the tracks before starting TracTracTor.

PERATING IN WATER OR SNOW

1f TracTracTor is operating in deep water or in spnow that is in a thaw-
ing condition, lubricate track rollers every five hours. This will
flush out water that might be forced past seals into lubricants. If
operating in water deep enough to submerge bottom of transmission case,
1nspect'transmission.lubricant in transmission case and drive gear
sprocket case frequently. If any water is present, drain and refill
with new oil.

NOTE: When operating in water, under very wet conditions, or under ex-
treme dust conditions, where water or dust is apt to come in through
holes in drain plugs on engine clutch compartment or steering clutch
compartment, these plugs should be removed and replaced with solid plugs,
which have no holes. Occasionally remove plugs to allow any oil accumu-
lation to drain out.

YATER SYSTEM
When temperatu:é‘is‘apt to be.52° F. or lower, there is always danger of
water freezing im cooling system. To avoid such conseguences, there 1is

one simple precaution to practice, that is:- Drain water from the cooling
system at the end of every run.

7 DRAIN WATER SYSTEM

Open radiator drain cock on lower right hand side of radiator below fan
idler pulley.

Open pet cock in right hand side of crankcase.

Open pet cock in thermostat housing.

See that drain cocks are not plugged and that water drains completely.
Important: When fi1ling radiator in freezing weather, cover entire
radiator. Start engine - then put in water immediately. This prevents

water from freezing during warming up period.

ANTI-FREEZING SOLUTIONS

Distilled ' Ethylene Glyéol “fmportant!

Glycerine (Prestone)
: \ Alcohol should not be
% Freezing Freezing used as an anti-freeze
By Point | Specific Point |Specific| solution as it will boil
Volume Gravity Gravity { away at average operat-
ing temperatures.
o¢ op oc Op
} Do not use a solution of
"1 calcium chloride or any
~‘0% o} 321 1.000 . 0 32 1 1.000 alkaline solution as
10% -2) 29l 1.020 | -3 26 § 1.016 they are injurious to the
20% -6 { 21| 1.057 -9 16 | 1.031 metal parts.
B30% ~11 1 12 ] 1.085 18} &1 1.045 '
40% -18 0 1.112 -24 ~-11 } 1.058 Water Cocling System
50% 26 | -15{ 1.140 -35 | -31 | 1.070 | Capacity is 27 U.S
. ! sallons.

WA




It TracTraclTor is to be operated when temperature 15 DELOW ox™ I.,
protective precautions are necessary. -

Use "Winter® transmission and track roller lubricants. (8ee “Lubrico-
tion Chart"). ' Co

Transmission oil must be light enough to flow in prevailing atmospheric
temperatures. If transmission lubricant available is too heavy, dilute
. sufficiently with lighter oil so it will flow readily. Failure of
transmission lubricant to flow readily will soon cause bearings to be
without oil. '

GINE STARTING

For starting engines during cold weather, it is important that engine be
kept in the best possible mechanical condition. - , :

It-may'be advisable to remove the spark plugs and make sure they are
dry, and at the same time check the spark gap-

After drying the plugs, replace them in the engine, then start as usual.

Have oil in engine crankcase light enough that engine will not be too
stiff to start.

If desired during very cold weather, the engine oil in the crankcase

pan c¢an be completely drained each night. Do this while the oil is warm
so it will drain freely. Before refilling, warm oil thoroughly and pour
into crankcase just before starting the engine. This will insure oil
thin enough to pass through screen over pump section; this also prevents
condensation of moisture in crankcase pan.

Use kerosene in magneto coupling in extremely cold weather. Be sure to
have light oil in air cleaner oil cup (see page 16).

prime intake manifold with gasoline using 4 or 5 strokes of the primer.
The number of strokes will depend on operating temperatures. (Primer
control. rod button is the button farthest to the right on the upper
right section of the dash (see Illustration No. 4).

Use a good grade of winter gasoline for starting.
4

Filling the fuel tank at end of day's run will prevent moisture from
< collecting in the tank.

If engine has been idle for any length of time, check crankcase pan,
fuel tank and fuel bowl for any ice formation before starting.

Also see Hagneto Instructions for further informaotion.

If trouble is experienced see “Suggestions for Checking Trouble”’ on
page 44. :

‘ORING AND HOUSING

When a TracTracTor is not to be used for a period of time, it should be
stored in a dry and protected place. To leave a TracTracTor stand in an
open field or yard exposed to rain and snow will result in materially
shortening the life of the PracTracTor.-

When Diesel engines are to be out of service for an extended period of
time, the I H C Service Station should be consulted for the necessary
instructions for handling engines in storage.




Para. Tltust.
34 4

STEERING DOWN GRADE
35 4

STEERING BRAKE LOCK
36 4

When running over a log or ditch bank, use steering
clutches instead of engine clutch to slow TracTracTor.
Both steering clutches may be released slightly until
TracTracTor balances on top of obstruction.  Then en-
gage one clutch gradually so TracTracTor moves forward

‘at an angle, over and down. If load is light, it might

be necessary to use brakes.

Going down grade with TracTracTor pulling the load,
steering is in the usual manner. If the "load is
pushing the TracTracTor", steering clutch operation is
reversed. Under such conditions, to turn to the right,
release left hand steering clutch, but do not apply
brake. The left hand track will then travel faster,
while the right hand track is retarded by the engine,
acting as a brake.

Each foot brake pedal is provided with a locking lever
device.

To lock either brake, puSh foot brake pedal down and
1ift up ratchet pawl (See Illustration No. 32}, which
engages in ratchet, locking the brake pedal.

‘0 STOP THE TRACTRACTOR

%7  4,5,54

T0 STOP THE ENGINE
38 4,44

DRAWBAR

Disengage the clutch by pushing forward on clutch lever
and move gear shifting lever to neutral position. Use
the brakes if necessary. ‘

SAFETY-FIRST: Stop Power Take-Off before dismounting
from TracTracfor.

In preparing engine for stopping, make sure gasoline 1S
turned on, then retard engine speed control lever and
at the same time switch over to low compression by rais-
ing the compression release lever until starting mech-
anism engages. Let engine run long enough on gasoline
to burn out any accumulated oil that has gathered in
low compression chambers. It has been found that this
is an added protection against starting failures..

Should the engine fail to fire after shifting from
Diesel to gasoline, it should be immediately started on
gasoline. As soon as the engine starts on gasoline,
shut off the gasoline fuel supply to tank and allow
engine to use up supply of fuel in carburetor.

Engine should be left in the gasoline starting position
until next time it is to be started, at which time
gasoline fuel-supplyashould»be-turned on again at tank.

prawbar should be free to swing unless it 1is absqlutely necessary to hold

in one position.

i



28

tilustration No. § IsF and
Yp (Backward)} Position Sth
Hi~-Range

4,5,5A

The high and low range on the transmission is controlled by the
hand lever located just in front of the seat and to the left of
the center of TracTracTor. Moving this lever forward gives the
low range, and backward the high range.

When Hi-Lo range lever is in the down (forward)} position the
TracTracTor can be shifted to either low-reverse, 1lst, 2nd, or
3rd speed by the regular gear shifter lever.

When Hi-Lo lever is in the up (backward) position, the Trac-
PracTor can be shifted to high-reverse, 4th, 5th, or 6th speed.

The TracTracTor can be shifted from low to high-reverse, from
1st to 4th, from 2nd to 5th, and from 3rd to 6th, or vice-
versa, by shifting only the Hi-Lo range lever.

After selecting the proper gear speed, advance engine speed
enough to prevent engine stalling and engage the engine clutch
by pulling the hand lever back slowly.

Always disengage cluich before making a gear shift.

Hi and 2nd and
Low Reverse - &ra

FRONT

()
_/

NEUTRAL

3ed and
4/,

town (Forward) Position ttlustration No. 54

Low-Range

Gear Shift Positions

TEERING THE TRACTRACTOR

50

31

33

4

Steering the TracTracTor is accomplished by means of the two
hand levers in front of the operator. Pulling back on either
steering lever will cause TracTracTor to turn in that direc-
tion. The degree of turning can be governed by the application
of foot brake on side toward which it is desired to turn.

Do not apply steering brake until steerirg ciutch is fully
released.

When pulling a load, it is not necessary to use steering
brakes except to make sharp turns; - the load itself acts as =
brake. Do not use brakes unless necessary to make reqguired
turn.

Pulling back on either steering lever releases steering clutch,

. making track on that side.inoperative while opposite track,

being under power, causeS inoperative track to become a pivot-
ing point and TracTracTor turns in that direction.

Avoid making turns by a series of jerks by improper use of
steering brakes. When making other than a pivot turn, use
steering control lever intermittently with but slight pressure
on brake pedal. This makes a more even turn and does not sub-

ject TracTracTor to sudden impacts.




Paragrqphs are numbered io correspond with numbers on the tllusirations.

Para. Itlust.
: - Compression release lever

23 ' 4,4A  After engine has in starting {gasofine position  Engine speed control
operated on gasoline e in full load
for about 1 minute, Lt position (Diesel)
the compression re- ' 4’ /
lease lever latch N
will automatically ' 2 e
release, then imme- ] :
‘diately unlatch _ -
engine speed con- 1523 -16-23-27-28-38
trol lever -lock on. ‘ ]
engine speed control N ~~. Engine speed
lever by pushing Compress;c’m release cf‘tc;‘:gngm
lever lock away from lever in Diesel position
-control lever, and position
advance engine speed
control lever part- fllustration No. UA
way and the engine
should operate on fuel oil as a Diesel engine.

24 1 Close the gasoline shut-off valve at supply tank

: after engine is operating on Diesel cycle.

25 aesne Carburetor is automatically cut out when on Diesel
operation, and is ready for use again when starting on
gasoline.

26 cesee Magneto is timed with the engine and is permanently

connected. The ground (cut-out) switch-is operated
automatically by the starting mechanism. '

The engine may stért noisly when Diesel operation be-
gins, but»noise will be eliminated as the engine warms

up.

ENGINE SPEED CONTROL HAND LEVER

27 4,4A Governor or engine speed control hand lever must be
adjusted for proper advance for load to be handled and
‘should not be fully advanced until the engine has been
run a few minutes. This will insure thorough distri-
bution of the lubricating oil.

The rated or maximum full load governed speed 1is 1200
R.P.M.; maximum idle speed is 1280 R.P.M.; minimum
speed (band throttle) is 450 R.P.M.

Y0 START THE TRACTRACTOR

28 4,4 With the engine speed control hand lever set in the ’

- ?™" . 4esired position, push forward on éngine clutch control .
Jever (to disengage the clutch), then move gear shift ik
lever to desired speed. o




ey

~——Light switch

Sear chift
- lever 14-29-37
Illestration No. 4 - Operating Controls

' ¥ '/%/’5\~
i It e z N

Paragraphs are numbered to correspond with numbers on the illustrations.

TO START ENGINE

Para. Illusi.

18 4 -~ Pull choke button (inside buttom) all the way out and
step on starter button.

Push choke in half-way after the first few revolutions of
engine. '

When using haend crank, pull choke button all the way out
and crank engine with 2 or 3 half up-strokes. Push choke
back half way and crank with half up-strokes until engine
starts. ' .

18 4 As soon as engine starts, set choke to where engine runs
- - without missing. v ’

20 4 = VWhen engine is running, be sure that oil gauge on irstru- .

ment panel indicates pressure.

21 .o Note: 1If difficulty is experienced in starting on gaso-
line in cold or damp weather, spark plugs should be re-
moved and wiped off to insure removal of all condensation.
Sge”prtmtngfanIructions‘ahrpage 14.

~ For starting in cold‘wgbther, see page 14.
ENGIRE SPEED WHEN OPERATING ON GASOLINE

2% . The engine speed, when operating on gasoline, should not
exceed 800 R.P.M. The engine speed is adjustable through
stop screw and spring at carburetor. ({See Carburetor
Instructions, page 20)}. e e e e SRR




RO s

: tllustration No. 3 :
Air Vents at Water Trap, Fuel Filter and Injection Pump.

Paragraphs are numbered to correspond with numbers on the illustrations.

BEFORE STARTING ENGINE
Para. Illust.

14 4,5,54  Place the gear shifter lever in neutral position and
disengage the engine clutch by moving the hand lever
all the way forward.

15 4,4A Raise the compression release lever (at the left of
: the instrument panel) until the lever strikes upper
stop, and then release the lever.

16 4,44 Set engine speed control lever (at the right of instru-
ment panel) down so that it latches in shut-off posi-
tion. ‘

17 4,447 CAUPION! The engine speed control lever should be left

in shut-off position (lever pulled down) until the
starting device trips from gasoline to Diesel opera-
tion. 1If this is not done, engine will be flooded with
fuel oil, exhaust will be extiremely smoky, and engine
will knock when switching to Diesel operation.




Gasoline I . \ k
fan: ——
Gasoline
shut-off
valve h ‘
0 i &?(ﬁ
h 0 || N W\ N firag
0
.4 v \\}_f‘uﬂ tank
1Ylustration No. | filustration No. 2
gasoline Tank and Shut-0ff Valve qul oil Tank and Shut-0ff Valve

IR VENTS AT INJECTION NOZZLES, FUEL FILTER AND WATER TRAP

107E: The engine will fail to run on the Diesel cycle if there is any air
.n"the fuel injection system.

pPara. Illust.

12

SPARK CONTROL

.« 3> @F

To remove the air, it is necessary to bleed the
system by opening the vent cocks successively on the
water trap, fuel filter and injection nozzles.

With the fuel tank shut-off valve open, open the
vent cock "A" on the water trap (with engine stop-
ped). Close the vent cock when fuel starts to flow.

Open the fuel filter vent cock "B"; then start the
engine. With the engine operating on the gasoline
cycle, unlatch control lever lock on engine speed
control lever by pushing lever lock away from con-
trol lever; then advance engine speed control lever
to upper stop while venting fuel lines and injection
iines. Close the vent cock when fuel starts to flo

Open each nozzle vent "C" individually. Close each
cock when the fuel starts to flow.

It may be necessary to start engine and operate ‘it
several times successively on gasoline before com-
pleting the air bleeding operation.

The magneto spark is set in & fixed position for
running; no manual operation 1s necessary.




U BET GLIED W W sSRaru e e v — e s e

LUBRICATION

Para. Illust.,

i [P " Check oil level of fuel injection pump.
Check o0il level of air cleaner.
Check oil level of engine crankcase.
Check oil level of transmission case.
Check oil level of sprocket drive gear cases.
Check TracTracTor carefully with "Lubrication Chart®.

If any'lubrication.connections are missing, replace
pefore starting.

Lubricate each place throughout entire TracTracTor
as instructed on spubrication Chart”.

ENGINE COOLING SYSTEM - (Nater Capacity 27 U.S. gallons approximatelyj.
O iiaeees Close drain cock on right hand side of crankcase.

3 cevsen Close radiator drain cock on lower right hand side
of radiator below fan idler pulley.

When filling radiator, open vent cock in thermostat
housing and close cock when water appears.

4 cesrure Remove radiator filler cap and £il1l radiator with
clean water to the level 1" above baffle plate
(inside of filler hole). Keep filled to full level.
Use soft or rain water if possible.

5 vvsees. Do mot pour cold water into an empty system when
‘engine is very hot.

8 cevenss ) See “Cold Weather operation”, pages 14 and 15.°
FUEL SUPPLY ’

7 1,2 Fuel oil tank capacity is approximately 60 U.S.
‘ gallons. .
 Gasoline tank capacity 1is approximately 1% U.S:

- gallons.

8 1 Fill gasoline tank with clean gasoline. Open gasoline
valve under gasoline tank. :

9 o Fill fuel tank with clean fuel oil. (See Specifica~
. tigﬁs.on poge #). Open fuel shut-off valve under
tank. :

10 2 Carefully strain gasoline and fuel oil through a

cloth when f£illing the fuel tank. Be sure fuels are-
free from foreign substance. Do not use dirty fuel..

11 1,2 Fuel and Gasoline tapks have air vents in cap; keep
vents open. .




ALINA B L LA WA R W M ESARRE N M AU LA W GERL Y e

ENGINE LUBRICATING OILS

Jnglue lubricatlng 011 ‘shall be of well refined oils, free from water sediment, aCld, res
>r any other substances not derived from petroleum. 0il shall not corrode any metal used in

:ngine construction.

je sure to use a mineral oil for lubricating the engine. Do not use top eyvlinder or valvésa

»ils.
- “$.A.E. NUMBERS OR VISCOSITY OF Q1L RECOMMENDED _
Air “Engine Magneto and- - Air Fuel Injec-
Temperatures Cranxcase _Coupling Cleaner tion Pump
Summer sm:;sa . Very light Cream BAE-30 . SAE-30
Above 800 F Seperator or Sewing S or or
* * SAE~4O Machine COil SAE-40 © BAE-40
N Very light Cream : . S
Spring & Fall--’ SAE-30 Separ T ar Sewitie < A
- DAE~30 -Separator or Sewing. - SAF-30 SAR-30
80° to 32° F. Machine 0il ,
SAE-30 Very light Cream SAE-30 SAE-30
ﬁé%*gz §gi;§}/_ .oor Separator or Sewing or or
s * | SAE-20W ‘Machine Qil® SAE-20W SAE-20W
SAE-20W Very light Cream SAE-20W SAK-20W
1O§gnt§r éS§f§:§z or Separator or Sewing or or
- vo=u SAE-10W Machine 0il% SAE-10W | SAE-10W

t —~ phe kerosene “ih Nagneto Coupllng during Cold ¥eather.

3ee Special Instructions for Cold Weather Operation on pages 14 and 15

TAUTION: SAF-10W can be used where sub-zero temperaztures prevail over long perlods. These
(1ght oils must not be:used ‘if temperatures rise above 10° ¥, or if ‘the engine is to be op-
swrated under sustained heavy load, even in colder weather.

Yiluting oil with kerosene is not recommended. Never chéck oil level while engine is run—g
1ing. For accurate check, wait mtil oil drains into crénkecase pan, then check lYevel,

+PPROVED LBBRICANT FOR TRANSMISSION, SPROCKET DRIVE, TR&C& ROLLERS, AND IDLERS,ETC.

Air .Transmission Sprocket Drive. ~ Track Kollers
Tempe:atures Case - Gear Case and. Idlers
Continually SAB-250 SAE-250 SAE-250
o PR SAE-140 or SEE—140>of ’SAE~140‘or

o O E
50© to 90° F. SAE-160 SAE-160 SAE-160
200 to 500 F. SAE-80 S&EE-90 SAE-90
Below 500 F. 4 parts SAE-90 - 4 parts SAE-90 4 parts SAE-90
* 1 part kerosensg 1 part kercsene 1 part kerosene

Jse a good grade minerdl oLL, free from. solid materials.

o LUBRICATOR 'FITTING GREASE {Hand Lubricatar)
Jse a pressure gun grease (chassis lubricant) for lubricator fittings - hand lubricator.
T¥PORTANT - Keep. the supply of lubricating oll and f{uel absoluteiy clean and free from dust.
\lways use clean containers. - neep lubrlcator clean and wipe dust from grease fittings be-
fore applyzng lubricator.

FUEL OIL SPECXFICATiONS - Do. not use dxrty iuel.
sravity {(minimum} . U - 2 - P

¥ Minimum 35 geccnﬁn{‘?
100° ¥.) e u... { 1 35
S '} T Maximum 100 seconds.

’
2
*
.
»

e e e % a

Tiscosity (Saybolt Universal) (at

= w » 2 3 oz & e s &

Suipoar {py weight) - v « « = . . Maximum 1.5%

vt e e s e e e 3 e s
TonradsSon CArbOfi, - o o » o = 6 = » o v o« 24 4ee « v o4 s . e e e . o o Maximum 1.0%
Tlash Point . - « . - s s e v e s e s s e e e . Jitnimum 1509 F. or legsl minimum.
sater and Sedimeént (by CVOLUME) . v e e m e e v e e o emeeeee e .. Haximum .5
sour point.. . .Mast be lower than minimum temperature at which fuel oil iz to be used.

11561113500 £S5 + 4 o o a5 o o » e es e v e e o a s s v o« o v . <10% a2t 4600 F. Maximun.
JISEil1ation LESE « « o « s « 2 4 o o s 5« s o e s o2 = s« o+ » « -95% at 6759 ¥, Maximum.
956ti11ation teSE + « » = o « = & = = ¢ + 2 s+ s &+ & x o+ o« « « - End point 7009 ¥. Maximum.

or distributor shall assume the respon ivility of supplying 2z fuel 0il of pocd

The supplier oT -
burning qualities.-

ignition and
1o

0o not use 4 er grade of fuel than snecified above.

The importance of using eclean fuel oil cannot be cover emphasized, Dirty fuel wili-
ranid wear and clogging of fuel system, resulting in costly shut downs.

causes



The specifieation of lubrieanﬁs;reférred~tb'are7é6#éred bnvbééé 6. For your own protection

select

only. lubridating 611s ‘and grease of recognized manufacture.

paradraph numbers réfer 1o eorresponding numbers cﬂ'zziuszratiﬁéi

DAILY LUBRICATION OR EVERY 10 HOURS OF OPERATION

% Bvery 10 hours of operation. .Use approved lubricant and with '

1A. Track ldlers {#). ° =~ | a bucket type lubricator fill with grease until an increased

i3, Track Rollers {10}. resistance is felt on lubricator lever which indicates:

1¢. Front Idlers {2} {Buiton 1 sufficient lunbrication. , i ,
head type fittings}. HGTE: More frequent Iubrication 1s necessary after seals

24. TrackrFraue Pivets {2}.
" 2B. Yrack Frame Didgonal

become worn or whem operating in water or excessive dust.

o\

Every 10 hours of operation. Use préSSure gun grease

Braces {(2Z). ~ § (enassis lubricant) and apply 2 or 3 sirokes with hand
2. Track Frame Buide © 7§ lnbricator or sufficlent grease to flush out old grease
Rollers (2}. and dirt. :

90 Steering Clutch Levers {2)

3. Air Cleaper 011 Cup.

of oil as used in crankcase. . Refer to . poege 16 for full

{ Every 10 hours of operastion clean and refill with same grade.
4 details on care of cleener.

4., Steering clutch release bearings {2} : .
5, Steering chrutch release fork lower Every 10 hours of operation. Use pressure gun
bearings (2. « « o « = « = » « » = grease {chassis lubricant). Two or three strokes
§. GSteering clutch release fork upper of hand Iubricator.
pearings (2ZJec ¢ « 2 + o« 2 = o2 . = C :

WEEKLY LUBRICATION OR EVERY 60 HOURS OF OPERATION

aperation.

75. Engine cintch compartment {(drailn plug). .+ - .} Drain every 60 hours of

78. Steering .cjutch compartment {draim plug) (2).

When operating in water, under very wet conditions, or under extreme dust conditlons,
where water or dust is apt to come in through holes in drain plugs on engine clutch
compartment, or steering elutch compartment, these plugs should be removed and re~
placed with solid plugs which have no holes. Occasionally remove plugs to allow any
o1l accumulation to drain cut. o

8. Steering brake pédal shaft

zﬁ; e s a = 2 = v = » » » HEpery 60 Rours of operattéa.
Use pressure gun grease (¢ ssis luwbrieant}. R or 3 strokes of hand lubricator.

Frery 8¢ hours of operation., Use pressure gun

9A. Engine clutch release bearing. . . |{grease (chassis Jubricant). £ or & complete
9B. Engine clutch pilot bearing. . . . fstrokes of hand lubricator. (Remove round plate
86, Engine clutch coupling . « « « + on clutch compartment cover to get at fittings).

[ Bvery 250 hours of operation remove round plate
on eclutch compartment cover and turn engine

90. Clutch Camshaft (3 grease © 7 4 erapkshaft until fitting is opposite hole. Use
fitiiHQS}- A R I pressure gun grease and apply B or & strokes of

10. Steering clutch pilot bearings (23_‘ rear of maip frame to get at fittings

Iudbricator.

( gvery 60 hours of eperation, use pressure gun
grease {chassis lubricant). 10 to 20 strokes
of hand lubricator. (Remove 2 round plates at

; i f. Fever
use a fluid lubricant. ’
| CAUTION: Do. not over-~lubricate.

PERIODICAL LUBRICATION
Every 250 hours of operation -- 8 %o 10 drops of

{t. Starting motor . . » « + » o & = = {}jght engine oil. {See page 28}. ,

{apacity 7-1f2 U.8. galligns, Use approved lubri-
cant and keep lubricant up to FULL level'mark om

fz. Transmission 0il filler, loevel bayonet gauge. Drain and refill transmission with
plug and bayonet type gauge. new oll oace o season or when nECessary. ;
{3. Transmission Drain Plug. CADTION: Check oil lever preferably after Trae-
s TracTor has stood idle for 5 hours. :
i%. Sprocket Drive 0i1 Filler and ' Remove plugs {10} and if lubricant does not rmm
level piug in carrier plates. out, i1l with approved lubricent until oll flows
15, Sprocket Prive 01 drain plugs out,  Capacity & B.S. Quarts each side.

in

carvier plates {2}. rDr§in:aqd refill once a S€asOR or yhen-rRecessary.




(Note:~ For Lubricating the L.H. Track Frame, sece the
Side View of the R.H. Tragk Frame)

g;—g\——i‘ r;gf" ““”iw L&? BNV - |

>

o

4!
v
i
‘““‘*f’l“""’\"‘
~
[~ o
o

Af U xS
WEERSY
a2

-

Note:- Por Engine Lubrication, see pade 2.




12.

0fL

KEY TO LUBRICATION CHART - Continued
PERIODICAL LUBRICATION

fan Hub Bearing. | Every 60 hours of operation. Use pressure gun o
grease {chassis lubricant) and apply two strokes of =
hand lubricator.
¥OTE: Lubricant oozing out of fan hub indicates
excessive lubrication.

1light oil, such as cream sSeparator or sewing ma—

!mba%;é”Caup!ing;' Every 60 hours of operation 01l liberslly with a
- | chine oil. Use kerosene during extireme cold weather.

Front Engine { Bvery 60 hours of operdtion. Use pressure gun e
‘Support. 4 grease (chassis lubricant) and apply 2 or 3 'strokes - :
of hand lubricator. S T i
Generator. ' - § Bvery 60 hours of operation - 8 to 107&iops‘bf SAE
No. 20 oil or equiwvalent. :
Generator Drive Bvery 2;0 hours of operation. Use pressure gun
Housing. grease {chassis lubricant). Remove oil level plug-

"Gt in generator drive housing; apply hand lubrica-
tor to fitting "D® and fill housing to level of plug
opening, the replace plug. « St o

NOTE: Generator housing oil level plug must be in horizontal position
when checking oil level. ' o ‘

of light oil, such as sewing machine or cream sepa- . e
vator oil. (See page 21 for complete information).

Magneto <{Euery 500 to'1ooo hours of oberaticn. A few drops

ENGINE CONTROLS -~ [ Occasionally, apply a few drops of engine oil ko, .o -
engine contrel linkage, such as engine speed control,
compression release, etc. : L

CENERAL ENGINE LUBRICATION

The engine has a full pressure feed lubrication system.

Drain the engine oil completely after every 100 hourvrun.

To drain oil, remove the drain plug located in the bottom of the crankcase
pan. The oil strainer screeu in oil filler cover should be removed occa—

sionally and cleaned. -

pour engine oil into the crankcase pan through oil filler'iocated in front.
of fuel injection pump and keep up to proper level. Use bayonet type
gauge. (See "Lubrication Chart”j. ' o ,

The engine should not be run-at high speed or under load until the new oil -
has had ample time to reach all bearings. '

PRESSURE INDICATOR

The pointer in oll pressure indicator (unless defective) should register
at all times when the engine is running. Should the indicator not regis-
ter, it is an indication that the oil pump is not performing properly or
the oil supply is low. The engine should be stopped immediately and the. . .=

0il system inspected to find the cause of failure.

¥OTE: Under all operating conditions, the oil pressure should hold iheg g_;;;;;i{

. pointer: on indicator -in the white sectdon.: .



. t. B. Stide of TD-18 Engine R. H. Slide of TD-i8 Engine
‘Showing Points Requiring Lubricafion Showing Points Requiring Lubrication

KEY TO LUBRICATION CHART

The specifiéations of lubricants referred to are covered on psge §. For your own protec—
- tion select only oils and grease of recognized manufacture. i

Paragraph numbers refer to correspondiré numbers on illustrations.

DAILY LUBRICATION ON EVERY 10 HOURS OF OPERATION

1. Water Pump Shaft. Bvery 10 hours of operation. Use pressure gun grease {chassis
(capped fitting). lubricant) and apply not over £ strokes of hand lubricator.
Over lubrication will cause lubricant to be forced in the cocl-
ing system and may eventually clog the system.

2. . Bosch Pump. ) Check oil level every 10 hours of operation with bayonet gauge .
. Injection pump hous- { and add sufficient oil (same as used in engine crankcase) to .
~ing and Governor FULL level mark on gauge. Pump housing is provided withan =
housing, oil filler, | overflow pipe for maintaining correct oil level. ‘ e
01l level gauge and
. drain plugs.

NOTE: Drain and refill pump with same o1l as used in engine cranpkcase at same time

-~ crankcase oil is changed (every 100 hours of operation). To drain remove center pipe

“. . plug on injection pump housing and pipe plug in back of governor housing. Pump capac-
- ity 1/2 U.8.. pint. . : .

 3b;{crankc5se 0il Filler, 'Eusry 10 hours of operation check oil level with gauge. (4}

" 4. 01l Level Gauge. engine stopped - and add new oil (refer to pade § for oil -
< B, “prain Plug. ¢ specifigations) to bring oil up to "FULLY mark on gauge, Kvery -
6. Lubricating OF} 100 hours of operatioa while oil is hot, remove plug (5) and

Capacity 22 U.S. quarts. Renew filter elements (8) at same time
?%}tis changed. Refer 1o page I8 for detailed tnformation on
"itlter. . . . o S

Filter Element (2). |.drain all oil. Refill with new oil to FULL mark on gauge (4).

A

ff:ﬁaig: Correct.mﬁ;hbdifocheckingfcil'level is to remove gauge (4) by unscrewing wing
‘mut, ‘wipe gauge'clean, reinsert until wing nut rests on sleeve; then remove and read.

rEﬁgine must be-stdhpéd when checking oil level. 'For accurate check, wait until oil
~ drains intc crankcase pan. T : S L R




This TracTracTor is d651gned and built te give good performance and m311mum’
“service. Quality materlals and gcod werkmanshlp are employeé throughout

"the entlre unit.

: ,International dealers when service is needed that requlres the
_kno vedg f an experienced service man. This is advisable as Dealers are =
Kept informed on: the best methods of servxclng TracTracTors and are 'ina. .

position to give satisfactory service. = } . S

IIWI)IEJ{

e Description

~Air Vents at Injection Nozzles, Fuel Filter and uater Trap
Before Starting Engine . . . .
~ Cold Weather Operatlon oile T e
peration . o e e .
Engi peed Control Hand Lever
 Fuel 0il- Speciflcatlons. .- ..
Gear Shifting. . . . « . « %
“ILubrication. . . . . -
 Preparations for Starting.
,“Startlng the Engine. . . .
o ing the TracTracTorv

- -

- ° . - ‘.

L]
FUCEAE Y SR S ST T S S

-
-
-
-
»
-
-
o
£
>
-

I R T R T T B S S S
L I A N A R
s e 8 8 s eleie B & A e w
2% A e b e lee s i W e

.. 40." L L N S N
LR S T Y . c‘. e e e e
. v . ¢ . 'y e e e 4 4 e e
v ¢ -o . LRI B o"_o
R R L R S e 00 4. KO
. -VQ‘} s e -‘ ‘e ". ..

-
L]
-
-
»
Y
.
-
-

f.". .. 8 *
T T e ety ST ST SO S SRR SN S S 1

B I S O N T S T SR B

B T I I T T S S Y
I I N LT BT O Nt S T S R S

I S T SO S TT T R

o MAINTENANCE

ngir Cleaner. . . . . .
“Carburetor . . . . . «
~Electrical: Equlpment i
" Engine . . .. -
" Engine Clutch. . .. .
ngine Cooling- System.,-

e &011 Fllter. . e

v:;l ‘et e 8

L d
-
&
L]
-
-
-
»
»

LR SR T T S B yo.orte 4 e
PEE e € 4 8 8 8 e e & e »
ot e 8. s e % 3 w4 e o

o % e 8 ¢ & % ¢ s R R R R
R T T T T R S S S S
LR R e N O

-
e
®
-
-
*
.
-
.
”
-
-
-
.
.

R REEUIES T S T S S S S S S S S T T

B R I O A T T T S A

P T A S T T T I I P

R S S P N A N A T
-‘H‘gi e e Wi e 4 t . ¢ & a -o at'jvn ti .
c v e "! o"c‘quc o s e s 4 .'. e &
e ;aq | « 4 o o:_. 1 ct * s s ¢ eis e 8
e c . ot . f.- RO . A ‘u t- a el wos e
e -.. .*- . .. . T N TR o -"_;.« o

Ta e e % a2 ¥IE w6 ¢ 4w e s e a

‘araping, 1nstructzons

ts and replacements,

ho onsult the service
. when any mechanical dif-




NATIONAL SAFETY COUNCIL




 IMPORTANT
ORDERING REPAIR PARTS

When orderin}g repair parts, follow the instructions listed below.
By doing this, you will be assured of receiving the correct part in the
shortest period of time. i o

1—Give the Traclnaclor Serial Number.
2—Write the part number wanted exactly as shown in parts list.

3—All orders should be sent to the nearest IHC Dealer or IHC
Branch House. | ‘ o |
- 4—Give definite shipping instructions, that is: give 'railroa&
station and county, also whether shipment is to go by parcel post,
express, freight or truck. ' | '

5—When 6rdér‘iri.g by teleéfa,pll; ptépa&, and give corré_c._t ,_;_@ddress‘.,

So that you may have it before you, write both the TRAETRACIOR
and Engine Serial numbers here: IR . |

" (Stamped o name plate on dash

(Stamped on side of -E#gim Crankcose)

Engine No

Do not omﬁt prefix or suf,ﬁ# letters appearing with numbers.






